PARTS CATALOG

JACOBS AIRCRAFT ENGINE
MODEL L-4MB

JACOBS AIRCRAFT ENGINE COMPANY

POTTSTOWN, PENNSYLVANIA, U. S. A.

111111111111111111




WARRANTY

The Jacobs Aircraft Engine Company warrants all engines
manufactured by it to be free from defects in material or work-
manship. The obligation of the Jacobs Aircraft Engine Company
under this warranty is limited to the replacement of parts returned
to it for inspection and examination at the factory, transportation
charges prepaid, within three months (90 days) or one hundred
hours flying time—whichever is the shorter—after delivery of the
engine to the initial purchaser. Should parts prove upon examina-
tion to be defective they will be replaced free of chaige.

This warranty shall not apply to any engine or part that has
been repaired or altered outside the factory in any way so as, in
the manufacturer's judgment, to affect its operation, or which has
been subjected to accident, neglect or misuse.

The Jacobs Aircraft Engine Company further guarantees that
each engine has been block tested and developed its full rated
horse-power.

The Jacobs Aircraft Engine Company reserves the right to
change engine or parts specifications or prices without incurring
any responsibility as to engines or parts previously sold.

The Jacobs Aircraft Engine Company shall not be held re-
sponsible for guarantees in addition to the above, verbal or
written, made by any representative. Neither does it make any
warranty with regcrd to equipment not a pr_oduct of the Jocobs
Aiircraft Engine Company, such as magnetos, ignition parts, car-
buretors, or any other standard accessories, as they are usually
guaranteed by their respective manufacturers.

The above constitutes the sole guarantee of the Jacobs Aircraft

Engine Company.



Issued 4-1-43

INDEX

SECTION I - INTRODUCTION
SECTION II - ASSEMBLY BREAKDOWN
FRONT SECTION

Case Assembly - Front (Complete)

Shaft and Gear Assembly - Cam Drive Plnion
Tappet and Socket Assembly
Cam Assembly

MAIN SECTION

Crankcase Assembly - Main
Strainer Assembly - Oil Sump
Crankshaft Assembly (Complete)
Rod Assembly - Master and Link
Rod Assembly - Master
Rod - Link -
Piston Assembly (For Cylinder No. 1)
Piston Assembly (For Cylinder Nos. 2,3,4,5,6 & 7)
Pin Assembly - Piston
Cylinder Assembly (Complete)
Rocker Assembly - Exhaust Valve
Rocker Assembly - Intake Valve
Shaft Assembly - Rocker
Rod Assembly - Push (Exhaust)
Rod Assembly - Push (Intake)

REAR INTERMEDIATE SECTION

Plate Assembly - Rear Intermediate Bearing
Gear Assembly - Magneto Driven
Gear Assembly - Generator Drive

REAR SECTION

Case Assembly - Rear

Drive Assembly - Accessory (Type 776-B74)
Housing Assembly - Accessory Drive
Shaft Assembly - Accessory Drive
Adapter Assembly - Accessory Housing
Coupling Assembly - Fuel Pump Drive

Pump Assembly - 0il (Type B) MVL

Pump Assembly - 01l (Type F) AVL

Tube Assembly = 0il Pump MVL

Tube Assembly - O0il Sump MVL

Tube Assembly 0il Sump to Pump AVL

AUTOMATIC VALVE LUBRICATION PARTS

PRIMING SYSTEM ASSEMBLY

MANIFOLD ASSEMBLY - SHIELDED IGNITION (COMPLETE)

ACCESSORIES AND EQUIPMENT - STANDARD

ACCESSORIES AND EQUIPMENT - SPECIAL

SHIPPING PARTS

KIT ASSEMBLY - TOOL, AUTOMATIC VALVE LUBRICATION

KIT ASSEMBLY - TOOL, MANUAL VALVE LUBRICATION

SECTION III - NUMERICAL LIST
SECTION IV - ALPHABETICAL LIST
ENGINE ASSEMBLY DRAWINGS

DRAWING NO. 90100 MODEL L-4MB MANUAL VALVE LUBRICATION
DRAWING NO. 90099 MODEL L-4MB AUTOMATIC VALVE LUBRICATION

2

Page 1

PAGE

3

4 - 20

4

12

13

22

60

78
80

15
12
14
13
13
13
13
14
15
15
15
15
16
17
18
19
19
20
20
20
58

iy

79
81






Issued 4-1-43

Page 2

SECTION I
INTRODUCTION
l, General. Example:

a., This Parts Catalog lists and describes
parts used in the manufacture of Jacobs Model
L-4MB Aircraft Engines.

b. As originally manufactured, these engines
were equipped with Manual or Automatic Valve
Lubrication as follows:

* MANUAL VALVE LUBRICATION

Engine Assembly Drawing No. 90100 .

Mfgr.'s Serial Nos, 840 - 841

851 - 886

889 - 920

922 - 999
4000 - 4571
4932 - 4999
8000 - 8021

* AUTOMATIC VALVE LUBRICATION

Engine Assembly Drawing No. 90099

Mfgr.'s Serial Nos, 4572 - 4931
8022 - 8453

c. In compiling the dagta contained in this
Parts Catalog, the aim has been to have it
serve as a handy reference in selecting the

‘proper items when ordering spare parts for re-

placement during major or minor overhaul of
the engines covered by this issue.

d. Explanation Of The Various Sections.

SECTION II - ASSEMBLY BREAKDOWN

This section consists of a Breakdown
of the complete engine into sub-assemblies and
detail parts. The assemblies and their com-
ponent parts are arranged insofar as possible
in the order in which they are assembled, be-
ginning with the front and continuing to the
rear of the engine.

The part names are indented in dif-
ferent columns in accordance with the standard
indenture system to show their relation to the
assemblies in which they are included. The
complete engine assembly appears in the head-
ing of each page. In Column 1 are entered the
main assemblies together with the detail parts
used in the complete engine assembly but which
are not component parts of main or sub-assem-
blies. In Column 2 are entered the component
parts of main assemblies including sub-assem-
blies and detall parts. In turn, the parts
and sub-assemblies required tomake up any as-
sembly will thus be found listed immediately
after the assembly inquestion, but entered in
the next column to the right.

h o |5 |a

Mali ssembly
1sit [sub-assembly
2nd [sub-assembly
tail parts of 2nd sub-assembly
i1 parts of 1st sub-assembly
Deitalill parts of main assembly
qu s included in main or sub-assemblies

The Breakdown shows parts of the lat-
est design. Parts used only on Manual Valve
Lubrication or Automatic Valve Lubrication En-
gines are so indicated after the part name by
MVL ONLY or AVL ONLY respectively. All parts
not so indicated are common to both engines,
However, for information relative to inter-
changeability between new and old parts, refer
to Section III - Numerical List.

The quentities specified are those
used at the location shown and are not the to-
tal number used per engine. Refer to the Nu-
merical or Alphabetical Parts List for the to-
tal quantity used per engine.

The "R" or reference numbers appear-
ing in the left-hand margin of the Assembly
Breakdown are arranged in numerical sequence,
and are used only to assist in locating a part
in the Breakdown after it has been found in the
Numerical or Alphabetical Lists,

REFERENCE NUMBERS MUST NOT BE USED IN PLACE OF
PART NUMBERS WHEN ORDERING PARTS.

SECTION TIIT - NUMERICAL PARTS LIST

This section 1lists all the detail
parts and assemblies of the engine arranged in
numerical sequence according to part number
and shows the following:

(1) Quantity used per engine.

(2) Part No. of the next assembly in which
used,

(3) Page No. and Reference No. where they
appear in Section IT - Assembly Breakdown.

The Numerical List shows all parts
as originally installed in the engines, as well
as parts of latest design, with notes indica-
ting interchangeability.

SECTION IV - ALPHABETICAL PARTS LIST

This section 1lists all the detail
parts and assemblies of the engine arranged
alphabetically according to the noun of the
descriptive name, and shows the quantity used
per engine as well as the part number of the

* This parts catalog is also applicable to Commercial L-4MB Engines

between Serial Nos. 842 and 7056.



Issued 4-1-43

Page 3

next assembly on which used., It also shows
the Page No. and Reference No. where they ap-
pear in Section II - Assembly Breakdown.,

2. Engine Numbers.

a. In listing engine serial numbers through-
out this catalog, the word "inclusive" has not
been used. It will be understood that all
groups of engine numbers such as 851 to 886
include both the first and last engine numbers.
When serial numbers such as 840 - 4711 are
shown, it is understood that the engines af-
fected include only those having serial num-
bers within the smaller groups referred to in
paragraph 1 b.

3. Cylinder Numbers.,

a. Viewing the engine from the rear when in-
stalled in the airplane, the cylinders are num-
bered 1 to 7 in clockwise rotation, the top
cylinder being No. 1.

4, Oversize Parts,

a. Parts available inoversize are indicated
in the Assembly Breakdown and Alphabetical
Parts Lists with a plus sign preceding the
standard size part number.,

b. When ordering oversize parts, the part
number should be followed by a plus (+) sign
and the figure indicating the amount of over-
size desired. When ordering step size parts,
the part number should be followed by an S.

Examples:
Part No. Size
954 Standard
954+3 .003 Oversize
954+6 +006 Oversize
954+9 .009 Oversize
954-3 Step

c. The Numerical Parts List shows all over-
size parts available immediately following the
standard size part number they replace.

5. How To Order Parts,

a., Refer, whenever possible, to the proper
assembly drawing for the model engine concerned,
and identify the part by means of the arrow
indicating it. Verify the part number by con-
sulting this parts catalog.

Parts orders should specify:

(1) The model and serial number of the en-
gine for which required.

(2) The part number of the part or assembly,
and the part name.

(3) The quantity required.

(4) Shipping instructions,

b. Where a portion of the part name shown in
this Parts Catalog 1s contained in (parenthe-
ses), that information is inserted only to iden-
tify usage and need not be included with the
name in ordering the part.

¢, Parts marked with anasterisk (:¢) are not
furnished as replacement parts due to special
machining or assembling operations. When such
parts require replacement, the assembly which
includes the part should be ordered.

6. Part Numbers.

a. Part numbers are used exclusively to iden-
tify parts. It must be noted that in case of
Jacobs Part Nos., the suffix letters are a sig-
nificant portion of the part number, and must
be included for proper identification.

7. Abbreviations.

a. The abbreviations used throughout this
catalog are as follows:

Amp., - ampere

Dis - diameter

Dia., - Diameter

Hex. - Hexagon

I.D. - inside diameter
0.D. - outside diameter

NPT - National Pipe Thread
No. - number

Nos. - numbers

W - width



JACOBS AIRCRAFT ENGINE COMPANY

SECTION Il — ASSEMBLY BREAKDOWN

Page 4

ENGINE ASSEMBLY-MODEL L~4MB MANUAL VALVE LUBRICATION ---~ DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

Issued 4-1-43

WS 7 21314|5 DESCRIPTION OF PART PART NO. |Sees
FRONT SECTION

R-5000 Case Assembly = Front (complete) 90101 il
R-5001 Case Assembly - Front (studding) 90057 1
R-5002 Case Assembly = Front (machining) 90058 il
R=5003 Case = Front *302~G 1.
R~5004 Tube - Front case oil feed #302~D1 1
R=5005 Liner -~ Front case thrust bearing +303 i
R-5006 Pin - Stake, bearing liner +446~=B 2
R=5007 Stud -. 3/8" x 1-13/16" (thrust bearing plate) +973 6
R-5008 Stud - 5/16" x 1-1/4" (ignition manifold mounting) +765 4
R-5009 Stud - 5/16" x 1-1/2" (0il sump mounting) +593 4
R-5010 Stud - 1/4" x 63/64" (cam drive pinion bearing clamp) +950 5
R-5011 Stud - 3/8" x 1-13/16", drilled (nose cowl) +10000 4
R-5012 Gulde - Tappet, exhaust 644-D 7
R-5013 Guide ~ Tappet, intake 645-D 7
R-5014 Band ~ Rubber (tappet guide seal) 767 14
R-5015 Screw - Fillister head, 1/4"™-20 x 5/8" (tappet guides) 370 28
R-5016 Gasket -~ Governor oil fitting 540 i
R-5017 Fitting - Governor oil (front case) 790 1
R-5018 Screw - Fillister head, 1/4"-20 x 5/8" 370 2

(governor oil fitting)

Plug - Hollow head, 1/4" NPT 508-C 2
R-5019 front case governor oil fitting boss----- i
R-5020 front case sump pad flange------=-------=~ 1 MVL ONLY
For AVL, see Ref. No., R~5489

R-5020A Plug - Square head, drilled, 1/4" NPT MVL ONLY 508-~B al

(governor oil fitting)
R~-5021 Gasket - 01l sump to front case 788 1
R-5022 Flenge - Front case sump pad 30286 3k
R=5023 Plate = Name 681~D 1
R-5024 Screw =~ Drive, name plate 509 4
R-5025 Gasket - 1-13/32" x 1-3/4" x 1/16" (copper asbestos) 907 1

(timing cap 906 or plug 1016)
R~5026 Plug - Square head, 1-3/8"-16, special (timing) 1016 i
R=5027 Shaft and Gear Assembly - Cam drive pinion 90005 1
R~5028 Shaft - Cam drive pinion 30295 il
R=-5029 Bearing - Ball (cam drive pinion shaft, rear) 378-4 L
R=5030 Spacer - Cam drive pinion shaft bearing 379~B 1
R=-5031 Bearing - Ball (cam drive pinion shaft, front) 378 al
R~5032 Washer - Cam drive pinion shaft bearing, lock 378=1 1
R-5033 Nut - Lock (tab) 31/32"-32 3782 ¥

(cam drive pinion shaft bearing)
R=5034 Key - 1/4" x 1/2", special (cam drive pinion shaft) 380 1l
R-5035 Gear - Cam drive _o6=B. 1
R-5036 Washer -~ 41/64" x 1-5/32" x 1/8", special 381-A ik
(cam drive pinion shaft)

R=5037 Nut - 5/8"-18, special (cam drive pinion shaft) 382-4 ]!
R-5038 Pin - Cotter, 1/8" x 1" (cam drive pinion shaft) 689 ik
R-=5039 Washer - Cam drive pinion clamp 686-B 1k
R-5040 Nut - Castle, 1/4"-28 374-1 5

(cam drive pinion bearing clamp stud)
R-5041 Lockwire (8-=1/2")(cam drive pinion bearing clamp stud nut) Q79 al
R=5042 Sleeve ~ 0il seal, outer 30061 Ak
R-5043 Screw - Fillister head, 1/4"-20 x 5/8" 370 5

(outer o0il seal sleeve)

+ Availeble in oversize
% Not to be stocked or requisitioned as detail parts




Issued 4-1-43

Page S5

JACOBS AIRCRAFT ENGINE COMPANY

'SECTION Il — ASSEMBLY BREAKDOWN

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ----~ DRAWING NO. 90100
_ AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
o 123145 : DESCRIPTION OF PART PART NO. |iseo
FRONT SECTION Continued
R-5044 Tappet and Socket Assembly 90006 14
R-5045 Tappet *389-B 14
R-5046 Socket - Tappet *390-B 14
R=5047 Roller - Tappet 387 14
R-5048 Pin - Tappet roller 388 14
R-5049 Cam Assembly 90007 L
R-5050 Ring - Cam *30101 dy |
R=-5051 Hub - Cam *385 il
R-5052 Rivet - Cam hub *386 16
R-5053 Bearing - Cam 30028 1
R-5054 Spacer - Timing gear 355 1
R=5055 Key - Timing gear +354 1
R-5056 Gear - Timing 353=C s
R-5057 Sleeve - 0il seal, inner 30060 A5
R-5058 Ring - 0il seal (bronze) +589-2 4
R-5059 Ring - 0il seal (cast iron) +589~1 4
R-5060 Bearing - Ball, crankshaft thrust 351-B 1
R-5061 Slinger ~ Crankshaft, oil 350 s
R-5062 Spacer - Front case thrust bearing plate 656 1L
R-5063 Pin - Dowel, .156"x 3/8" (thrust bearing plate) 536 2
R-5064 Shim - Front case thrust bearing plate (laminated) 834-B i
R-=5065 Plate - Front case thrust bearing 301-F Is
R-5066 Nut - Crankshaft thrust bearing 348-B 1
R-5067 Elbow - 90° x 3/4" hose (front case sump flange to attach
0il sump drain hose) 633 1

R-5068 Hose - 0il, 3/4" x 10" (oil sump drain) 10023 il
R-5069 Clamp - Hoser 1-1/8" (0il sump drain hose) 20004 2
R-5070 Washer - 3/8" (thrust bearing plate stud) 595 6
R-5071 Nut - Elastic stop, 3/8"-24 (thrust bearing plate stud) 466-B 6

Washer - 5/16" 488 8
R-5072 0il sump mounting stud------c-ceecece--- 4
R-5073 ignition manifold mounting stud----=== 4

Nut - Elastic stop, 5/16"-24 684 8
R-5074 0il sump mounting stud------c-ccecceca- 4
R=5075 ignition manifold mounting stud------- 4

+ Avallable in oversize
% Not to be stocked or requisitioned as detail parts




Issued 4-1-43

JACOBS AIRCRAFT ENGINE COMPANY Page 6
SECTION Il — ASSEMBLY BREAKDOWN
ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
N klagl 21314 ] 5 DESCRIPTION OF PART PART NO. |Saco
MAIN SECTION
R-5076 Crankcase Assembly - Main 90113 1L
R-5077 Crankcase Assembly - Main, front and rear (machining) 90114 1
R-5078 Crankcase Assembly - Main, front #90115 1
R-5079 Crankcase - Main, front #706-1D 1
R-5080 Liner - Main crankcase bearing +305 1
R-5081 Pin - Stake, bearing liner +446-B 2
R-5082 Crankcase Assembly - Main, rear #90116 L
R-5083 Crankcase - Main, rear *706 al
R-5084 Liner - Main crankcase bearing +305 1
R-5085 Pin - Stake, bearing liner +446-B 2
R-5086 Stud - 3/8" x 3-13/16" (main crankcase clamp) +718-B 1
R-5087 Bolt - Main crankcase clamp (3/8" x 4-29/32") 717-B 6
Washer - 3/8" 595 13
R-5088 crankcase clamp stud--------coceeceeo--- 1k
R-5089 crankcase clamp bolt--=-----ecceeaaao-o 12
Nut - Elastic stop, 3/8"-24 466-B 7
R-5090 crankcase clamp stud---=-=--ceceeu--—-- ~1
R-5091 crankcase clamp bolt----=-cecceecceeao——o 6
R-5092 Stud - 5/16" x 1-3/8" +593-B 7
(rear intermediate bearing plate to main crankcase)
Stud - 5/16" x 1-1/2" +593
AVL - AN’
MVL - 10
R-5093 rear case to main crankcase------------- 10
R-5093A carburetor mounting---------c-ccc——__ 1 AVL ONLY
R-5094 Stud - 5/16" x 1-3/8" (carburetor mounting) AR Y +460-3
MVL - 4
AVL - 3
R-5095 Stud - 3/8" x 2-1/8" (front case to main crankcase) +594-D 14
R-5096 Stud - 3/8" x 1-11/16" (cylinder mounting) +954 84
R-5097 Stud - 1/4" x 1-1/8" (primer tube clip) +941 2
R-5098 Eye - Lifting 542 2
R-5099 Bushing - Reducing, 1/2" x 1/4" NPT (breather boss) 10014 1
R-5100 Plug - Hollow head, 1/4", dural MVL ONLY 508 I
(breather boss bushing)
For AVL, see Ref. No. R-5478
R-5101 Elbow - 45°, 3/4" hose (bronze) (crankcase breather) 10020 3l
R-5102 Elbow - 90°, 3/4" hose (rear main crankcase oil sump drain) 633 1
R-5103 Gasket - 5/8" I.D. x 1/8"wide (copper asbestos) 10007 1
(fuel, air mixture thermometer boss plug)
R-5104 Plug - Hex head, drilled, 5/8"-18 807-B it
(fuel, air mixture thermometer boss)
R-5105 Plug - Square head, drilled, 1/8"™ NPT (rear main crankcase) 500-B 1
R-5106 Strainer Assembly - Cil sump : 90028 i
R-5107 Screen - 0il sump strainer *708 al
R-5108 Adapter - 0il sump strainer *#708-1 1
R-5109 Disc - 011 sump strainer #708-2 L
Gasket - 1-1/4" x 1-5/8" x 1/16" (copper asbestos) 710 2
R-5110 0il sump drain plug------=-=c-ceemmmmoo__ 1
R-5111 0il sump strainer assembly---=--cecacoooo__ 1l

+ Availeble in oversize
* Not to be stocked or requisitioned as detail parts




Issued 4-1-43

Page 7

JACOBS AIRCRAFT ENGINE COMPANY

SECTION Il — ASSEMBLY BREAKDOWN

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
mereeEnes qad2]a 4|5 DESCRIPTION OF PART PART NO. |Seee
MAIN SECTION Continued
R-5112 Plug - Hex head, 1-1/4"-20, special (oil sump drain) 709 1
R=5113 Plug ~ Square head, drilled, 1/4"™ NPT (oil sump drain plug) 508=B 1
R=5114 Fitting = 0il pump to sump (main crankcase) 554=2 s
R=5123 Bearing =~ Roller, crankshaft main 357=R 2
R-5124 Washer = Crankshaft rear main bearing, lock 358-~B pt
R~5125 Nut = Lock (tab) 2-3/4"-18 (crankshaft rear main bearing) 359 1
R~5126 Gasket = Carburetor mounting 440 1s
Washer - 5/16" 448 14
R=5127 rear case to main crankcase stud-------=-- 10
R=5128 carburetor mounting stud---------cccecce--= 4
Nut - Elastic stop, 5/16"-24 684 14
R=5129 rear case to main crankcase stud---------- 10
R=5130 carburetor mounting stud-----=---cec--ce--- 4
R-5131 Washer - 3/8" (front case to main crankcase stud) 595 14
Nut - Elastic stop, 3/8"-24 466-B 98
R=5132 front case to main crankcase stud--------= 14
R-5133 cylinder mounting stud=---=-c--cmmecccaa-u 84
R=5134 Washer - 1/4" (primer tube clip stud) 447 2
R-5135 Nut = Elastic stop, 1/4"-28 (primer tube clip stud) 683 2
R=5136 Washer ~ Lock, 5/16" 692 7
(rear intermediate bearing plate to main crankcase stud)
R=5137 Nut - Plain hex, 5/16"-24 461 7

(rear intermediate bearing plate to main crankcase stud)




Issued 4-1-43

JACOBS AIRCRAFT ENGINE COMPANY

SECTION [l — ASSEMBLY BREAKDOWN

Page 8

ENGINE ASSEMBLY-MODEL L~-4MB MANUAL VALVE LUBRICATION --=-~- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
e s [ilasl 21314 15 DESCRIPTION OF PART PART NO. |Sase
MAIN SECTION Continued
R-5138 Crankshaft Assembly (complete) 90311 il
R=5139 Crankshaft Assembly (machining and balancing) 90312 i
R=5140 Crankshaft - Front #30118 1
R-=5141 Crankshaft - Rear #30007 Ak
R=5142 Plug - Front crankshaft, center 506~B 1
R=5143 Weight - Front crankshaft balance 364=B AL
R=5144 Weight - Rear crankshaft balance 364~B1 i
R=5145 Bolt - Front crankshaft balance weight #365=1 3
R-=5146 Bolt = Rear crankshaft balance weight *365 3
R-5147 Nut = Crankshaft balance weight bolt 366 6
R=5148 Plug = Crankpin 804-B 1
R=5149 Bolt = Crankpin 805-~B 1
R=5150 Nut - Castle, 5/16"-24 (crankpin bolt) 803 1
R~5151 Bolt - Crankshaft clamp 30100 1
R=5152 Nut - 5/8"-18 (crankshaft clamp bolt) 10017 i
R-5153 Plug ~ Front crankshaft, front 806 il
R-5154 Gasket - 5/8" x 7/8" x 1/8" (soft copper) 844 1
(front crankshaft plug 807-B)
R-5155 Plug - Hex head, drilled, 5/8"-18 (front crankshaft) 807-B 1
R~5156 Plug - Hollow head, 1/4"-28 x 3/8" (front crankshaft) 30033 1
R=5157 Plug = Front crankshaft, rear 345~B it
R=5158 Plug = Rear crankshaft, front 345-C i1
Lock -~ Crankshaft plug 30083 2
R-5159 front crankshaft, rear plug 345=Beme--=-=]1
R-5160 rear crankshaft, front plug 345-C-=---=--- a0
R=-5161 Screw - Fillister head, 1/4"-28 x 5/16" (crankshaft pluglock) 10012 2
R=5162 Plug -~ Crankshaft (rear crankshaft, rear) +511 1
R=-5163 Pin - Cotter, 1/16™ x 3/4" (crankpin bolt) 688 1
Pin - Cotter, 1/8" x 1" : 689 7
R-5164 crankshaft balance weight bolt--------==-6
R-5165 crankshaft clamp bolte=eeccccccmcceeeaanu 1L
R=5166 Pin - Crankshaft spline (optional with purchaser) 970 1
R=5167 Rod Assembly -~ Master and link 90117 1
R-5168 Rod Assembly - Master (complete) 90118 1l
R-5168A Rod Assembly ~ Master (machining) 90254 1
R=5169 Rod - Master #*367-B 1
R-5170 Bearing - Master rod +368-~B i1
R-5171 Dowel ~ Master rod bearing 370~B 1
R-5172 Bushing ~ Master rod piston pin 31 il
R-5173 Plate = Master rod bearing, lock 369=B 1
R~5174 Screw - Fillister head, 1/4"-20 x 5/8" 370 2
(master rod bearing lock plate)
R=5175 Rod - Link 375=F 6
R~-5176 Pin = Knuckle +372=B 6
R-5177 Bolt = Knuckle pin 374 6
R-5178 Washer - Knuckle pin bolt 373-B 12
R=5179 Nut - Castle, 1/4"-28 (knuckle pin bolt) 374-1 6
R-5180 Pin - Cotter, 1/16" x 3/4" (knuckle pin bolt) 688 6

+ Available in oversize .
s+ Not to be stocked or requisitioned as detall parts




Issued 4-1-43

Page 9

JACOBS AIRCRAFT ENGINE COMPANY

SECTION Il — ASSEMBLY BREAKDOWN

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION =-~=- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION = DRAWING NO. 90099

REGE e Al 21314 |5 DESCRIPTION OF PART PART NO. |Saee
MAIN SECTION Continued
R=5181 Piston Assembly (for cylinder No, 1) 90119 1
R=-5182 Piston +392 1L
R-5183 Ring -~ Piston, compression +798=B 3
R=5184 Ring - Piston, compression, taper +798 3
R=5185 Ring « Piston, oil +794 s
R=5186 Piston Assembly (for cylinder Nos., 2, 3, 4, 5, 6 & 7) 90120 6
R=5187 Piston +392 6
R-5188 Ring - Piston, compression +798-B 6
R=5189 Ring - Piston, compression, taper +798 18
R=5190 Ring =« Piston, oil +794 18
R=5191 Pin Assembly = Piston 90228 7
R=5192 Pin - Piston #30031 7
R=5193 Plug - Piston pin (for replacement use 713=CS) +713=C 14
R=5194 Cylinder Assembly (complete) MVL ONLY 90266 7
R=5195 Cylinder Assembly (complete) AVL ONLY 90267 7
R-=5196 Cylinder Assembly (studding) 90381 7
R=5197 Cylinder Assembly (machining) #90258 7
R-5198 Head = Cylinder #399=D 7
R=5199 Seat ~ Exhaust valve +402 7
R=5200 Seat =« Inteke valve +401=B 7
R-5202 Bushing = Spark plug +400-A 14
R~5203 Pin - Stake, .156" x 1/4" (spark plug bushing) 450 14
R-=5204 Insert = Rocker box (push rod cover tube) +639-B 14
R=5205 Insert - Intake port screw +859=1 21
R=5207 Barrel = Cylinder #30135 7
R=5208 Guide = Exhaust valve +406 7
R=5209 Guide -~ Intake valve +405 7
R=5210 Stud - 5/16" x 1-1/2" (exhaust port) +593 28
R=5211 Stud - 5/16™ x 7/8", drilled (cylinder head baffle) +457-2 14
R-5212 Stud - 1/4" x 1-3/8% (rocker cover) +940 56
R=5214 Plug - Square head, drilled, 1/8" NPT (cylinder head) 500-B 7
(remove from cylinders primed) '
R~5215 Valve = Exhaust 404 7
R=5216 Valve = Intake 403=B 7
R-5217 Washer - Exhaust valve spring, lower 408 o
R=5218 Washer = Intake valve spring, lower 407 7
R=5219 Spring =« Valve, inner 410~L 14
R=5220 Spring = Valve, outer 409-L 14
R=5221 Washer = Valve spring, upper 30277 14
R=~5222 Lock - Exhaust valve spring washer 413 14
R=5223 Lock = Intake valve spring washer 412 14
R=5224 Rocker Assembly = Exhaust valve 90065 7
R=5225 Rocker =~ Exhaust valve 415=C 7
R=5226 Roller = Rocker 420 7
R=5227 Rivet = Rocker roller 421 7
R=5228 Bearing - Roller, rocker 416-B 7
R=5229 Screw - Valve clearance adjusting 422-B 7
R=5230 Nut - Valve clearance adjusting screw, lock 786 7

+ Available in oversize
i+ Not to be stocked or requisitioned as detall parts




Issued 4-1-43

JACOBS AIRCRAFT ENGINE COMPANY

SECTION 1l — ASSEMBLY BREAKDOWN

Page 10

ENGINE ASSEMBLY=-MODEL L~4MB MANUAL VALVE LUBRICATION ==-== DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
o il 213145 DESCRIPTION OF PART PART NO. |Sace
MAIN SECTION Continued
Cylinder Assembly (complete) continued MVL ONLY 90266
Cylinder Assembly (complete) continued AVL ONLY 90267
R=5231 Rocker Assembly = Intake valve 90066 X
R-5232 Rocker = Intake valve 414~C 1/
R=5233 Roller = Rocker 420 1/
R~5234 Rivet = Rocker roller 421 1/
R=5235 Bearing - Roller, rocker 416~B 1/
R=5236 Screw = Valve clearance adjusting 422~B 7
R=5237 Nut = Valve clearance adjusting screw, lock 786 7/
R-5238 Shaft Assembly = Rocker MVL ONLY 90136 14
R=5239 Shaft = Rocker MVL ONLY 707 14
R=5240 Fitting « Alemite (rocker shaft) MVL ONLY 498 14
R-5241 Shaft -~ Rocker AVL ONLY 707-D 14
R=5242 Nut -« Elastic stop, 7/16"=20 (rocker shaft) AVL, ONLY 419=~B 14
R=5243 Washer = Rocker shaft MVL ONLY 418 14
R~5244 Nut = Rocker shaft MVL ONLY 419 14
R-5245 Pin -~ Cotter, 3/32" x 3/4" (rocker shaft) MVL ONLY 690 14
R=5246 Gasket - Rocker cover 30105 14
R=5247 Cover « Rocker 30081 .
MVL = 14
AVL - 1l
R-5248 Washer = 1/4" (rocker cover stud) 447 56
R=5249 Nut - Elastic stop, 1/4"=28 (rocker cover stud) 683 56
R=5250 Ring -~ Cylinder to crankcase seal (rubber) 544-C 7
R-5251 Rod Assembly - Push (exhaust) 90112 7
R~5252 Rod - Push (exhaust) 613-E 7
R=5253 Ball End ~ Push rod 30013 14
R-5254 Rod Assembly = Push (intake) 90111 1
R-5255 Rod = Push (intake) 30012 7
R=5256 Ball End = Push rod 30013 14
R=5257 Tube = Push rod cover 640 14
' R-5258 Packing = Push rod cover tube (rubber) 643 28
R=5259 Washer - Push rod cover tube upper packing 654 14
R=5260 Nut = Push rod cover tube packing (upper and lower) 642 28
R=5261 Gasket - Intake port ' 436 7
R-5262 Pipe = Intake 437-D 7
R-5263 Flange = Intake port 30148 7/
R=5264 Packing - Intake pipe (rubber) 439 1/
R«5265 Nut = Intake pipe packing 438=B 7
R=5266 Washer - 5/16" (intake port flange screw) 448 21
R=526"7 Screw - Intake port flange 904 21
R=5268 Gasket - Exhaust port flange 436~B 7
R=5269 Flange ~ Exhaust port 435=C 7
R-5270 Washer - Lock, 5/16" (exhaust port stud) 692 28
R=5271 Nut - Exhaust port stud (brass) 937 28
R-5271A Plug - Square head, drilled, 1/4" NPT (cylinder Head) 508~B
MVL = 28
AVL = 2
+ Available in oversize
# Not to be stocked or requisitioned as detail parts




Issued 4-1-43

Page 11

JACOBS AIRCRAFT ENGINE COMPANY

SECTION Il — ASSEMBLY BREAKDOWN

ENGINE ASSEMBLY~MODEL L~4MB MANUAL VALVE LUBRICATION =~-- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION -~ DRAWING NO. 90099
REFENCEl 11]2]314]5 DESCRIPTION OF PART PART NO. |Soss
REAR INTERMEDIATE SECTION
R=5272 Plate Assembly - Rear intermediate bearing (complete) 90012 i:
R~5272A Plate Assembly - Rear Intermediate bearing (machining) 90257 il
R-5273 Plate -~ Rear intermedlate bearing 604~C i
R=5274 Liner - Rear intermediate bearing plate +738 il
R-5275 Pin « Stake, bearing liner +446=B 2
(rear intermediate bearing plate liner)
R-5276 Bearing - 0il feed 309=B 1
R=5277 Screw = 011 feed bearing, lock 609 3l
R=5278 Bushing - Accessory drive, 1~15/32" I.D. 337 al
(starter drive gears
R=-5279 Pin - Stake, .156" x 1/4" (starter drive gear bushing) 450 L
R~5280 Bushing = Accessory drive, 1=7/32" I.D. 335 3
(generator and magneto gears)
R=5281 Bushing = 011 pump drive gear 330 al
R=5282 Tube = 011 feed 611 gt
R-5283 Plug = Hollow head, 1/8" NPT 500~C 2
(rear intermediate bearing plate)
R=5284 Gear =~ Starter 336=B L
R-5285 Bolt = Starter gear 557 1
R~5286 Washer = Starter gear bolt 338 i
R-5287 Nut - Castle, 1/4"-28 (starter gear bolt) 374-1 Bl
R-5288 Pin - Cotter, 1/16" x 3/4" (starter gear bolt) 688 1
R-5289 Gear Assembly = Magneto driven 90030 2
R=5290 Gear = Magneto driven 518~B 2
R-5291 Cork - 1-1/4" x 1-1/16" x 1" long (magneto driven gear) 10018 2
R=5292 Gear Assembly =~ Generator drive 90313 1
R-5293 Gear = Generator drive 30117 L
R-5294 Cork - 1-1/4" x 1~1/16" x 1" long (generator drive gear) 10018 1
R=5295 Bearing -~ Ball, crankshaft, rear 739 at
R-=5296 Key = Crankshaft cluster gear 513 2
R-5297 Gear -~ Magneto drive 601 1
R=5298 Gear = 011 pump drive 329 il
R=5299 Gear = Crankshaft cluster 30098 1
R=5300 Washer - Crankshaft cluster gear, lock 362~B gl
R-5301 Nut = Lock (tab) 1=9/16"-18 (crankshaft cluster gear) 363 L

+ Available in oversize




JACOBS AIRCRAFT ENGINE COMPANY Page 12

SECTION Il — ASSEMBLY BREAKDOWN

ENGINE ASSEMBLY=MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION -~ DRAWING NO. 90099

Issued 4-1-43

e kv 2131415 DESCRIPTION OF PART PART NO& o
REAR SECTION
R-5302 Case Assembly ~ Rear MVL ONLY 90069 i
R~5303 Case Assembly =~ Rear AVL ONLY 90094 3L
R-5304 Case = Rear #605-E it
Stud - 3/8" x 1-7/8" +935 7
R=5305 starter mounting------~-~-----ccmccc--ca- 6
R=5306 accessory housing mountinge=------------- L
Stud - 3/8" x 2" +548~3 4
R~5307 magneto mounting---------------c-------- -2
R=5308 accessory housing mounting-------------== 2
R=5309 Stud - 5/16" x 1-1/4" (fuel pump mounting, rear case) +458~B 4
R~-5310 Stud - 5/16" x 1-21/32" (generator mounting) +753 4
R~5311 Stud = 5/16" x 4" (o0il pump mounting) MVL ONLY +455-H 4
R=5312 Stud - 5/16" x 5«5/16" (0il pump mounting) AVL ONLY +455=F 4
R-5313 Plug - Square head, drilled, 1/8" NPT (rear case drain) 500-~B at
R-5314 Plug = Square head, drilled, 1/4" NPT (rear case) 508-B 3
For AVL replace 1 ea., with Ref. No. R=5490
R=5315 Plug - Hollow head, 1/4"™ NPT (rear case) 508-C 1
R-5316 Plug -~ Square head, drilled, 3/8"™ NPT 746-B 2
(oil tank vent connection boss)
R-5317 Nipple =~ 3/4" hose (o0il inlet from tank to rear case) 634 1
R-5318 Bearing -~ Ball, generator gear 824 I
R-5319 Seal -~ Magneto and generator gears, oil 20005 2
R~5320 Spline =~ Magneto 519 L
R-5321 Gasket « Magneto mounting 638 AL
R~5322 Gasket - Starter mounting 441 A
R~5323 Cover - Starter drive 311-B il
R-5324 Gasket =~ Fuel pump mounting (rear case) 881 1l
R=5325 Cover = Fuel pump drive (rear case) 880 it
R~5326 Gasket - 0il pump mounting 443 1
R=5327 Gasket ~ Accessory drive housing to rear case 784 il
R-5328 Gasket =~ Generator mounting 442~B 1
R~5329 Cover - Generator drive 30074 AL
R~5330 Spacer -~ 5/16" long for 5/16" stud (generator drive cover) 30095 4
Washer - 5/16" 448 12
R-5331 fuel pump mounting stud (rear case)-------- 4
R=5332 generator mounting stud-------------coc---- 4
R=-5333 0il pump mounting stud------------c--ee---- 4 f
Nut - Elastic stop, 5/16"-24 684 12
R~5334 fuel pump mounting stud (rear case)-------- 4
R-5335 generator mounting stud----------=--------- 4
R-5336 oil pump mounting stud------------ccccee-un 4
Washer - 3/8" 595 9
R-5337 starter mounting stud---------------------= 6
R~5338 accessory housing mounting stud-935-------- 1
R~5339 accessory housing mounting stud 548=B=---=- 2
R-5340 Washer - 25/64" x 3/4" x 3/32" (magneto mounting Stud) 687 2
Nut - Elastic stop, 3/8"-24 466-~B 11
R-5341 starter mounting stud-----=----------—--———~ -6
R-5342 magneto mounting stude------------cecc-u--= 2
R-5343 accessory housing mounting stud 935-------- 1
R-5344 accessory housing mounting stud 548~B=--===2

+ Avallable in oversize
% Not to be stocked or requisitioned as detall parts




Page 13

JACOBS AIRCRAFT ENGINE COMPANY

SECTION Il — ASSEMBLY BREAKDOWN

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---~- DRAWING NO. 90100

AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

Issued 4-1-43

x

+»Avéi1able in oversize
s+ Not to be stocked or requisitioned as detall parts

Roupo s g 213145 DESCRIPTION OF PART PART NO. |Sces
REAR SECTION Continued
R=5345 Drive Assembly - Accessory (type 776=B7A) 90122 1
R~5346 Housing Assembly -~ Accessory drive 90123 1
R=5347 Housing -~ Accessory drive #776=B g
R=5348 Stud -~ 5/16" x 1-3/8" (distributor mounting) +460-3 2
Stud - 1/4" x 1-1/4" +627=B 8
R=5349 propeller governor mounting------- o4
R=5350 accessory housing adapter mounting----- 4
R=5351 Shaft Assembly = Accessory drive 90071 1
R=5352 Shaft = Accessory drive 782=C 1
R-5353 Bearing - Ball, accessory drive shaft, front 754 il
R=5354 Key = Woodruff #3 (accessory drive shaft) 325 2
R=5355 Gear = Accessory shaft, distributor drive 747 1
R-5356 Spacer = Accessory shaft, distributor drive gear 783=1 1
R=5357 Gear - Accessory shaft (propeller governor drive) 780 i
R=5358 Spacer = Accessory shaft (propeller governor drive gear) 783=2 1
R=5359 Bearing = Ball (MRC=202-S) (accessory drive shaft, rear) 755 at
R=5360 Washer = Accessory drive shaft, lock 757 1
R=5361 Nut = Lock (tab) .586"-32 (accessory drive shaft) 756 1
R=-5362 Gasket = Accessory housing adapter 758=B 1
R~5363 Adapter Assembly = Accessory housing (fuel pump mounting) 90232 i
R=5364 Adapter = Accessory housing (fuel pump mounting) #730 1
R=5365 Stud - 5/16" x 1-3/8" +593~=B 4
(fuel pump mounting, accessory housing adapter)
R=5366 Plug - Square head, 1/8" NPT (accessory housing adapter) 500~B 1
R=5367 Gear = Propeller governor drive 781=-1 i
R=5368 Bearing -~ Ball (propeller governor drive gear) 673 1
R=5369 Sleeve = Propeller governor drive gear bearing 672=2 1
R=5370 Coupling Assembly = Fuel pump drive 90137 i
R=-5371 Coupling = Fuel pump drive, outer #9096 1
R=5372 Coupling -« Fuel pump drive, inner #996~1 1
R~5373 Rivet « Fuel pump drive coupling #996=2 it
R=5374 Gasket - Fuel pump mounting (accessory housing adapter) - 764 il
R=5375 Cover = Fuel pump drive (accessory housing adapter) 30078 1
R~=5376 Spacer - 3/16" long for 5/16"™ stud 30093 4
(fuel pump drive cover on accessory housing adapter)
R=5377 Washer = 5/16" 448 4
(fuel pump mounting on accessory housing adapter stud)
R=5378 Nut - Elastic stop, 5/16"-24 ’ 684 4
(fuel pump mounting on accessory housing adapter stud)
R=5379 Gasket - Accessory drive, 4 bolt, small 763 1
(propeller governor mounting)
R=5380 Cover = Accessory drive, 4 bolt, small 760=D 1
(propeller governor drives
R-5381 Spacer -~ 3/16" long for 1/4" stud 30094 4
(propeller governor drive cover)
Washer - 1/4" 447 8
R=5382 propeller governor mounting stud-------- =4
R=5383 accessory housing adapter mounting stud-==4
Nut - Elastic stop, 1/4"-28 683 8
R=5384 propeller governor mounting stud-------- =4
R=5385 accessory housing adapter mounting stud--4




JACOBS AIRCRAFT ENGINE COMPANY

SECTION Il — ASSEMBLY BREAKDOWN

ENGINE ASSEMBLY=MODEL L=4MB MANUAL VALVE LUBRICATION «=-= DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION ~ DRAWING NO. 90099

Page 14

REFERENCE

QTY.

Issued 4-1-43

ERE 1|21314]|5 DESCRIPTION OF PART PART NO. |jses
REAR SECTION Continued
R=5386 Gear = Distributor drive 745 i
R=5387 Slinger - Distributor drive gear, oil 723 X
R=5388 Pin - Distributor drive gear 445 1
R=5389 Gasket = Distributor mounting 553 1
R=5390 Washer = 5/16" (distributor mounting stud) 448 2
R=5391 Nut - Elastic stop, 5/16"=24 (distributor mounting stud) 684 2
R-5392 Pump Assembly - 0il (type B) MVL ONLY 90035 o
R=5393 Body Assembly = 01l pump, pressure section MVL ONLY 90036 1L
R=5394 Body = 01l pump, pressure section #314=C il
R=5395 Bushing - 9/16" I.D. x 3/4" 0:.D. x 17/320 315 1
(0il pump pressure section)
R-5396 Stud - 1/4" x 2-13/16" (0il pump body) MVL ONLY +451-B 3
R~5397 Body ~ 011 check valve : 835 L
R=5398 Ball - 1/2", steel (oil check valve) 815 1
R=5399 Spring = 011l check valve 838=B it
R~5400 Gasket = 0il check valve (soft copper) 837 14
R=5401 Cap = 0il check valve 836 L
R=5402 Shaft = 0il pump drive MVL ONLY 320-B 1L
R-5403 Shaft = 0il pump idler MVL ONLY 321-B 1
R=5404 Gear - 0il pump idler, pressure section 322=D 1
R=5405 Body = 0il pressure relief valve 326-B 1
R-5406 Plate = 01l pump body, intermediate 316=B AL
R=5407 Key = Woodruff #3 (oil pump drive shaft) 325 2
R=5408 Gear = 01l pump drive, scavenger section 324~D il
R-5409 Gear - 0il pump idler, scavenger section 323-D 1L
R-5410 Body ~ 0il pump, scavenger section 317=B a1
R-5411 Packing - 0il pump drive shaft (leather) 318=-B 1
R-5412 Bushing - 13/32" I.D.:x!21/32".0:Ds x 1-21 /32" 319 1
(01l pump scavenger section)

R~-5413 Ball - 1/2", steel (oil pressure relief valve) 815 1
R=5414 Spring = 0il pressure relief valve 327 1
R=5415 Spacer = Cll pressure relief valve spring 819 i
R=5416 Guide = Cil pressure relief valve spring MVL ONLY 766=B 1
R-5417 Gasket = 011 pressure relief valve cap 30029 1
R=5418 Cap = Cil pressure relief valve 328 1L
R-5419 Washer - 1/4" (0il pump body stud) 447 3
R=5420 Nut - Elastic stop, 1/4"-28 (o0il pump body stud) 683 3
R=5421 Elbow - 90°, 3/4™ hose (oil pump outlet to tank) 633 At
R=5422 Fitting - €1l pump to sump (o0il pump) MVL ONLY 554-2 1

+ Aveaellable in oversize

% Not to be stocked or requisitioned as detail parts




Issued 4-1-43

Page 15 JACOBS AIRCRAFT ENGINE COMPANY
SECTION Il — ASSEMBLY BREAKDOWN
ENGINE ASSEMBLY~-MODEL L-4MB MANUAL VALVE LUBRICATION ~---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
b po 1 2]3]14 |5 'DESCRIPTION OF PART PART NO. |Sace
REAR SECTION Continued
R=5423 Pump Assembly = 0il (type F) AVL ONLY 90290 1
R-5424 Body Assembly = 0il pump, pressure section AVL ONLY 90091 1
R=5425 Body =~ 0il pump, pressure section #314~C 1l
R=5426 Bushing ~ ¢/16" I.D, x 3,4" 0,D, x 17/32" 315 1
(0oil pump pressure section)
R=5427 Stud - 1/4" x 4-5/32" (01l pump body) AVL ONLY +451=G 3
R-5428 Body = 011 check valve 835 1
R=5429 Ball - 1/2" steel (o0il check valve) 815 1
R=5430 Spring - 011 check valve 838«B i
R=5431 Gasket « 0il check valve (soft copper) 837 1.
R-5432 Cap = 0il check valve 836 i
R-5433 Shaft « 01l pump drive AVL ONLY 320=F 1
R~5434 Shaft = 0il pump idler AVL ONLY 321=~F i
R=5435 Gear = 011 pump idler, pressure section 322=D 1.
R-5436 Plate = Cil pump body, intermediate 316«B 1l
R=5436A Adapter = 011 pressure relief valve AVL ONLY 30132 il
R-5438 Key = Woodruff #3 (oil pump drive shaft) 325 1
R~5439 Gear ~ 01l pump drive, rocker scavenger section AVL ONLY 324=1D 1
R-5440 Gear ~ 01l pump idler, rocker scavenger section AVL ONLY 323=1D 1
R=5441 Body = 0il pump, rocker scavenger section AVL ONLY 317=1B 1
R=5437 Body - 0il pressure relief valve- 326=B AL
R=-5442 Key = Woodruff #3 (oil pump drive shaft) 325 2
R-5443 Gear = 01l pump drive, scavenger section 324D it
R-5444 Gear = 01l pump idler, scavenger section 323~-D 1
R=~5445 Body - 01l pump, scavenger section 317-B 1
R~5446 Packing - 0il pump drive shaft (leather) 318=B 1
R=5447 Bushing - 13/32" I.D. x 21/32" 0.,D. x 1-21/32" ; 319 1
(01l pump scavenger section)
R-5448 Ball - 1/2", steel (oil pressure relief valve) 815 1
R-5449 Spring - 0il pressure relief valve 327 L
R=5450 Spacer = 011 pressure relief valve spring 819 1
R=5450A Guide =~ 011 pressure relief valve spring 766=B i
R=5451 Gasket ~ 011 pressure relief valve cap 30029 L.
R=5452 Cap =~ 011l pressure relief valve AVL ONLY 30134 1
R=5453 Washer =~ 1/4" (o0il pump body stud) 447 3
R-5454 Nut -~ Elastic stop, 1/4"=28 (o0ll pump body stud) 683 3
R~5455 Elbow = 90°, 3/4" hose (o0il pump outlet to tank) 633 i1
R~5456 Nipple = 3/4" hose (o1l pump) AVL ONLY 634 1
R=5457 Tube Assembly -~ 0il pump MVL ONLY 90092 it
R=-5458 Tube « 011 pump MVL ONLY 30018 L
R~5459 Nut (Parker B-12-~D) #555=1 1
R~5460 Tube Assembly ~ 0il sump MVL ONLY 90087 Al
R~5461 Tube = 0il sump MVL ONLY 330019 1
R-~5462 Nut (Parker B-12-D) #555=1 1
R=5463 Tube Assembly ~ 0il sump to pump AVL ONLY 90124 3k
R-5464 Tube - 011 sump to pump AVL ONLY 330131 1
R-5465 Nut (Parker B~12-D) #5556=1 1
R-~5466 Hose =~ 011, 3/4" x 2-3/4" (o1l sump to pump tube) 10022 il
R-5467 Clamp - Hose, 1-1/8" (o0il sump to pump tube hose) 20004 2

+ Available in oversize

% Not to be stocked or requisitioned as detail parts




Issued 4-1-43

JACOBS AIRCRAFT ENGINE COMPANY

SECTION Il - ASSEMBLY BREAKDOWN

Page 16

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAW NG NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
ananon apul 21314 | 5 DESCRIPTION OF PART PART NO. |Jses
AUTOMATIC VALVE LUBRICATION PARTS
R-5468 Cover - Rocker, exhaust, cylinder No. 5 853 L
R-5469 Cover - Rocker, intake, cylinder Nos. 1 & 4 854 2
Elbow - 90°, 3/8" hose 933 2
R-5470 intake rocker cover, cylinder No. l-------- 1
R-5471 rocker scavenger tube to oll pump---------- 1
R-5472 Hose - 011, 3/8" x 5-1/2" (inter cylinder) 10024 7
Hose - 0il, 3/8" x 3-3/4" 10026 8
R-54"73 rocker box drain---------cc-ccc-ccccecceee - 7
R-5473A rocker vent tube------c---cmcemcmmeeeeeee o 1
Nipple - 3/8" hose 945 14
R-5474 inteke rocker cover, cylinder No. 4-------- 1
R-5475 exhaust rocker cover, cylinder No. S5---=--- 1
R-5476 inter cylinder----=-c-cccmcmc e 12
Elbow - 45°, 3/8" hose 946 16
R-54"77 rocker box drain-------cccccmmccccnco 14
R-5478 rocker vent tube, cylinder No. 1 to
mein crankc8s8@--==-----ceecmemcmceeaoo ik
R-5479 exhaust rocker cover, cylinder No., 5------- 1L
R-5480 Sleeve - Rubber, 1-1/2" long for 3/8" tube 30129 2
(rocker scavenger and oll supply tubes)
R-5481 Liner - Hose, 3/8" (rocker scavenger tube) 976 2
Hose - 011, 3/8" x 2-1/4" 10027 6
R-5484 rocker scavenger tube------ec-cecccecono— 2
R-5485 rocker vent tube---------cccccm e it
R-5486 0il supply tube--------ccmccmmmeeee 2
R-5486A baffle protection sleeve---=-----cceceaeao_o L
R-5487 Tube - Rocker vent (from cylinder No. 1 to rear main crankcase) 30128 1
R-5488 Tube - 0il supply, valve lubrication 30165 1
R-5489 Elbow - 15°, 3/8" hose 1030 ik
(front case sump pad flange to attach oil supply tube)
Tee Assembly - 3/8" hose and union AVL ONLY 90386 1
(rear gase to attach propeller governor and oil supply
tubes :
R-5490 Tube Assembly - 3/8" hose and union 90393 1
Tube - 3/8" hose #30167 X
Sleeve - 3/8" #10033 i
Nut - 3/8" union #10034 i
R-5490A Tee - 3/8" union 10032 1
R-5490B Cap - 3/8" union 10031 1l
R-5491 Clip - 0il tubes (oil supply and rocker scavenger) 30002 L
R-5492 Tube - Rocker scavenger (from cylinder No. 5 to oil pump) 30166 1
Clamp - Hose, 3.4" 0.D. (pressure) 20000 40
R-5493 01l supply tube--=cecmm e - 4
R-5494 rocker vent tube------ecmmemme o ___ 4
R-5495 rocker scavenger tube--------cccmmommeca_o 4
R-5496 rocker box drajin--------cceemmmmmeee 14
R-5497 inter cylinder-------cecmmmmcmemeeeo_ 14

# Not to be stocked or requisitioned as detail parts




Issued 4-1-43

Page 17 JACOBS AIRCRAFT ENGINE COMPANY

SECTION 1l — ASSEMBLY BREAKDOWN

ENGINE ASSEMBLY=MODEL L=4MB MANUAL VALVE LUBRICATION ---~ DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

Ao akul2]314 |5 DESCRIPTION OF PART PART NO. |Saeo
R=5408 Priming System Assembly 90084 1
R-5499 Distributor Assembly = Primer 90040 i
R=5500 - Distributor - Primer 923=B il
R-5501 Strap - Primer distributor 923=B1 1
R-5502 Nut - Elastic stop, #10-32 826-B 2
(primer distributor strap screw)
R-5503 Serew -~ #10-32 x 7/8" (primer distributor strap) 923-B3 2
R=5504 Nipple - Primer distributor (to intake manifold) 931 1l
R=5505 Nipple - Primer discharge (intake manifold) 30006 i
R=5506 Elbow ~ Primer distributor (to cylinder Nos. 1, 2 & 7) 928 3
R-5507 Elbow -~ Primer discharge (for cylinder Nos. 1, 2 & 7) 927 3
R-5508 Tube Assembly = Primer, Intake manifold 90085 il
R-5509 Tube - Primer, intake manifold (6-1/4" long) #+30005 1
R-=5510 Nut = Primer tube #9029 2
R=5511 Cone = Primer tube #930=B 2
R=5512 Tube Assembly - Primer #7 cylinder 90133 il
R=5513 Tube - Primer #7 cylinder (19-1/4" long) #926-C1 1
R=5514 Sleeve = Primer tube clip (rubber) 909 3
R-5515 Nut = Primer tube #929 2
R=5516 Cone = Primer tube #930=B 2
R=5517 Tube Assembly - Primer #1 cylinder 90134 1
R-~5518 Tube = Primer #1 cylinder (9" long) #926~C2 1
R-5519 Sleeve = Primer tube clip (rubber) 909 1
R-5520 Nut - Primer tube #929 2
R-~5521 Cone ~ Primer tube #930~B 2
R=5522 Tube Assembly = Primer #2 cylinder 90135 i
R-5523 Tube = Primer #2 cylinder (21-1/2" long) #926~C3 1
R=5524 Sleeve = Primer tube clip (rubber) 909 S
R-5525 Nut = Primer tube #9929 2
R-5526 Cone - Primer tube #930~B 2
R=5527 Clip Assembly = Primer tube, intake pipe 90045 &
R=5528 Clip = Primer tube, intake pipe 925 )
R=5529 Screw = Primer tube clip 925-1 5
R=5530 Nut =~ Primer tube clip 025=2 5
R=5531 Clip = Primer tube, crankcase 924 2
R-5532 Plug - Square head, drilled, 1/8" NPT (primer distributor) 500=B 1

# Not to be stocked or requisitioned as detail parts




JACOBS AIRCRAFT ENGINE COMPANY

SECTION 11 - ASSEMBLY BREAKDOWN

Page 18

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ==-- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION = DRAWING NO. 90099

REFERENCE

QTY.

Issued 4-1-43

e 1|21314]5 DESCRIPTION OF PART PART NO. |jses
R=5533 Manifold Assembly = Shielded ignition (complete) 90210 1
R=5534 Connector « Spark plug 30085 14
R=5535 Terminal = Wire, coil 660 1
R=5536 Terminal = Wire, distributor 660=1 al
R=5537 Sleeve = Coill connection (rubber) 30108 a0
R-~5538 Sleeve = Distributor connection (rubber) 30109 1L
R-5539 Cable = Shielded, coil to distributor (286t T75~S it
R=5540 Conduit Assembly -~ Coil to distributor elbow 30070 il

(15-1/2" long)
R=5541 Elbow Assembly - Shielded spark plug 90225 14
R~-5542 Elbow = Shielded spark plug 330008 14
R~5543 Nipple - Shielded spark plug elbow #30009 14
R=5544 Ferrule - Shielded spark plug elbow #30010 14
R=~5545 Nut - Shielded spark plug elbow 30011 14
R=5546 Manifold Assembly ~ Shielded ignition (Titeflex) 90315 1
R=5547 Manifold Assembly -~ Shielded ignition, left and right 90221 1
R~5548 Manifold Assembly -~ Shielded ignition, left 30034 L
R=5549 Manifold Assembly =~ Shielded ignition, right 30035 1L
R-5550 Gasket - 1" x 1-1/8" x 1/16" (copper asbestos) 30036 il
(ignition manifold connection)
R=5551 Conduit Assembly - Spark plug, front (6-1/4" long) 30111 7
R-35551A Condult Assembly - Spark plug, rear, #l & 2 cylinders 30188 2
(17" long)
R=-5552 Conduit Assembly =~ Spark plug, rear, #3, 4, 6 & 7
cylinders (17" long) 30038 4
R=5553 Conduit Assembly = Spark plug, rear, #5 cylinder 30113 all
(17" long)
R=5554 Conduit and Guard Assembly - Magneto 90212 Al
R-5555 Conduit Assembly - Magneto (20-1/2" long) 30058 1
R=5556 Guard -~ Magneto and distributor conduit, leather 30043 1l
R-~5557 Lacing -~ Magneto and distributor conduit guard, leather 30044 1
R=-5558 Conduit and Guard Assembly = Distributor 90213 1L
R-5559 Conduit Assembly - Distributor, male end (3-5/8" long) 30041 L
R=-5560 Condult Assembly -~ Distributor, female end 30059 1
(12=-11/16" long)
R=5561 Guard - Magneto and distributor conduit, leather 30043 1
R-5562 Lacing - Magneto and distributor condult guard, leather 30044 il
R=5563 Elbow Assembly = Magneto conduit (complete) 90224 il
R~5564 Elbow Assembly -~ Magneto conduit 30045 1
R~5565 Grommet (magneto conduit to elbow) 30047 il
R=5566 Cap -~ Knurl, 11/16"-24 (magneto conduit elbow opening) 30049 1
R~5567 Elbow Assembly - Distributor conduit (complete) 90226 L
R~5568 Elbow Assembly ~ Distributor conduit 30046 i’
R=-5569 Grommet (distributor conduit to elbow) 30047 1
R=5570 Nut - Knurl, 11/16"-24 NEF-3 30050 Al
(distributor conduit elbow outlet)
R=5571 Cable - High tension ignition (70'=2") 20002 1
R-5572 Grommet (manifold to spark plug conduit) 30047 14
R-5573 Grommet (spark plug conduit to elbow) 30048 14
R=5574 Ferrule -~ Terminal 30051 16
R-5575 Gasket - 1-1/4" x 1-11/32" x 3/64" (copper) 30052 4
(magneto and distributor conduit tomenifold and elbow)
R=5576 Bracket = Ignition manifold mounting 30053 4

3*

Not to be stocked or requisitioned as detail parts




Issued 4-1-43

Paigeplid

JACOBS AIRCRAFT ENGINE COMPANY

SECTION |l — ASSEMBLY BREAKDOWN

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION =--- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION = DRAWING NO. 90099
e B 213145 DESCRIPTION OF PART PART NO. |Sseo
R~5578 Accessories and Equipment -~ Standard 90128 1L
R~5579 Strainer Assembly = 0il 90072 1
R=-5580 Body Assembly -~ 0il strainer 90073 ik
R=5581 Body = 0il strainer #493=B 1
R-5582 Stud - 5/16" x 1-1/4" (o0il strainer body) +458=~B 4
R~5583 Screen = 011 strainer 496 L
R-5584 Gasket - 0il strainer 495 il
R-5585 Cover = 01l strainer 494 aL
R~5586 Washer = 5/16" (oil strainer body stud) 448 4
R=5587 Washer = Lock, 5/16" (oil strainer body stud) 692 4
R=-5588 Nut = Plain hex, 5/16"=24 (o0il strainer body stud) 461 4
R-5589 Plug - Square head, drilled, 3/4"™ NPT (oil strainer) 497 1
R=5590 Elbow = 90°, 3/4" hose (oll strainer assembly) 633 2
R~-5591 Carburetor - Stromberg NA-R7A 482=6 1
R-5592 Magneto = Scintilla VMN=7 DF5 (Scintilla No. 10-21819-2) 550 1
R~-5593 Shield = Magneto 637 Ik
R=-5594 Generator = Eclipse type 309 (25 amp.) 668 1
R=5595 Box - Control, Eclipse type 1035 (25 amp.) 668=1 1
R-5596 Distributor - Timer, Scintilla WL-7A (15°) 583=1 3t
(Scintilla No. 10-13810-2)
R~5597 Coil - Timer (Scintilla No. 10-16144-1) 584 1
R-5598 Clamp = Coil 624 4
R-5599 Bolt - Hex head, 1/4"-28 x 3/4" (coil clamp) 10008 4
R-5600 Ring - Coil clamp (rubber) 676 2
R-5601 Nut - Elastic stop, 1/4"-28 (coil clamp bolt) 683 4
R-5602 Plug - Spark, shielded, Bendix 9BS2 489-G 14
R-5603 Or - Plug - Spark, shielded BG 417-S 99006
R-5604 Plug - Spark, shielded Champion M3-1S 99005
R-5607 Accessories and Equipment = Special 90129 1
R-5608 Starter - Eclipse type 397 622 oL
R=5609 Pump - Fuel, Pesco model 2P-R-400 BLY 816~B gl
R-5610 Or - Pump = Fuel, Romec model RD=4140 99000
R-5611 Pump - Fuel, Pesco model M-400-A 816~C il
R-5612 Or = Pump - Fuel, Romec model RD=4700 99013
R-5613 Pump = Vacuum, Pesco model 194-B 810~B L
R~5614 Or = Pump, Vacuum, Romec model RD=4500 99003
R-5615 Cone - Propeller hub, rear 525-B 1
R-5616 Spacer = Rear cone (1.105) 30091 1
R-5617 Hub Assembly - Propeller (for wood propeller) 90205 il
R-5618 Nut - 5/8"-18, special (propeller hub bolt) 382=A 8
R-5619 Cone = Propeller hub, front 526 AL
R-5620 Nut = Wood propeller hub 527 1
R~5621 Bolt -~ Propeller hub 528«B 8
R-5622 Pin - Cotter, 1/16" x 3/4" (propeller hub nut clevis pin) 688 il
R-5623 Pin - Cotter, 1/8"™ x 1" (propeller hub bolt) 689 8
R-5624 Pin - Clevis, propeller hub nut 1002 1
R-=5625 Hub = Propeller 30026 al
R-5626 Plate - Propeller hub 30027 1l

+ Available in oversize

Not to be stocked or requisitioned as detall parts




Issued 4-1-43

JACOBS AIRCRAFT ENGINE COMPANY Page 20
SECTION Il - ASSEMBLY BREAKDOWN
ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION =-~-= DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
REFERENCE 213|4|5 DESCRIPTION OF PART PARTNO |Sece
R-5627 Shipping Parts 90310 ak
R-5628 Box - Engine (shipping) 748 i
R-5629 Plate - Engine box (shipping) 748-2 1
R-5630 Cuff ~ Propeller shaft (shipping) 998 aL
R-5631 Plug - Dummy spark (shipping) 10001 14
R-5632 Cap = Propeller shaft thread (shipping) 10006 L
R-5633 Cover - Exhaust port (shipping) 30084 7
R-5634 Spacer - 5/16" long for 5/16"™ stud (exhaust port cover) 30095 28
R-5635 Kit Assembly = Tool, automatic valve lubrication 90054 L
R~5636 Kit Assembly - Tool, manual valve lubrication 90096 1L
R-5637 Screw Driver = Tappet adjusting screw (Bonney No. W-015) T=422-«B 1
R-5638 Wrench - 9/16" open end, 5/8" open end (Bonney No. 1727) 569=2 it
R~5639 Handle and Cross Rod - Use with 569-7 (Bonney No. X~1600) . 569=5 1
R=5640 Wrench - Intake manifold nut (Bonney No. 7034-C special) 569=7 L
R=5641 Wrench - Thrust nut (Bonney No. 7305) 569-3 1
R-5642 Pliers (Bonney No. B-15) 569~11 1L
R-5643 Screw Driver 4" (Bonney No. W04) 569~12 e
R-5644 Gauge = Thickness 569-13 L
R-5645 Wrench - 7/16" open end, 1/2" open end (Bonney No. 1725) 569=14 1
R-5646 Wrench - Cylinder hold down nut 569-16 1
R-5647 Wrench - Spark plug 569=17 il
R-5648 Roll - Leatherette 569-18 ik
R-5649 Gun - Alemite (Model No. 6550) MVL ONLY 570 al
R-5650 Wrench - Tappet adjusting nut T-786 1
R-5651 Wrench - Timing cap T-906-1 1

(required only for engines with front case using
906 Timing Cap and is not considered a part of
Assembly 90054 or 90096)




KBS PTO:T-1:3
1R
‘;'{f (o fespeRo,
" G "39'"5
j“ ?:gwwa

; B~pede
THR-pedp
fE~0Qe¢
H=pady
H2045
"09#1
Ji=peqy
s~éeaa

2920

E-20es

i

VERVMPTA ANH0RYE O "H) AR

age LIwyuRk cub sug e vop Loanqanm

{redirrneg ob]k oL
MLOXGL » LTWTUE c8b

3 baLy
OUETUSS MIEp LAMOVUE cwue najul

o

+ MuonGp -~ pebber wylmapyul vap
TR . yTewyee (WOQeT KOt gpRi)
BOTT = PetgpeLefLe
uneuep - pbeng Bynk
MLeway = CAFTUgeL ATy qouu ury
ALepep = 3\Tg, ohew ewg' y\s, obev euq (wowued pav IAS?)
punke - LUrcKueas
/ ROLOR DRIAGL ¥, {BOUMGA HO"

KAl GHCX

ICN$

"N \bITeLE  (ReBUAA yO* P-1D)

. a¢m~11
;v-petw ﬂ Kﬂ- Viuoeup Tk = a,oo

MLOUCE ~ riLoep Ump (GOVVEd yot \309) L

MLOUCE = TULOKS WONTLOTG Ump (BOMUGR O* (OU¥-0 abecywy)

ROVUGTE ‘8g GRLOES HOG ~ (N6 ATPP 298~ (HOWUed jo! x-mbo;

Meevop « a\1e, obew eng' p\g, obeU euq (ROUIRE BO* TANY)
, ac&on DL]AOL‘- &ubbn; wq e g
wvunil_au
cnro&ufgo ADTAG ]npnrctr:oﬁ

| . i ) e
u-s0esT, 1§, e

JUR moLem {govuel o’ w=0r2!
TAQ TApLIGHEE{OD B

i .
4 -

el AT
Lrang 5 S #
240 o) s
aeavrav'ﬁn Sy
LU r T R G
Clege-Te sl g
reenmTe 3vc'~
o at AR s
v ‘: ‘ ”‘_H!;LMI) o
- A-;Jf'i
A i m.w‘
g i i
P o
DOBR:,.: 5 ‘f*&;

-@ng b gbIGOL - 9\]9“ Jouk 1oL p\ge“ z:nq (axpvnup bokg coaqn; _
ngqga : QOAGL = REXHESR L DOLE (@PILDBTUR) i k. 5
H-2ean V. gwh - pLobaryer apeie $Rpeny (-wbbrui) Tt o'y
MF2GRT ' bYAR - pommd wbeuy (@P7bbIU & \ alEy (LI
: L eaiy = pueberTen apwlp (epThbIVR) = P ¥l
9 L}ugo ~ pfyue pox {apybbruR) 1> PR ST o
| . ROX, » Euﬂrup (tp:bbruﬁ) R U K ; g i e
% *Rw«l,' 'ar‘r'ﬁr'"'?' 2 12 SOMREIG BRSNS i S
ontase] [15 I?‘Qo " s mmmu o wﬂ e T L YT

I e %‘”‘é‘i"wﬁmﬁ“‘m&w-
ammmm BEY ;

.



Issued 4-1-43

JACOBS AIRCRAFT ENGINE COMPANY

SECTION |1l — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

Page 22

QTYy. ASSEMBLY ASSEM. BREAKDOWN
PART NO DESCRIPTION OF PART ENGINE NUMBERS |[ZSR NO. pAGE R SERENCE
301-F Plate - Front case thrust bearing 1 90100 5 | R-5065
90099 S5 | R-5065
#302-D1 Tube - Front case oll feed it 90058 4 | R-5004
#302-G Case - Front Il 90058 4 | R-5003
303 Liner - Front case thrust bearing ak 90058 4 | R-5005
303+25 Liner - Front case thrust bearing
305 Liner - Main crankcase bearing 2
front main crankcase---------—c-o-- a 90115 6 | R-5080
rear main crankcase---------—ce-o-oo 1 90116 6 | R-5084
305+25 Liner - Main crankcase bearing
309-B Bearing - 011 feed 1 90257 11 | R-5276
311-B Cover - Starter drive ik 90100 12 | R-5323
90099 12 | R-5323
%*314-C Body - 0il pump, pressure section ok 90036 14 | R-5394
90091 15 | R-5425
315 Bushing - 9/16" I.D. x 3/4" 0.D. x 17/32" 1 90036 14 | R-5395
(o1l pump pressure section) 90091 15 | R-5426
316-B Plate - 0il pump body, intermediate ak 90035 14 | R-5406
90090 S R
90290 15 | R-5436
317-1B | Body - 0il pump, rocker scavenger section AVL ONLY 1 90090 - ——==--
90290 15| R-5441
317-B Body - 01l pump, scavenger section 840 - 999 L 90035 14 | R-5410
Supersedes 317-C. 4000 - 4571 90290 15 | R-5445
4932 - 4999
8000 - 8021
8362 - 8453
317-C Body - 011 pump, scavenger section 4572 - 4931 aL 90090 -] —==——-
Superseded by 317-B. 7026 - 7033
8022 - 8361
318-B Packing - 0il pump drive shaft (leather) 1 90035 14 | R-5411
90090 —_— | —————
90290 15 | R-5446
319 Bushing - 13/32" I.D. x 21/32" 0.D. x 1-21/32" 1 90035 14 | R-5412
(01l pump scavenger section) 90090 P | Ear e R 5
90290 15 | R-5447
320-B Shaft - 0il pump drive MVL ONLY al 90035 14 | R-5402
B320-E_. | Shaft - 01l pump drive AVL ONLY 1 {90090 [-=| ---o—
< 90290 15 | R-5433
321-B Shaft - 0il pump idler MVL ONLY 1| 90035 14 | R-5403
321-F Shaft - 0il pump idler AVL ONLY 1| 90090 — | -
90290 15 | R-5434
322-D Gear - 0il pump idler, pressure section JL 90035 14 | R-5404
90090 = S
90290 15 | R-5435
323-1D Gear - 011 pump idler, rocker scavenger section AVL ONLY 1 90090 —_— | —————-
90290 15 | R-5440
323-D Gear - 01l pump idler, scavenger section L 90035 14 | R-5409
90090 o5 | [t
90290 15 | R-5444
324-1D Gear - 011 pump drive, rocker scavenger section AVL ONLY 1| 90090 —= | —————
90290 15 | R-5439
* Not to be stocked or requisitioned as detail parts




Page 23

JACOBS AIRCRAFT ENGINE COMPANY

SECTION I1ll — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
QTy. ASSEMBLY ASSEM. BREAKDOWN
PART NO DESCRIPTION OF PART ENGINE NUMBERS | P=R NO. PAGE| REFERENCE
o o NO. NO.
324-D Gear - 0il pump drive, scavenger section i 90035 14 | R-5408
90090 | -=| -===--
90290 15| R=5443
325 'Key - Woodruff #3 MVL----| 4 A
AVL----| &
accessory drive shafte---------==- 2 90071 13| R-5354
0il pump drive shaft-------- MVL--~2 90035 14| R=5407
AVL---1 90090 -—=| --=---
90290 15| R-5438
oil pump drive shaft-------- AVL-==~2 90090 | -=| =---- -
90290 15| R-5442
326-B Body ~ 01l pressure relief valve 1L 90035 14| R=-5405
90090 - —————-
90290 15| R=-5437
327 Spring - 011 pressure relief valve 1 90035 14| R=-5414
90090 -—| ----=-=
90290 15| R-5449
328 Cap = 01l pressure relief valve 840 = 999 L 90035 14| R-5418
Used temporarily on 0il Pump Assembly 90290 4000 - 4571 90290 =] =-=--=
on engines 8362 to 8453, pending availability 4932 -~ 4999
of Cap 30134. 8000 - 8021
8362 = 8453
328=D Cap - 0il pressure relief valve AVL ONLY 1 90090 | ===—--
ded by 30134.
SHpeyetchd foy 4572 - 4931
7026 ~ 7033
8022 -~ 8361
329 Gear = 01l pump drive . 90100 11| R-5298
90099 11| R-5298
330 Bushing = 0il pump drive gear 1 90257 11| R-5281
335 Bushing - Accessory drive, 1-7/32" I.D. 3
generator drive gear--------=----= 1k 90257 11| R-5280
magneto driven gear-------------== 2 90257 11| R-5280
336-B Gear - Starter 1 90100 11| R-5284
90099 11| R-5284
337 Bushing - Accessory drive, 1-15/32"™ I.D. 1. 90257 | 11| R-5278
(starter drive gears
338 Washer - Starter gear bolt 1 90100 11| R-5286
90099 11| R-5286
#340-H Crankshaft - Front 840 - 4317 il 90105 —~—| =————
Superseded by 30118.
For replacement use Crankshaft Assembly
(Complete) 90311.
342-C Bolt ~ Crankshaft clamp 840 - 999 al 90104 - -
Superseded by 30100 . - 4000 ~ 4472
For replacement use Bolt 30100 with Nut
10017, or Bolt 342-C with Nut 344-C and
Washer 343-C.
343-C Washer - Crankshaft clamp bolt 840 - 999 1l 90104 -—| ———---
Service only with Bolt 342-C and Nut 344-~C. 4000 - 4472 90304 - —————
Not required with Bolt 30100 and Nut 10017.
9
1
~
[}
<
=
* Not to be stocked or requisitioned as detail parts




JACOBS AIRCRAFT ENGINE COMPANY

SECTION 11l — NUMERICAL PARTS LIST
ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

Page 24

ASSEM. BREAKDOWN

Issued 4-1-43

QTy. | ASSEMBLY
PART NO DESCRIPTION OF PART ENGINE NUMBERS ::: NO. PAGE| REFERENCE
b % & NoO. NO.
344-C Nut =~ Crankshaft clamp bolt 840 - 999 15 90104 -—| —-———-
Superseded by 10017 4000 - 4472 90304 Co | oo
For replacement see Part No. 342-C.
345-B Plug - Front crankshaft, rear L 90105 =] ===
90308 | —eemmm
90311 8 | R=5157
345~C Plug - Rear crankshaft, front 1 90106 -] ----- -
90308 - —-----
90311 8| R=5158
347 Plug - Headless, 1/4"-28 x 3/8" 840 ~ 997 al 90105 |--] ----- -
Superseded by 30033 for all replacements.
348-B Nut - Crankshaft thrust bearing 1L 90100 5| R~5066
90099 5| R-5066
350 Slinger - Crankshaft, oil at 90100 5| R-5061
90099 5| R-5061
351-B Bearing -~ Ball, crankshaft thrust al 90100 5| R-5060
90099 5| R=5060
353~C Gear - Timing 1 90100 5| R-5056 -
S E T 90099 5| R-5056
354 Key - Timing gear 1 90100 5| R-5055
90099 5| R-5055
355 Spacer - Timing gear L 90100 5| R-5054
90099 5| R-5054
356~C Bearing - Cam 840 ~ 999 il 90100 = =———--
Superseded by and interchangeable with 4000 ~ 4851 90099 -] -----=
30028. 4932 - 4999
8000 - 8015
357=R Bearing - Rolier, crankshaft main 2 90100 7| R=5123
Part No. changed from 357-MR. 90099 7| R-5123
357-MR | Bearing - Roller, crankshaft main 2| ----- -] =
Part No. changed to 357-R.
358=B Washer - Crankshaft rear main bearing, lock al 90100 7| R-5124
90099 7| R-5124
359 Nut - Lock (tab) 2-3/4"-18 al 90100 7| R-5125
(crankshaft rear main bearing) 90099 7| R-5125
362-B Washer - Crankshaft cluster gear, lock al 90100 11| R-5300
90099 11| R-5300
363 Nut - Lock (tab) 1-9/16"-18 1 90100 11| R-5301
(crankshaft cluster gear) 90099 11| R-5301
364-B Weight -~ Front crankshaft balance 1L 20105 —_—] ——————
90304 -] --==-=-
90312 8| R=5143
364~B1 Weight -~ Rear crankshaft balance i 90106 =] mmamES
90304 e | ———e e
90312 8| R-5144




Page 25 JACOBS AIRCRAFT ENGINE COMPANY

SECTION Il — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100

Issued 4-1-43

AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
QTy. ASSEMBLY ASSEM. BREAKDOWN
PART NO DESCRIPTION OF PART ENGINE NUMBERS ;5:. NO. P:gs REFEN%ENCE
365 Bolt - Rear crankshaft balance weight 3 90106 L S=2EE_
90304 =] -----=
20312 8| R-5146
365-1 Bolt - Front crankshaft balance weight 3 90105 =] -
90304 -] ------
90312 8| R-5145
366 Nut - Crankshaft balance weight bolt 6
front bolt 365-1------------e--um- 3 90105 | --| -=----
90304 -—] ------
90312 8| R-5147
rear bolt 365--------------cce-ca= 3 90106 S
90304 = —-=---
90312 8| R-5147

#367-B Rod ~ Master Al 90254 8| R-5169
368-B Bearing - Master rod 1 90254 8| R=5170
368-B+5| Bearing - Master rod
369-B Plate - Master rod bearing, lock 1 90118 8| R-5173
370 Screw - Fillister head, 174“—20 x 5/8" 37

tappet guides----------ccmmcmmo-o 28 90101 4| R-5015
governor oll fitting-------------- 2 90101 4| R-5018
outer o0il seal sleeve-------=--=--=-- 5 90101 4| R-5043
master rod bearing lock plate----- 2 90118 8| R=-5174
370«~B Dowel - Master rod bearing 1 90254 8| R-5171
371 Bushing - Master rod piston pin il 90254 8| R-5172
372 Pin - Knuckle 840 - 890 6 90117 -] =———--
Superseded by and interchangeable with 4184 - 4368
372-B.
372-B Pin - Knuckle 891 -~ 999 6 90117 8| R-5176
Supersedes and interchangeable with 372. 4000 - 4183
A 4369 - 8453
372-B#A0 Pin ~ Knuckle s
373-B Washer - Knuckle pin bolt 12 90117 8| R=5178
374 Bolt - Knuckle pin 6 90117 8| R-5177
374-1 Nut - Castle, 1/4"-28 12
cam drive pinion bearing clamp
stude-----cmmm e 5 90101 4| R-5040
knuckle pin bolt--------ececceaaaax 6 90117 8| R-5179
starter gear bolt----------ccn-e-um 1 90100 11| R-5287
90099 11| R-5287
375-F Rod -~ Link 6 90117 8| R-5175
~376-B. Gear -~ Cam drive 1 90005 4| R-5035
_377= Shaft - Cam drive pinion 840 -~ 8453 1 90005 -] --=---
e Superseded by and interchangeable with
30295.

—d Bearing - Ball (cem drive pinion shaft, front) 1 90005 4| R-5031
378~1 Washer - Cam drive pinion shaft bearing, lock i 90005 4| R-5032
378-2 Nut - Lock (tab) 31/32"-32 i 90005 4| R-5033

(cam drive pinion shaft bearing)

-378-4 Bearing - Ball (cam drive pinion shaft, rear) 1 90005 4| R-5029
379-B Spacer - Cam drive pinion shaft bearing 1 90005 4| R-5030
380 Key - 1/4™ x 1/2", special al 90005 4| R-5034

(cam drive pinion shaft)
381-A Washer - 41/64" x 1-5/32" x 1/8", special A 90005 4| R-5036
(cam drive pinion shaft)
* Not to be stocked or requisitioned as detail parts




JACOBS AIRCRAFT ENGINE COMPANY

SECTION 11l — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

Page 26

ASSEM. BREAKDOWN

Issued 4-1-43

QTy. | ASSEMBLY
PART NO DESCRIPTION OF PART ENGINE NUMBERS PER NO PAGE| REFERENCE
ENG. g NO. NO.
382-A Nut - 5/8", special 9
cam drive pinion shaft------------- Al 90005 4| R-5037
propeller hub bolt----c--ceeeeacaa- 8 90205 19| R-5618
#384-B Ring - Cam 840 - 4699 L 90007 -——| -==-=--
Superseded by and interchangeable with
30101. For replacement use Cam Assembly
90007.
*385 Hub - Cam 1 90007 5| R-5051
* 386 Rivet - Cam hub 16 90007 5| R-5052
387 Roller - Tappet 14 90100 5| R-5047
90099 S| R-5047
388 Pin - Tappet roller 14 90100 5| R-5048
90099 5| R-5048
#*389-B Tappet 14 90006 5| R-5045
#*390-B Socket - Tappet 14 90006 5| R-5046
392 Piston 74
cylinder No. l--=---cccmmomamneeo o i 90119 9| R-5182
cylinder Nos. 2,3,4,5,6 & 7-------- 6 90120 9| R-5187
392+15 Piston
#396-C Pin - Piston 840 - 4608 i/ 90164 -] --==--
Superseded by and interchangeable with
30031.
#399-D Head - Cylinder 7 90109 S| e n e e
90261 =] =-—==—-
90258 9| R-5198
400-A Bushing - Spark plug 14 90109 o | e
90261 =] ===
90258 9| R-5202
400-A+15| Bushing - Spark plug
401-B Seat - Intake valve 7 90109 e e
90261 —=| ==
90258 9| R-5200
401-B+25| Seat - Intake valve
402 Seat - Exhaust valve 17 90109 T A
90261 =k || sadass
90258 9| R-5199
402+25 Seat - Exhaust valve
403-B Valve - Intake 7 90107 | [ AL
90266 9| R-5216
T 90095 o [RPTAEE
90267 9| R-5216
404 Valve - Exhaust 7 90107 S
90266 9| R-5215
90095 = || Aaee e
90267 9| R-5215
405 Guide - Intake valve 7/ 90108 =Nl S T
90381 9| R-5209
405+10 Guide - Intsaske valve
406 Guide - Exhaust valve 7 90108 SR oo
1 90381 9| R-5208
406+10 Guide - Exhaust valve
407 Washer - Intake valve spring, lower 7 90107 oo || EsRsss
90266 9| R-5218
90095 —=if===22 2
90267 9| R-5218

* Not to be stocked or requisitioned as detail parts




Page 27

JACOBS AIRCRAFT ENGINE COMPANY

SECTION 11l — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MQDEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100

Issued 4-1-43

AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
QTy. ASSEMBLY ASSEM. BREAKDOWN
PART NO DESCRIPTION OF PART ENGINE NUMBERS PER NO. PAGE| REFERENCE
ENG. . NO. NO.
408 Washer - Exhaust valve spring, lower i/ 90107 o= | ===
90266 9| R-5217
90095 -] =—=-- -
90267 9| R=5217
409~L Spring - Valve, outer 14 90107 aeill i -
90266 91 R-5220
90095 —-—| -—--- -
90267 9| R-5220
410-~L Spring « Valve, inner 14 90107 - | cm————
90266 9| R-5219
90095 - --=----
90267 9| R~5219
411 Washer - Valve spring, upper 840 - 8453 |14 90107 -—=| =--=---
Superseded by and interchangeable with 90266 il S
30277. 90095 -—-| ------
90267 -—] -==----
412 Lock - Intake valve spring washer 14 90107 - ------
90266 9| R-5223
90095 =] ===
90267 9| R-5223
413 Lock - Exhaust valve spring washer 14 90107 -] =-=---
90266 9| R-5222
90095 = -
90267 9| R-5222
414-B Rocker - Intake valve 840 - 864 7 90066 —_——| =——---
Superseded by and interchangeable with
414-C.
414-C Rocker -~ Intake valve 865 - 8453 7 90066 10| R=5232
Supersedes and interchangeable with 414-B.
415-B Rocker - Exhaust valve 840 - 860 7 90065 - =——-—--
Superseded by and interchangeable with
415-C.
415-C Rocker - Exhaust valve 861 - 8453 7 90065 9| R-5225
Supersedes and interchangeable with 415-B.
416-B Bearing - Roller, rocker 14
exhaust valve rocker-------------- i 90065 9| R-5228
intake valve rocker--------------- 7 90066 10| R-5235
418 Washer - Rocker shaft MVL ONLY 14 90107 | m—————
90266 10| R-5243
419 Nut - Rocker shaft MVL ONLY 14 90107 —_—] —————-
90266 10| R-5244
419-B Nut - Elastic stop, 7/16"-20 (rocker shaft) AVL ONLY 14 90095 | == =-=--a=
: 90267 10| R-5242
420 Roller - Rocker 14
exhaust valve rocker----------—---= 7 90065 9| R-5226
intake valve rocker--------------- 7 90066 10| R-5233
421 Rivet - Rocker roller 14
exhaust valve rocker-------------- 7 90065 9| R-5227
inteke valve rocker---------——---- 7 90066 10| R-5234




JACOBS AIRCRAFT ENGINE COMPANY

SECTION Ill — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

Page 28

ASSEM. BREAKDOWN

Issued 4-1-43

QTv. | ASSEMBLY
PART NO DESCRIPTION OF PART ENGINE NUMBERS :ﬁ: NO PAGE| REFERENCE
: & NO. NO.
422-B Screw - Valve clearance adjusting 14
exhaust valve rocker--------------- il 90065 9| R-5229
intake valve rocker---------------- 7 90066 10| R-5236
424-D Cover - Rocker 840 - 4594 |14 | 90107 -—=| ==----
Superseded by and interchangesble with
30081. For replacement use Gasket 30105
with Cover 30081.
428-B Ball End - Push rod 840 - 4827 |28
intake push rod------------—--e--- 14 90111 il oo
exhaust push rod--------c---e-----14 90112 - ---—---
Superseded by and interchangeable with
30013.
435 Flange - Intake port 840 - 8256 7 90100 -] ------
Superseded by and interchangeable with 90099 S (B St o
30148.
435-C Flange - Exhaust port i/ 90100 10| R-5269
90099 10| R-5269
436 Gasket - Intake port 7 90100 10| R-5261
90099 10| R-5261
436-B Gasket - Exhaust port flange 7 90100 10| R-5268
90099 10| R-5268
437-D Pipe - Intake 7/ 90100 10| R-5262
90099 10| R-5262
438-B Nut - Intake pipe packing 7 90100 10| R-5265
90099 10| R-5265
439 Packing - Intake pipe (rubber) 7/ 90100 10| R-5264
90099 10| R-5264
440 Gasket - Carburetor mounting L 90100 7| R-5126
90099 7| R-5126
441 Gasket - Starter mounting ak 90100 12| R-5322
90099 12| R-5322
442-B Gasket - Generator mounting AL 90100 12| R-5328
90099 12| R-5328
443 Gasket - 011 pump mounting al 90100 12| R-5326
90099 12| R-5326
445 Pin - Distributor drive gear 1 90100 14| R-5388
90099 14| R-5388
446-B Pin - Stake, bearing liner 8
front case thrust bearing liner----2 90058 4| R-5006
front main crankcase bearing
liner--------coccccmm e 2 90115 6| R-5081
rear maln crankcase bearing liner--2 90116 6| R-5085
rear Intermediate bearing plate
liner---------c-ccmmmmeee o 2 90257 11| R-5275
446-B+25| Pin - Stake, bearing liner




Page 29

JACOBS AIRCRAFT ENGINE COMPANY

SECTION 11l — NUMERICAL PARTS LIST

Issued 4-1-43

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
i atv.| ASSEMBLY ASSEM. BREAKDOWN
PART NO DESCRIPTION OF PART ENGINE NUMBERS EPNF-: NO PAGE| REFERENCE
. '} NoO. NO.
447 Washer - 1/4" 69
primer tube clip stud------------- 0 840 - 841 90100 ==ili=—=s
" " W B et bttt 3 851 - 886 90100 -] --=---
L " n M e 2 889 - 8453 90100 7| R-5134
90099 7| R-5134
rocker cover stud--------==---=--- 56 90107 ahill e
90266 10| R-5248
90095 -] -
90267 10| R-5248
propeller governor mounting stud--4 90122 13| R-5382
accessory housing adapter
mounting stud---------=----- 4 90122 13| R-5383
oil pump body stud---------------- 3 90035 14 | R-5419
90090 -— ------
90290 15| R-5453
448 Washer - 5/16" 65
0il sump mounting stud------------ 4 90100 5| R-5072
90099 5| R-5072
ignition manifold mounting stud---4 90100 5| R-5073
90099 5| R-5073
rear case to main crankcase stud-10 90100 7| R-5127
90099 7| R-5127
carburetor mounting stud---------- 4 90100 7| R-5128
90099 7| R-5128
intake port flange screw--------- 21 90100 10| R-5266
90099 10| R-5266
fuel pump mounting stud----------- 4 90100 12| R-5331
(rear case) 90099 12| R-5331
generator mounting stud----------- 4 90100 12 | R-5332
90099 12| R-5332
0il pump mounting stud------------ 4 90100 12 | R-5333
90099 12| R-5333
fuel pump mounting stud----------- 4 90122 13| R-5377
(accessory housing adapter)
distributor mounting stud--------- 2 90100 14| R-5390
90099 14| R-5390
oll strainer body stud----=-=------ 4 90048 ——| —m———-
90072 19| R-5586
449-C Gasket - Rocker cover 840 - 4591 |14 90107 —_—| —————
Obsolete. Superseded by 30105.
For replacement use 2 ea. Gaskets 30105
with Cover 424-D, or 1 ea. Gasket 30105
with Cover 30081.
450 Pin - Stake, .156" x 1/4" 15
spark plug bushing-------====---- 14 90109 -—| —m——
90258 -~ ------
90261 9| R-5203
starter drive gear bushing-------- ol 90257 11| R-5279
451-B Stud - 1/4"™ x 2-13/16" (o0il pump body) MVL ONLY 3 | 90036 14 | R-5396
451-B+3 | Stud - 1/4" x 2-13/16"
451-B+6 | Stud - 1/4" x 2-13/16"
451-B+9 | Stud - 1/4" x 2-13/16"
451-BS Stud - 1/4" x 2-13/16"
451-G Stud - 1/4" x 4-5/32" (o0il pump body) AVL ONLY 3 | 90091 15| R-5427
451-G+3 | Stud - 1/4" x 4-5/32"
451-G+6 | Stud - 1/4" x 4-5/32"
451-G+9 | Stud - 1/4" x 4-5/32%"
451-GS Stud - 1/4" x 4-5/32"




JACOBS AIRCRAFT ENGINE COMPANY

SECTION 11l — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100

Page 30

Issued 4-1-43

AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
QTY. ASSEMBLY ASSEM. BREAKDOWN
PART NO DESCRIPTION OF PART ENGINE NUMBERS | PER NO. PACE[ REFERENCE
: . NO.
454 Stud - 5/16" x 1-1/4" (carburetor air heater) 840 - 829¢ 4| 90128 -] -
Deleted.
455-B Stud - 5/16" x 3-7/8" (o0il pump mounting) 4223 - 4313 4 ----- --| -=----
Used temporarily, pending availability 4959 - 4973
of Stud 455-H.
455-F Stud - 5/16" x 5-5/16" (01l pump mounting) AVL ONLY 4 | 90094 12| R-5312
455-F+3 | Stud - 5/16" x 5-5/16"
455-F+6 | Stud - 5/16" x 5-5/16"
455-F+9 | Stud - 5/16" x 5-5/16"
455-FS Stud - 5/16" x 5-5/16"
455-H Stud - 5/16" x 4" (o0il pump mounting) MVL ONLY 4 | 90069 12| R-5311
Stud 455-B used temporarily on engines
4223 to 4313, and 4959 to 4973, pending
avallability of 455-H.
455-H+3 | Stud - 5/16" x 4"
455-H+6 | Stud - 5/16™ x 4"
455-H+9 | Stud - 5/16" x 4"
455-HS Stud - 5/16" x 4"
457-2 Stud - 5/16" x 7/8", drilled (cylinder head baffle) 14 | 90108 -] ———---
90381 9| R-5211
457-2+3 | Stud - 5/16" x 7/8", drilled
457-2+6 | Stud - 5/16" x 7/8", drilled
457-2+49 | Stud - 5/16" x 7/8", drilled
457-25 Stud - 5/16" x 7/8", drilled
458-B Stud - 5/16" x 1-1/4" 8
fuel pump mounting on rear case----4 851 - 8453 90069 12| R-5309
(Supersedes 460-1) 90094 12| R-5309
0ll scrainer body------------cco--- 4 90049 —] —————
90073 19| R-5582
458-B+3 | Stud - 5/16" x 1-1/4"
458-B+6 | Stud - 5/16" x 1-1/4"
458-B+9 | Stud - 5/16" x 1-1/4"
458-BS Stud - 5/16" x 1-1/4"
460-1 Stud - 1/4" x 1" (fuel pump mounting on rear case)| 840 - 84] Bl ==~ B (913 T8
Superseded by 458-B on engines with
Rear Case 605-E.
460-3 Stud - 5/16" x 1-3/8" AVEE=E & 5
MVL----- 6
carburetor mounting----------- MVL--4 90113 6| R-5094
AVL--3 90113 6| R-5094
(1 ea. replaced by Stud 593 for AVL)
distributor mounting--------------- 2 90123 13| R-5348
460-3+3 | Stud - 5/16" x 1-3/8"
460-3+6 | Stud - 5/16" x 1-3/8"
460-3+9 | Stud - 5/16" x 1-3/8"
460-3S Stud - 5/16" x 1-3/8"
460-D Stud - 5/16" x 1-5/8" 32
oll sump mounting------=---coceea__ 4 90057 LT R e R
exhaust port------c--ccommeo o ___ 28 90108 o | M
Superseded by 593
461 Nut - Plain hex, 5/16"-24 Tlak
rear intermediate bearing plate
to main crankcase stud-------- 7 90100 7| R-5137
90099 71 R-5137
oll strainer body stud---------o___ 4 90048 P ) B T
90072 19| R-5588




TIssued 4-1-43

Page 31

JACOBS AIRCRAFT ENGINE COMPANY

SEGTION 11l — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
QTYy. ASSEMBLY ASSEM. BREAKDOWN
PART NO DESCRIPTION OF PART ENGTNE NUMBERS |PER NO PAGE| REFERENCE
: ENG. - NO. NO.
466-B | Nut - Elastic stop, 3/8"-24 122
thrust bearing plate stud--------- 6 90100 5| R=5071
90099 5 | R=5071
main crankcase clamp stud--------- . 90114 6 | R=5090
main crankcase clamp bolt-=---=--« 6 90114 6 | R-5091
front case to main crankcase stud-l14 90100 7 | R-5132
90099 7 1 R=-5132
cylinder mounting stud=---------- 84 90100 7 | R-5133
90099 7 | R+5133
starter mounting stud------------= 6 90100 12 | R-5341
90099 12 | R-5341
magneto mounting stud------------- 2 90100 12 | R=-5342
90099 12 | R-5342
accessory housing mounting
stud 935-=--------cmcceeo 1N 90100 12 | R-5343
90099 12 | R~5343
accessory housing mounting
stud 548-B--=-------c-meooo 2 90100 12 | R-5344
90099 12 | R~5344
480~C Hose = 3/4"™ x 3" (o0il pump to sump fittings) 840 - 8398 1 90100 -— | —————
Superseded by 10022. 90099 - | ==
481 Clamp - Hose, 3/4"™ I.D. 840 - 8424 | 4
0il sump drain hose==---------u--- 2 90100 -] ——----
90099 - =-———--
o0il sump to pump tube hose-------=~ 2 90100 = -=----
90099 -— | ------
Superseded by 20004.
482-6 Carburetor - Stromberg NA=R7A 1 90128 19 | R-5591
487 Cable - High tension ignition (691-8") 1 | 90211 - | ———---
(Alternate Cable, Part No. 20002)
#489-1 Nut = Shielded spark 81u§ elbow 14 | 489-D
Superseded by 3001I.
For replacement use Elbow Assembly 90225.
#489-2 Nipple - Shielded spark plug elbow 14 | 489-D
Superseded by 30009.
For replacement use Elbow Assembly 90225.
#489-3 Elbow - Shielded spark plug 14 | 489-D
Superseded by 30008.
For replacement use Elbow Assembly 90225,
*#489=4 Ferrule - Shielded spark plug elbow 14 | 489-D
Superseded by 30010.
For replacement use Elbow Assembly 90225.
489~D Elbow Assembly - Shielded spark plug 14
Obsolete. Superseded by 90225.
489-E Terminal - Shielded spark plug 14 90210 = | ==
Superseded by and interchangeable with30085.
489-G Plug - Spark, shielded, Bendix 9BS2 14 | 90128 19 | R-5602
For alternates see 99005 and 99006.
#493 Body ~ 0il strainer 840 - 841 at 90049 - ===
Superseded by 493-B.
#493-B Body - 0il strainer 851 -~ 8453 1 90073 19| R-5581
Supersedes 493. For replacement use Body
Assembly 90073 or Strainer Assembly 90072.
494 Cover - 0il strainer 8l 90048 e e
90072 19 | R-5585

* Not to be stocked or requisitioned as detail parts




JACOBS AIRCRAFT ENGINE COMPANY

SECTION 11l — NUMERICAL PARTS LIST

ENGINE ASSEMBLY~-MODEL L~4MB MANUAL VALVE LUBRICATION =-~-=- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

Page 32

ASSEM. BREAKDOWN

Issued 4-1-43

ary. [ ASSEMBLY
PART NO DESCRIPTION OF PART ENGINE NUMBERS | PER NO PAGE[ REFERENCE
% = NoO. NO.
495 Gasket ~ 0il strainer ol 90048 —ill St
90072 19| R-5584
496 Screen ~ 011l strainer 3L 90048 —ellgS=sxS2
90072 19| R-5583
497 Plug - Square head, drilled, 3/4" NPT (oil strainer) 1L 90048 | =
90072 19| R~5589
498 Fitting - Alemite (rocker shaft) MVL ONLY 14 90136 10| R-=5240
500-B Plug - Square head, drilled, 1/8" NPT
When cyls. are not primed 11
When cyls. are primed 8
rear main crankcas@=---=------c---- ak 90100 6| R-5105
90099 6| R-5105
cylinder head-------=---cc-eecmeua-- 1 90108 | -=| ===--=
(remove from cylinders primed) 90381 9| R~5214
rear case draln=---------c-ccceua 1 90069 12| R-5313
90094 12| R-5313
accessory housing adapter---------- 1 90122 13| R-5366
(Replaces 1 ea. 500-C Plug)
primer distributor~------------- --=1 90100 17| R-5532
90099 17| R-5532
500-C Plug - Hollow head, 1/8" NPT 2
rear Intermediate bearing plate----2 90012 11| R-5283
accessory housing adapter---------- aL 90122 -=| ===-- -
(Replaced by 1 ea. 500-B Plug)
506~B Plug - Front crankshaft, center I 90105 =] ==-—--
90302 = =--—--
90312 8| R-5142
508 Plug - Hollow head, 1/4", Dural MVL ONLY 1 90100 6| R-5100
(breather boss bushing)
508~B Plug - Square head, drilled, 1/4" NPT MVL====- 33
AVL~----= 5
0ill sump drain plug----=--==-=-c---= 3k 90100 7| R=-5113
90099 7| R-5113
cylinder head-~-----------cma- MVL-28 90108 ]
9031 =T 1 TR IR AL
90100 10| R=5271
2 v AVL--2 90108 | -=| =-=--- -
90381 -=] ------
90099 10| R-52714)
rear CasS@---—-—--—-—-=—----——meooo MVL~-=-3 90068 12| R-5314
AVL-~2 90094 12| R-5314
governor oil fitting=m-------- MVL--1 90101 4| R-50204
508-C Plug - Hollow head, 1/4" NPT N 3
AVL==w=m| 2
front case governor oil fitting
L =1 90101 4| R-5019
front case sump pad flange---MVL---1 90101 4| R-5020
rear CaSe--=--m=---e--mmeee e 1 90069 12| R-5315
90094 12| R-5315
509 Screw ~ Drive, name plate : 4 90101 4| R-5024
#510-E Crankshaft - Rear 840 -~ 4500 1 90106 -] -
Superseded by 30007. | [t

For replacement use Crankshaft Assembly
(Complete) 90311.

* Not to be stocked or requisitioned as detail parts

90304




Page 33

JACOBS AIRCRAFT ENGINE COMPANY

SECTION Il — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ~--- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

Issued 4-1-43

QTy. ASSEMBLY ASSEM. BREAKDOWN
PART NO DESCRIPTION OF PART ENGINE NUMBERS | 252 NO. pACE||REFERENEE
i N . NO.
511 Plug - Crankshaft 1| 90106 ~— | —————-
90308 _——| —————-
90311 8 | R-5162
511+25 Plug - Crankshaft
513 Key - Crankshaft cluster gear 2 90100 11 | R=5296
90099 11 | R-5296
518-B Gear -~ Magneto driven 2 90030 11 | R-5290
519 Spline - Magneto ik 90100 12 | R=-5320
90099 12 | R~-5320
525-B Cone ~ Propeller hub, rear 3 90129 19 | R~5615
526 Cone ~ Propeller hub, front 1 90205 19 | R=5619
527 Nut - Propeller hub il 90205 19 | R-5620
528-B Bolt -~ Propeller hub 8 90205 19 | R-5621
536 Pin - Dowel, .156" x 3/8" (thrust bearing plate) 2 90100 5 | R-5063
90099 5 | R-5063
540 Gasket -~ Governor oil fitting 1 90101 4 | R-5016
542 Eye - Lifting 2 90113 6 | R-5098
544-C Ring - Cylinder to crankcase seal (rubber) 7 90100 10 | R=5250
90099 10 | R=-5250
548-B Stud - 3/8" x 2" 4
magneto mounting---=----=--meew-—- 2 90069 12 | R=-5307
90094 12 | R=5307
accessory housing mounting---=---- 2 90069 12 | R-5308
90094 12 | R=-5308
548~B+3| Stud - 3/8" x 2"
548-B+6| Stud - 3/8" x 2"
548-B+9| Stud - 3/8" x 2"
548-BS | Stud - 3/8" x 2"
550 Megneto - Scintilla VMN 7-DF5 at 90128 12 | R~-5592
(Scintilla Part No. 10-21819-2)
552 Gasket =« Fuel pump mounting 840 ~ 841 pi 90100 | m————-
Superseded by 881 for use with Rear Case
605-E. For replacement use 552 with Rear
Case 605-D, 881 for Rear Case 605-E.
553 Gasket ~ Distributor mounting 1 90100 14 | R-5389
90099 14 | R-5389
554-1 Gasket - Breather boss plug 922 - 4194 1 90100 = | w————
Used for service only with Plug 1001.
554-2 Fitting - 01l pump to sump MVL--=-= [ 2
AVL---=-| 1
main crankcase=-----—-——---c=-----= i 90100 7 | R=5114
90099 7 | R=-5114
oll pump--==---e--ceccmm———— o MVL-1 90100 14 | R-5422
#555~1 Nut - (Parker B-12-D) MVL=--= [ 2
AVL=-=- | 1
0ill pump tube---------------== MVL-1 90126 R
90092 15 | R=-5459
0il sump tube=---------ceceee--- MVL-1 90125 SR pe——
90087 15 | R=5462
01l sump to pump tube------- ~-AVL=-1 90093 —— | m—————
90124 15 | R~5465
* Not to be stocked or requisitioned as detail parts




JACOBS AIRCRAFT ENGINE COMPANY

SECTION 11l — NUMERICAL PARTS LIST

.ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

Page 34

ASSEM. BREAKDOWN

Issued 4-1-43

arv. | ASSEMBLY
PART NO DESCRIPTION OF PART ENGINE NUMBERS :52 NO PAGE| REFERENCE
o o NO. NO.
#555-D Tube - 0il sump 840 - 999 1 90125 = ------
Superseded by 30019. 4000 - 4571
For replacement use 90087 for MVL, 90124
for AVL.
*556~D Tube - 0il pump 840 -~ 999 1 90126 = -m——--
Superseded by 30018. 4000 - 4571
For replacement use 90092 for MVL, 90124
for AVL.
557 Bolt - Starter gear A 90100 11| R-5285
90099 11| R-5285
583-1 Distributor - Timer, Scintilla WL-7A (15°) A 90128 19| R-5596
(Scintilla Part No. 10-13810-2)
584 Coil -~ Timer (Scintilla Part No. 10-16144-1) 1 90128 19| R-5597
586-E Sleeve - 011 seal, outer 840 - 999 al 90101 -—] ------
Superseded by 30061. For replacement use 4000 - 4791
586-E with 591-D, and 30061 (or alternate 4932 - 4999
30063) with 30060 (or alternate 30062). 8000 - 8001
589-1 Ring - 01l seal (cast iron) 4 90100 5| R-5059
90099 5| R-5059
589-1+10| Ring - 0il seal (cast iron)
589-2 Ring - 01l seal (bronze) 4 | 90100 5| R-5058
90099 5| R-5058
589-2+10| Ring - 0il seal (bronze)
591~-D Sleeve - 011 seal, inner 840 - 999 24 90100 | -
Superseded by 30060. For replacement use 4000 - 4791 90099 =] m——— -
591~D with 586-~E, and 30060 (or alternate 4932 ~ 4999
30062) with 30061 (or alternate 30063). 8000 - 8001
593 Stud - 5/16" x 1-1/2" AVL--=-= 43
MVL=---~ 42
0il sump mounting-------------—--«- 4 90057 4| R~5009
(Supersedes 460-D)
rear case to maln crankcase------- 10 90113 6| R~5093
carburetor mounting----------=~ AVL--1 90113 6| R=S5093A]
(Supersedes 460-3)
exhaust port---------- e — o 28 90381 9| R=5210
(Supersedes 460-D)
593+3 Stud - 5/16" x 1-1/2"
593+6 Stud ~ 5/16" x 1-1/2"
593+9 Stud - 5/16" x 1-1/2"
593-S Stud - 5/16" x 1-1/2"
593-B Stud - 5/16" x 1-3/8" 11
rear Intermediate bearing plate
to main crankcase-------——---- 7 90113 6| R-5092
fuel pump mounting on accessory
housing adapter~-------—-----o 4 90232 13| R-5365
593-B+3 | Stud - 5/16" x 1-3/8"
593-B+6 | Stud - 5/16" x 1-3/8"
593-B+9 | Stud - 5/16" x 1-3/8"
593-BS Stud - 5/16" x 1-3/8" ,
594-D Stud - 3/8" x 2-1/8" (front case to main crankcase) 14 | 90113 6| R-5095
594-D+3 | Stud -~ 3/8" x 2-1/8"
594-D+6 | Stud - 3/8".x 2-1/8"
594-D+9 | Stud - 3/8" x 2-1/8"
594-DS Stud - 3/8" x 2-1/8"

* Not to be stocked or requisitioned as detail parts




Page 35

JACOBS AIRCRAFT ENGINE COMPANY

SECTION I1Il — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MODEL T.-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

ASSEM. BREAKDOWN

Issued 4-1-43

QTY.
PART NO DESCRIPTION OF PART ENGINE NUMBERS | PER AssﬁgBLY PAGE| REFERENCE
ENG. - NO. NO.
595 Washer - 3/8" 42
thrust bearing plate stud---------- 6 90100 5 | R=5070
90099 5 | R=5070
crankcase clamp Stud===-==-=-~---=- 1 90114 6 | R-5088
crankcase clamp bolt-------------= 12 90114 6 | R-5089
front case to main crankcase stud-14 90100 7 | R-5131
90099 7 | R=5131
starter mounting stud--=----------- 6 90100 12 | R-5337
90099 12 | R=5337
accessory housing mounting
stud 935=-=----emmmmmmm e 3 90100 12 | R~5338
90099 12 | R-5338
accessory housing mounting
stud 548-Be---=----mm-mmm—m-— 2 90100 12 | R-5339
90099 12 | R=5339
601 Gear = Magneto drive 1 | 90100 11 | R-5297
90099 11 | R=5297
602 Gear - Crankshaft cluster 840 - 999 1 | 90100 - | -
Superseded by and interchangeasble wilth 4000 - 4507
30098. 4932 - 4973
603-C Gear - Generator drive 840 - 4746 1 90031 - | —----=
Superseded by and interchangeable with
30117 .
604-C Plate - Rear intermediate bearing 1 90257 11 | R=-5273
*605-D Case =~ Rear 1
Engines 840 and 841 incorporated Rear Case
605-D with 3 ea. Studs 460-1 to mount Fuel
Pump 816. All later engines incorporated
Rear Case 605-E with 4 ea. Studs 458-B to
mount Fuel Pump 816-B. For replacement use
Rear Case Assembly 90069, which Includes
Rear Case 605-E. When replacing 605-D with
605-E the following replacements are neces-
sary:
PARTS REPLACED REPLACED BY
Qty. Part No. Noun Qty. Part No.
1 605-D Rear Case 1 90069
1 552 Gasket 1 881
3 447 Washer 4 448
3 683 Nut 4 684
1 816 Pump 1 816-B
#605~E Case - Rear 851 - 8453 1| 90069 12 | R~-5304
Supersedes 605-D. 90094 12 | R-5304
See Note under 605-D.
606-B Cover - Generator drive 1| 90127 - | ce——ae
Superseded by and interchangeable with
30074. With Cover 30074 use 4 ea. Spacers
30095.
607 Seal - Magneto and generator gears, oil 840 - 8316 2| 90100 - | mmeeea
Superseded by 20005. 8429 - 8453 90099 - | ————ma

* Not to be stocked or requisitioned as detail parts




Issued 4-1-43

JACOBS AIRCRAFT ENGINE COMPANY

SECTION 11l — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

Page 36

ASSEM. BREAKDOWN

QTY.
PART NO DESCRIPTION OF PART ENGINE NUMBERS ::’52 ASS,E:\SBLY PAGE| REFERENCE
s % NO. NO.
608 Plug - Accessory gear 3
magneto driven gear----------------- 2 840 -~ 4512 90030 e
generator drive gear---------------- . 840 - 4973 90031 = e e
90313 -—| --=---
Superseded by and interchangeable with
10018.
609 Screw - 011 feed bearing, lock ik 90257 11 | R=-5277
611 Tube -~ 0il feed 1l 90012 11 | R=-5282
#613~E Rod = Push (exhaust) 7 90112 10| R-5252
Superseded by 30012 for intake only be-
ginning engine 4040. For replacement
use Rod Assembly 90112 for Exhaust and
Rod Assembly 90111 for Intake.
622 Starter - Eclipse, type 397 il 90129 19 | R-5608
624 Clamp - Coil 4 90128 19 | R-5598
627-B Stud - 1/4" x 1-1/4" 8
propeller governor mounting=------~-- 4 90123 13| R=5349
accessory housing adapter mounting--4 90123 13| R-5350
627-B+3| Stud - 1/4" x 1-1/4"
627-B+6| Stud - 1/4" x 1-1/4"
627-B+9| Stud - 1/4" x 1-1/4"
627-BS | Stud - 1/4" x 1-1/4"
633 Elbow - 90°, 3/4™ hose 5
front case sump flange to attach
oil sump draln hose----------- L 90100 5| R~5067
} 90099 5| R-50867
rear main crankcase oil sump drain--1 90100 6| R-5102
90099 6| R-5102
0il pump outlet to tank------------- 1 90100 14’ R-5421
90099 15| R-5455
oil strainer assembly--------------= 2 90128 19| R-5590
634 Nipple -~ 3/4" hose MVL----~ 3l
AVL----- 2
oil inlet from tank to rear case----1 90100 12 | R-5317
90099 12 | R-5317
0ll pump----e~-cimmcnmace— e ==-AVL=w1 90099 15| R-5456
(te attach oil sump to pump tube)
635 Breather - Crankcase 840 -~ 921 2 90209 L [ —
Obsolete. (For replacement see Note 922 - 4194 L 90209 = m————-
under Part No. 10020.)
636 Nut - Crankcase breather 840 - 921 2 90209 —_— | -———- -
Obsolete. (For replacement see Note 022 - 4194 1 90209 =] =-————
under Part No. 10020.)
637 Shield - Magneto it 90128 19| R-5593
638 Gasket - Magneto mounting 1 90100 12 | R-5321
90099 12 | R-5321
639~B Insert = Rocker box 14 90109 iy |
90261 = ————--
90258 9| R-5204
639-B+3| Insert - Rocker box
640 Tube - Push rod cover 14 90100 10| R-5257
90099 10 | R-5257
642 Nut - Push rod cover tube packing 28 90100 10| R-5260
(upper and lower) 90099 | 10| R-5260

* Not to be stocked or requisitioned as detail parts




Page 37

JACOBS AIRCRAFT ENGINE COMPANY

SECTION I1lI — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

ASSEM BREAKDOWN

Issued 4-1-43

QaTy | ASSEMBLY
PART NO DESCRIPTION OF PART ENGINE NUMBERS grf: NO P:gE REFi‘RoENcE
643 Packing - Push rod cover tube (rubber) 28 | 90100 10| R-5258
90099 10| R-5258
644-D Guide -~ Tappet, exhaust T 90101 4| R-5012
645-D Guide -~ Tappet, intake 7 90101 4| R-5013
654 Washer - Push rod cover tube upper packing 14 90100 10| R-5259
90099 10| R-5259
656 Spacer - Front case thrust bearing plate 18 90100 5| R=5062
90099 5| R-5062
660 Terminal - Wire, coil 1 90210 18| R-5535
660-1 Terminal -~ Wire, distributor 1 90210 18 | R=-5536
661 Bolt - Coil clamp 840 999 4 90128 - -——---
Superseded by and interchangeable with 4000 4843
10008. 4932 4999
8000 - 8015
#664-D Barrel - Cylinder 840 999 7 90261 ——| m————
Superseded by 30135. 4000 4999
For replacement use Cylinder Assembly 7026 7033
(Studding) 90381. 8000 8282
668 Generator - Eclipse type 309 (25 amp.) i 90128 19| R-5594
668=-1 Box - Control, Eclipse type 1035 (25 amp.) 1 90128 19| R-5595
672~-2 Sleeve - Propeller governor drive gear bearing 1 90122 13| R-5369
673 Bearing - Ball (propeller governor drive gear) b 90122 13| R-5368
676 Ring - Coil clamp (rubber) 2 90128 19| R=-5600
681-D Plate - Name 1 90101 4| R-5023
883 Nut - Elastic stop, 1/4"-28 73
primer tube clip stud--------------- (o] 840 - 841
" n " OV st o iy 3 851 - 886
" n n R L LT 2 889 - 8453 90100 7| R-5135
90099 7| R-5135
rocker cover stude----------------- 56 90107 == ===-=-
90266 10| R-5249
B 90095 el Bt
90267 10| R-5249
propeller governor mounting stud---=4 90122 13| R-5384
accessory housing adapter
mounting stud----------ccc--- 4 90122 13| R-5385
0ll pump body stud---------cceceo--- 3 90035 14 | R-5420
90090 == ——em—-
90290 15| R~5454
coil clamp bolt----------cmmmmm- 4 90128 19| R-5601
684 Nut - Elastic stop, 5/16"-24 40
0ll sump mounting stud-------------- 4 90100 5| R-5074
90099 5| R-5074
ignition manifold mounting stud----=- 4 90100 5| R-5075
90099 5| R-5075
rear case to maln crankcase stud---10 90100 7 | R-5129
90099 7 | R-5129
carburetor mounting stud----------- -4 90100 7| R-5130
90099 7 | R-5130
fuel pump mounting stud 458-B------- 4 90100 12 | R-5334
90099 12 | R-5334
generator mounting stud------------- 4 90100 12 | R-5335
90099 12 | R-5335
0il pump mounting stud------------- -4 90100 12 | R=-5336
90099 12 | R=5336
fuel pump mounting stud 593=B------- 4 90122 13 | R=-5378
distributor mounting stud----------- 2 90100 14 | R-5391
90099 14 | R-5391

Note: 4 ea. cancelled for use with
Carburetor Air Heater Stud 454 beginning
engine 8297.

* Not to be stocked or requisitioned as detail parts




JACOBS AIRCRAFT ENGINE COMPANY

SECTION |lI — NUMERICAL PARTS LIST
ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

Page 38

ASSEM. BREAKDOWN

Issued 4-1-43

QTy. | ASSEMBLY

PART NO DESCRIPTION OF PART ENGINE NUMBERS | 2SR 'NO. A [
686-B Washer - Cam drive pinion clamp 1 90101 4 | R-5039
687 Washer - 25/64" x 3/4" x 3/32" 2 | 90100 12 | R-5340
(magneto mounting stud) 90099 12 | R-5340

688 Pin - Cotter, 1/16" x 3/4" 9
crankpin bolt------cccmccm e e 1L 90104 | S S
90308 — | ------
90311 8 | R-5163
knuckle pin bolt------=---ccoecea--- 6 90117 8| R-5180
starter gear bolt------ceecccecaeaa- 1k 90100 11 | R-5288
90099 11 | R-5288
propeller hub nut clevis pin-------- 1 90205 19 | R-5622

689 Pin - Cotter, 1/8" x 1" 16
cam drive pinion shaft---------c---- il 90005 4| R-5038

front crankshaft balance weight

bolt---cmmmmm e 3 90105 =] —--—--
90308 - =---—-
90311 8| R-5164
rear crankshaft balance weight bolt-3 90106 - ==———
90308 - | --=---
90311 8| R-5164
crankshaft clamp bolt-------eceeou--- al 90104 - —=———-
90308 -] ===
90311 8| R-5165
propeller hub bolt--=----cccceceaeaao 8 90205 19| R-5263
690 Pin - Cotter - 3/32"™ x 3/4" (rocker shaft) MVL ONLY 14 | 90107 —| —=——--
90266 10| R-5245

692 Washer - Lock, 5/16" 39

rear intermedjate bearing plate

to maln crankcase stud-------- 7 90100 7| R-5136
90099 7| R-5136
exhaust port stud---------c-cceee--- 28 90100 10| R-5270
90099 10| R-5270
oil strainer body stud-----=---=------ 4 90048 AR T b
90072 19| R-5587
*706 Crankcase - Main, rear ik 90116 6| R-5083
*706-1D Crankcase - Main, front i 90115 6| R-5079
707 Shaft - Rocker MVL ONLY 14 90136 10| R-5239
707-D Shaft - Rocker AVL ONLY 14 | 90095 10| R-5241
90267 10| R-5241
*708 Screen - 011 sump strainer 2l 90028 6| R-5107
*708-1 Adapter - 0il sump strainer ! 90028 6| R-5108
*708-2 Disc - 0il sump strainer AL 90028 6| R-5109
709 Plug - Hex head, 1-1/4"-12, special 1 | 90100 7| r-5112
(01l sump drain) 90099 7| R-5112

710 Gasket - 1-1/4" x 1-5/8" x 1/16" (copper asbestos) 2
oll sump drain plug-----------=----- 90100 6| rR-5110
90099 6| R-5110
0il sump strainer assembly---------- ] 90100 6| R-5111
90099 6| R-5111
713-C Plug - Piston pin 14 90164 L R .
(For replacement use 713-CS) 90228 9| r-5193
713-CS | Plug - Piston pin (Used for replacement of 713-C) A LN e )
717-B Bolt - Main crankcase clamp (3/8" x 4-29/32") 6 | 90114 6| rR-5087

* Not to be stocked or requisitioned as detail parts




Page 39

JACOBS AIRCRAFT ENGINE COMPANY

SECTION 11l — NUMERICAL PARTS LIST

Issued 4-1-43

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
aTy. ASSEM. BREAKDOWN
PART NO DESCRIPTION OF PART ENGINE NUMBERS PER i PAGE| REFERENCE
ENG. NO. NoO. NO.
718-B Stud - 3/8" x 3-13/16" (main crankcase clamp) 1 90114 6 | R-5086
718-B+3 | Stud - 3/8" x 3-13/16" -
718-B+6 | Stud - 3/8" x 3-13/16"
718-B+9 | Stud - 3/8" x 3-13/16"
718-BS | Stud - 3/8" x 3-13/16"
723 Slinger - Distributor drive gear, oil 1 90100 14 | R-5387
90099 14 | R-5387
*730 Adapter - Accessory housing (fuel pump mounting) 1 90232 13 | R-5364
738 Liner - Rear intermediate bearing plate 1 90257 11 | R=5274
738425 Liner - Rear intermediate bearing plate
739 Bearing - Ball, crankshaft, rear 1 90100 11 | R-5295
90099 11 | R=-5295
740-1 Conduit Assembly - Coill to distributor elbow 840 - 4216 1 90210 -— | ====--
Superseded by 30070.
745 Gear - Distributor drive i, 90100 14 | R-5386
90099 14 | R-5386
746~-B Plug - Square head, drilled, 3/8" NPT 2 90069 12 | R-5316
(01l tank vent connection boss) 90094 12 | R-5316
747 Gear = Accessory shaft, distributor drive 1 90071 13 | R~5355
748 Box - Engine (shipping) 1 90310 20 | R-5628
748-2 Plate - Engine box (shipping) [ 90310 20 | R-5629
753 Stud - 5/16" x 1-21/32" (generator mounting) 4 | 90069 12 | R-5310
90094 12 | R=5310
753+3 Stud - 5/16" x 1-21/32"
753+6 Stud - 5/16" x 1-21/32"
753+9 Stud - 5/16" x 1-21/32"
753-S Stud - 5/16" x 1-21/32"
754 Bearing - Ball, accessory drive shaft, front 1 90071 13 | R-5353
755 Bearing - Ball, accessory drive shaft, rear 1 90071 13 | R-5359
756 Nut - Lock (tab) .586™-32 (accessory drive shaft) 1 90071 13 | R-5361
757 Washer = Accessory drive shaft, lock 1 90071 13 | R-5360
758~B Gasket = Accessory housing adapter 1, 90122 13 | R-5362
759 Cover - Fuel pump drive 840 - 4255 1 90122 —— | ==
Superseded by and interchangeable with
30078. TUse 4 ea. Spacers 30093 with
Cover 30078.
760-D Cover = Accessory drive, 4 bolt, small 1 90122 13 | R-5380
(propeller governor drives
763 Gasket - Accessory drive, 4 bolt, small 1 90122 13 | R-5379
(propeller governor mounting)
764 Gasket - Fuel pump mounting 3 90122 13 | R-5374
(accessory housing adapter)
765 Stud - 5/16" x 1- 1/4" (ignition manifold mounting) 4 | 90057 4 | R-5008
765+3 Stud ~ 5/16" x 1-1/4"
765+6 Stud - 5/16" x 1-1/4"
76549 Stud - 5/16" x 1-1/4"
765-S Stud - 5/16" x 1-1/4"
766 Guide - 01l pressure relief valve spring 840 -~ 912 bl 90035 —_— | ——————
Superseded by and interchangeable with 915 - 920

766-B.

* Not to be stocked or requisitioned as detail parts

922 - 925




JACOBS AIRCRAFT ENGINE COMPANY

SECTION 11l — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

Page 40

ASSEM. BREAKDOWN

_Issued 4-1-43

arv. | ASSEMBLY
PART NO DESCRIPTION OF PART ENGINE NUMBERS ;:: NO. PAGE| REFERENCE
= ' NO. NO.
766=B Guide =~ 01l pressure relief valve spring 913 - 914 1 90035 14 | R-5416
Supersedes and interchangeable with 766. 926 - 999 90290 15 | R=-54504A
4000 - 4571
4932 - 4999
8000 - 8021
8362 -~ 8453
767 Band ~ Rubber (tappet guide seal) 14 90101 4 | R~5014
Redesigned bushing eliminates use of 28 ea.
767 for spark plug bushing seal.
775=S Cable - Shielded, coll to distributor 2ftl 90210 18 | R-5539
#776-B Housing =~ Accessory drive ik 90123 13 | R=5347
780 Gear - Accessory shaft (propeller governor drive) 1l 90071 13 | R-5357
781~1 Gear -~ Propeller governor drive Ak 90122 13 | R=5367
782-C Shaft « Accessory drive al 90071 13 | R-5352
783-1 Spacer - Accessory shaft, distributor drive gear 1 90071 13 | R=5356
783-2 Spacer - Accessory shaft, propeller governor
drive gear 1k 90071 13 | R-5358
784 Gasket - Accessory drive housing to rear case 1 90100 12 | R=-5327
90099 12 | R=-5327
786 Nut - Valve clearance adjusting screw, lock 14
exhaust valve rocker-------------- 1 90065 9| R-5230
intake valve rocker--------------- 1/ 90066 10 | R-5237
787 Plug - Rocker 840 ~ 926 14
exhaust valve rocker=-------wm----- i 90065 -] =———--
intake valve rocker--------------- 7/ 90066 - ----- -
Obsolete. Not required as drilled hole in
rocker i1s spotwelded.
788 Gasket = 01l sump to front case 1 90101 | 4| R-5021
790 Fitting - Governor oil (front case) aL 90101 4 | R-5017
794 Ring ~ Piston, oil 19
cylinder No, l-==--ce-cmoeooao—-m -1 90119 9| R=5185
cylinder Nos. 2,3,4,5,6 & 7=----- 18 90120 9 [ rR-5190
794 +5W Ring ~ Piston, oil
794+15D Ring - Piston, oil
794+15D+5W Ring - Piston, oil
798 Ring - Piston, compression, taper 21
cylinder No. l-------cc-cmocooao 3 90119 9 | R-5184
cylinder Nos. 2,3,4,5,6 & 7------ g 90120 9 | R-5189
798+5W Ring - Piston, compression, taper
798+10W Ring - Piston, compression, taper
798+15D Ring - Piston, compression, taper
798+15D+5¥ Ring - Piston, compression, taper
798+15D+10W Ring - Piston, compression, taper
798-B Ring - Piston, compression 9
cylinder No, le-------cccemoecnaon 3 90119 9 | R-5183
cylinder Nos. 2,3,4,5,6 & 7------- 6 90120 9 | R-5188
798-B+5W Ring -~ Piston, compression
798-B+10W Ring - Piston, compression
798-B+15D Ring - Piston, compression
798-B+15D+5W Ring - Piston, compression
798-B+15D+10W Ring - Piston, compression
* Not to be stocked or requisitioned as detail parts




Page 41

JACOBS AIRCRAFT ENGINE COMPANY

SECTION 11l — NUMERICAL PARTS LIST

Lssued 4-1-43

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
QTy. ASSEMBLY ASSEM. BREAKDOWN
PART NO DESCRIPTION OF PART ENGINE NUMBERS | PER NO PAGE| REFERENCE
ENG. 2 NO. NO.
803 Nut - Castle, 5/16"-24 a 90104 = | —e———-
90304 - ------
90312 8 | R-5150
804-B Plug - Crankpin 1 90104 -—| -
90304 - | ------
90312 8 | R-5148
805-B Bolt - Crankpin 1l 90104 = | ===
90304 = -
90312 8 | R-5149
806 Plug - Front crankshaft, front 1 90105 -— | ------
90308 -— ------
90311 8 | R-5153
807-B Plug - Hex head, drilled, 5/8"-18 2
fuel, ailr mixture thermometer boss--1 90100 6 | R-5104
90099 6 | R-5104
front crankshaft--------cceccceaao--- 1 90108 -— | ===
90308 - ===
90311 8 | R-5155
810-B Pump - Vacuum, Pesco model 194-B 1 90129 19 | R-5613
815 Ball - 1/2" steel 2
0ll check valve------ccccccommanooo 1 90035 14 | R-5398
90090 = --=---
90290 15 | R-5429
oil pressure relief valve----------- i 90035 14 | R-5413
90090 - ————--
90290 15 | R-5448
816 Pump - Fuel,. Pesco model -R-400-BLH 840 - 841 1| -=--- -— | —————
Superseded by 816-B.
See Note under Part No. 605-D.
816-B Pump - Fuel, Pesco model 2P-R400 BLY 851 - 8453 1 90129 19 | R-5609
Supersedes 816.
See Note under Part No. 605-D.
Interchangeable with 99000.
816-C Pump - Fuel, Pesco model M-400-A 1 90129 19 | R-5611
Interchangeable with 99013.
819 Spacer - 011 pressure relief valve spring b 90035 14 | R-5415
One or more may be used to obtain 90090 P R | B
required pressure. 90290 15| R-5450
824 Bearing - Ball, generator gear 1 90100 12 | R-5318
90099 12 | R-5318
826-B Nut - Elastic stop, #10-32 851 - 8453 | 2 90040 17 | R-5502
(primer distributor strap screw)
834-B Shim - Front case thrust bearing plate (laminated) I 90100 S | R-5064
90099 5| R-5064
835 Body - 0il check valve il 90035 14 | R-5397
90080 - |~
90290 15 | R-5428
836 Cap - 0il check valve a4 90035 14 | R-5401
90090 - | —————
90290 15 | R-5432




JACOBS AIRCRAFT ENGINE COMPANY

SECTION 11l — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

P

age 42

ASSEM. BREAKDOWN

Issued 4-1-43

ary. [ ASSEMBLY
PART NO DESCRIPTION OF PART ENGINE NUMBERS :52 NO. PAGE| REFERENCE
. > NO. NO.
837 Gasket - 01l check valve (soft copper) e 90035 14 | R-5400
90090 -— ] --——--
90290 15 | R-5431
838 Spring - 0il check valve 840 - 4711 il 90035 —— | m—————
Superseded by and interchangeable with 90090 |
838-B.
838-B Spring - 011 check valve 4712 - 8453 1 90035 14 | R-5399
Supersedes and interchangeable with 838. 90090 | -
90290 15 | R-5430
844 Gasket - 5/8" x 7/8" x 1/8" (soft copper) 840 - 4127 | 2
4128 - 8453 il
front crankshaft plug--------------- i 90105 -] -
90308 - | —=m—--
90311 8 | R-5154
fuel, air mixture thermometer boss
plug-—---—=====m—mmmmm—mmm oo 840 - 4127 90100 tlE= [ ==2===
(Superseded by 10007 at this
location only.)
853 Cover - Rocker, exhaust, cylinder No. S AVL ONLY 1 90099 16 | R-5468
854 Cover - Rocker, intake, cylinder Nos. 1 & 4 AVL ONLY 2 90099 16 | R-5469
859-1 Insert = Intake port screw 21 90109 = | ====---
90261 = | =-———--
90258 9 | R-5205
859-1+3| Insert - Intake port screw
861 Flange - Front case sump pad 840 - 8453 1 90101 —— | m—————
Superseded by and interchangeable with
30286 for future replacements.
880 Cover - Fuel pump drive 1 90100 12 | R-5325
90099 12 | R-5325
881 Gasket - Fuel pump mounting (rear case) 851 - 8453 a 90100 12 | R-5324
90099 12 | R-5324
904 Screw - Intake port flange 21 90100 10 | R-5267
90099 10 | R-5267
906 Cap - 1-3/8"-16, special (timing) 840 - 4791 1 9oNoL | ==l ] =-a-==
Superseded by and interchangeable with
Plug 1016.
907 Gasket - 1-13/32" x 1-3/4" x 1/16" (copper asbestos) 1 90101 4 | R-5025
(timing plug 1016)
909 Sleeve - Primer tube clip (rubber) 851 - 886 aLik
889 - 8453 7
cylinder #6---------cccommmmmeemee 4 851 - 886 YNGR ) (RS S
O O s e e e e e 3 90133 (17 | R-5514
Gy, Al e e e 1 90134 |17 | R-5519
Sy ALIRCIOR e R S 3 90135 |17 | R-5524
923-B Distributor - Primer 851 - 8453 . 90040 7 | R-5500
923-Bl Strap - Primer distributor 851 - 8453 1 90040 17 | R-5501
923-B3 Screw - #10-32 x 7/8" (primer distributor strap) 851 - 8453 2 90040 17 | R=-5503
924 Clip - Primer tube, crankcase 851 - 886 4 90131 S B SE 2
: 889 - 8453 2 90084 17 | R-5531
925 Clip - Primer tube, 1ntake‘pipé 851 - 886 A/ 90045 - | mm————
889 - 8453 5 90045 17 | R-5528




Page 43

JACOBS AIRCRAFT ENGINE COMPANY

SECTION 11l — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

ASSEM.

BREAKDOWN

Issued 4-1-43

atv. | ASSEMBLY
PART NO DESCRIPTION OF PART ENGINE NUMBERS ::: NO PAGE| REFERENCE
. N NO. NO.
925-1 Screw - Primer tube clip 851 - 886 i 90045 |--| ------
889 - 8453 5 90045 17 | R-5529
925-2 Nut - Primer tube clip 851 - 886 e 90045 -— | =--==-
889 - 8453 ) 90045 17 | R-5530
#926-C Tube - Primer #6 cylinder (28" long) 851 - 886 1| 90132 |-=| -==---
Superseded by 30005.
For replacement use Tube Assembly 90132
when priming #6 Cylinder, and Tube Assembly
90085 when priming Intake Manifold.
#926-C1 Tube - Primer #7 cylinder (19-1/4" long) 851 - 8453 | 1 90133 17 | R-5513
#926-C2 Tube = Primer #l1 cylinder (9" long) 851 - 8453 il 90134 17 | R-5518
#926-C3 Tube - Primer #2 cylinder (21-1/2" long) 851 -~ 8453 1 90135 17 | R-5523
927 Elbow - Primer discharge
for cylinder Nos. 1,2,6 & 7 851 - 886 4 90131 - —————-
for cylinder Nos. 1,2 & 7 889 - 8453 3 90084 17 | R-5507
928 Elbow - Primer distributor 851 - 8453 3 90131 —-—— | =————-
(to cylinder Nos. 1,2 & 7) 90084 17 | R-5506
3#929 Nut - Primer tube 8
#6 cylinder-------cmmmommm 2 851 - 886 90132 -—— | =e———-
intake manifold------==ccceem__ 2 889 - 8453 90085 17 | R-5510
#7 cylinder---—-—-o-ooomm 2 90133 17 | R-5515
#1 cylinder-—--emommmmee 2 90134 17 | R-5520
#2 cylinder-—--—--—o-mmme . 2 90135 17 | R-5525
%930 Cone - Primer tube 8
#6 cylinder—----—---oeoomoo_ 2 851 - 886 90132 |-= | ===-=--
intake manifold----------ceeeeo__ 2 889 - 912 90085 -— | ===
#7 cylinder-------—-ooooome 2 851 - 912 90133 -— | ===
#1 cylinder----=-—comeeoo____ 2 851 -~ 912 90134 - ===
#2 cylinder—----comooooomo 2 851 - 912 90135 - | -
Superseded by and interchangeable with
930-B.
#930-B Cone = Primer tube 913 - 8453 8
intake manifold-------—---—ccec--__ 2 90085 17 | R-5511
#7 cylinder--=---eemmeomoo___ 2 90133 17 | R-5516
#1 cylinder---=--coommmmmeo 2 90134 17 | R-5521
#2 cylinder---=---cooomeo . 2 90135 17 | R-5526
Supersedes and interchangeable with 930.
931 Nipple - Primer distributor 1
To cylinder No. 6 851 - 886 90131 -— | ————--
To intake manifold 889 - 8453 90084 17 | R-5504
933 Elbow - 90°, 3/8" hose AVL ONLY 2
intake rocker cover, cyl. No. 1----1 90099 16 | R-5470
rocker scavenger tube to oil pump--1 90099 16 | R-5471
935 Stud - 3/8" x 1-7/8" 7
starter mounting-------~--ccc-eoo_- 6 90069 12 | R-5305
90094 12 | R-5305
accessory housing mounting--------- 1 90069 12 | R-5306
90094 12 | R-5306
935+3 Stud - 3/8" x 1-7/8"
935+6 Stud - 3/8" x 1-7/8"
935+9 Stud - 3/8" x 1-7/8"
935-S Stud - 3/8" x 1-7/8"
937 Nut - Exhaust port stud (brass) 28 90100 (10 | R=5271
90099 10 | R=5271
* Not to be stocked or requisitioned as detail parts




JACOBS AIRCRAFT ENGINE COMPANY Page 44

SECTION 11l — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

Issued 4-1-43

QTy. ASSEMBLY ASSEM. BREAKDOWN
PART NO DESCRIPTION OF PART ENGINE NUMBERS |FER NO PAGE[ REFERENCE
’ S ¥ . NO.
940 Stud - 1/4" x 1-3/8" (rocker cover) 56| 90108 - | ===---
90381 9 | R-5212
940+3 Stud - 1/4" x 1-3/8"
940+6 Stud - 1/4" x 1-3/8"
940+9 Stud - 1,4" x 1-3/8"
940-S Stud - 1/4" x 1-3/8"
941 Stud - 1/4" x 1-1/8" (primer tube clip) 851 - 886 3 90113 — | —————
5 889 - 8453 | 2 | 90113 6 | R-5097
941+3 Stud - 1/4" x 1-1/8"
941+6 Stud - 1/4" x 1-1/8"
941+9 Stud - 1/4" x 1-1/8"
941-S Stud - 1/4" x 1-1/8"
943 Hose - 3/8" x 5-1/2" (inter cylinder) AVL ONLY 7 | 90099 - -
Superseded by 10024. 4572 - 4931
7026 - 7033
8022 - 8453
944 Hose - 3/8" x 3-5/8" (rocker box drain) AVL ONLY 7 | 90099 -=| ------
Superseded by 10026. 4572 - 4931
7026 - 7033
8022 - 8398
945 Nipple - 3/8" hose AVL ONLY 14
intake rocker cover, cylinder
NO. docmmmmmmm e feeee e 1 90099 16 | R-5474
exhaust rocker cover, cylinder .
R T 1 90099 16 | R-5475
inter cylinder-------=c—c-ceoo-ao 12 90099 16 | R-5476
946 Elbow - 45°, 3/8" hose AVL ONLY 16
rocker box drain------------—---- 14 90099 16 | R-5477
rocker vent tube, cyl. No. 1 to :
main crankcase-----------—--- il 90099 16 | R-5478
(Supersedes 945 at this location)
exhaust rocker cover, cyl. No. 5--1 90099 16 | R-5479
950 Stud - 1/4" x 63/64" 5 | 90057 4 [ R-5010
(cam drive’ pinion bearing clamp) :
950+3 Stud - 1/4" x 63/64"
950+6 Stud - 1/4" x 63/64"
950+9 Stud - 1/4" x 63/64"
950-S Stud - 1/4" x 63/64"
952 Sleeve - Rubber, 5/8" long for 3/8" tube AVL ONLY 2 [ 90099 — | =
Superseded by 30129, for rocker scavenger 4572 - 4931
and oll supply tubes. 7026 - 7033
8022 - 8384
954 Stud - 3/8" x 1-11/16" (cylinder mounting) 84 | 90113 6 | R-5096
954+3 Stud - 3/8" x 1-11/16"
954 +6 Stud - 3/8" x 1-11/16"
954+9 Stud - 3/8" x 1-11/16"
954-5 Stud - 3/8" x 1-11/16"
970 Pin - Crankshaft spline (Optional with purchaser) i 90308 e e
90311 8 | R-5166
971 Hose - 3/4" x 9-3/8" (o0il sump drain) 840 - 8390 | 1 | 90100 TSR R L
Superseded by 971-1, pending availability 90099 ot e
of .10023.
971-1 Hose - 3/4" x 9-15/16" (oil sump drain) 8391 - 8453 | 1 | 90099 S
Superseded by 10023 for future replacements.
973 Stud - 3/8" x 1-13/16" (thrust bearing plate) 6 | 90057 4 | R-5007




Page 45

JACOBS AIRCRAFT ENGINE COMPANY

SECTION 11l — NUMERICAL PARTS LIST

Issued 4-1-43

ENGINE ASSEMBLY-MODEL L=-4MB MANUAL VALVE LUBRICATION ---- DRAWING NC. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
aTy. ASSEMBLY ASSEM. BREAKDOWN
PART NO DESCRIPTION OF PART ENGINE NUMBERS [ PER NO PAGE| REFERENCE
ENG. = NO. NO.
973+3 Stud - 3/8" x 1-13/16"
973+6 Stud - 3/8" x 1-13/16"
973+9 Stud - 3/8" x 1-13/16"
973-S Stud - 3/8" x 1-13/16"
974 Cap - Propeller shaft thread (shipping) 840 - 4774 1| 90127 -~ | ==
Superseded by and interchangeable with
10006.
976 Liner - Hose, 3/8" (rocker scavenger tube) AVL ONLY 2 90099 16 | R-5481
Use of 4 ea. Liners 976 discontinued
for rocker vent and oil supply tubes.
978 Plug - Dummy spark (shipping) 840 - 8043 (14 | 90127 - | ==-=-=
Superseded by and interchangeable with 8057 - 8231
10001.
979 Lockwire (8-1/2") il 90101 4 | R-5041
(cam drive pinion bearing clamp stud nut)
984 Hose.- 3/8" x 2-1/8" AVL ONLY 6
4572 ~ 4931
7026 - 7033
8022 -~ 8398
rocker scavenger tubgm--m-m--e---a 2 90099 | mme———
rocker vent tube--------ccocmaa_o 2 90099 | m———-
0il supply tube--------—-—-coo- 2 90099 == =————-
Superseded by 1 ea., 10026 for rocker vent
tube and 5 ea. 10027 at other locations.
986 Tube - Rocker vent AVL ONLY 1| 90099 | m=—mm-
Superseded by 30128 for future replacements. 840 - 8453
996 Coupling - Fuel pump drive, outer 1| 90137 13 | R-5371
*#996-1 Coupling - Fuel pump drive, inner & 90137 13 | R=-5372
#996-2 Rivet - Fuel pump drive coupling 1 90137 13 | R=5373
998 Cuff - Propeller shaft (shipping) 1 90310 20| R=5630
1001 Plug - Breather boss (1-14 thd.) 922 - 4194 1| 90100 -] —————
Supersedes 1 ea. Breather Assembly 90209.
Superseded by 10011 or 10014
For replacement see Note under Part No. 10014.
1002 Pin - Clevis, propeller hub nut 1| 90205 19 | R-5624
1003 Tube =~ 0il supply, valve lubrication AVL ONLY 1 90099 | =-————-
Superseded by 30165. 4572 - 4931
7026 ~ 7033
8022 - 8453
1008 Sleeve ~ Coil cable connection (rubber) 2 90210 it | i
Superseded by and interchangeable with
1l ea. 30108 and 1 ea. 30109.
1016 Plug -~ Square head, 1=-3/8"-16, special (timing) 4792 -~ 8453 1 | “90101 4 | R=5026
Supersedes and interchangeable with
Cap 906.
1030 Elbow - 15°, 3/8" hose AVL ONLY 1 | 90099 16 | R-5489
(front case sump pad flange to attach
01l supply tube)
10000 Stud - 3/8" x 1-13/16", drilled 4 | 90057 4| R-5011

Drilled beginning engine 8344.
Optional with purchaser.

* Not to be stocked or requisitioned as detail parts




JACOBS AIRCRAFT ENGINE COMPANY

SECTION 11l — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L~4MB MANUAL VALVE LUBRICATION =---
AUTOMATIC VALVE LUBRICATION - DRAWI

DRAWING NO. 90100
NG NO. 90099

Page 46

ASSEM. BREAKDOWN

_Issued 4-1-43

arv. | ASSEMBLY
PART NO DESCRIPTION OF PART ENGINE NUMBERS | Pe7 NO PAGE| REFERENCE
. i 7 NO. NO.
10000+3 | Stud - 3/8" x 1-13/16", drilled
10000+6 | Stud - 3/8" x 1-13/16", drilled
10000+9 | Stud - 3/8" x 1-13/16", drilled
10000-S | Stud - 3/8™ x 1-13/16", drilled
10001 Plug - Dummy spark (shipping) 8044 - 8056 (14 | 90310 20 | R=-5631
Supersedes and interchangeable with 978. 8232 -~ 8453
10004 Tee - 3/8" hose, double ell AVL ONLY 1 | 90099 - | -
Superseded by Tee Assembly 90386 for 4572 ~ 4931
future replacements. 7026 - 7033
8022 - 8453
10006 Cap - Propeller shaft thread (shipping) 4775 - 8453 1 | 90310 20 | R-5632
Superseded by and interchangeable with
974.
10007 Gasket - 5/8" I.D. x 1/8" wide (copper asbestos) 4128 = 8453 | 1 | 90100 6 | R=5103
(fuel, air mixture thermometer boss plug) 90099 6 | R=-5103
Supersedes 844 at this location only.
10008 Bolt - Hex head, 1/4"-28 x 3/4" (coil clamp) 4844 - 4931 4 | 90128 19 | R-5599
Supersedes and interchangeable with 661. 7026 - 7033
8016 - 8453
10009 Elbow = 45°, 3/4"™ hose (Dural) (crankcase breather)| 4195 - 8453 1 | 90100 - | m—————
Supersedes 1 ea. Breather Assembly 90209. 90099 | -—————
Superseded by and interchangeable with
10020. See Note under Part No. 10020.
10011 Bushing - Reducing, 3/4" x 1/4" NPT 4195 = 4571 1 | 90100 | —-—————
Supersedes Plug 1001.
Superseded by Bushing 10014.
For replacement see Note under Part No.10014.
10012 Screw - Fillister head,.1/4"-28 x 5/16" 4318 ~ 8453 2 | 90308 e | ecacm-
(crankshaft plug lock) 90311 8 | R=5161
#10013 Band - Rubber (cylinder head seal) 840 - 8453 7 | 90108 | -————
Redesigned cylinder head eliminates use 90261 o | mccmea
of 10013. 90258 — |
10014 Bushing - Reducing, 1/2" x 1/4" NPT (breather boss) | 4572 - 8453 | 1 | 90100 6 | R-5099
Supersedes Bushing 10011 on crankcases 90099 6 | R-5099
with breather boss tapped .1/2" NPT. )
For all replacements at breather boss use:
Plug 1001 for breather boss tapped 1-14 thd.
Bushing 10011 for breather boss tapped 3/4" NPT.
Bushing 10014 for breather boss tapped 1/2" NPT.
10017 Nut - 5/8"-18 (crankshaft clamp bolt) 4473 - 8453 1 | 90304 —= | mm———
Supersedes 344~C. 90312 8 | R=5152
Used only with Bolt 30100.
10018 Cork - 1-1/4"™ x 1-1/16" x 1" long 3
magneto driven gear---------------- 2 4513 - 8453 90030 11 | R-5291
generator drive gear--------------= al 4974 -~ 8453 90313 11 | R-5294

Supersedes and interchangeable with
Plug 608.

* Not to be stocked or requisitioned as detail parts




Page 47

JACOBS AIRCRAFT ENGINE COMPANY

SECTION 11l — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

ASSEM. BREAKDOWN

Issued 4-1-43

ary.| ASSEMBLY
PART NO DESCRIPTION OF PART ENGINE NUMBERS ::: NO. PAGE| REFERENCE
ENG. 3 No. NO.
10020 Elbow - 45°, 3/4" hose (bronze)crankcase breather) 1| 90100 6| R-5101
Supersedes and interchangeable with 10009. 90099 6| R-5101
For all replacements use:
Elbow 10020 for breather on all engines
Bushing 10011 for breather boss tapped 3/4"NPT.
Bushing 10014 for breather boss tapped 1/2" NPT.
Plug 1001 for breather boss on engines prior
to 4195.
10022 Hose - 011, 3/4" x 2-3/4" (0il sump to pump tube) 8399 - 8453 | 1| 90100 15| R=5466
Supersedes and interchangeable with 480-C. 90099 15| R-5466
10023 Hose = 0il, 3/4"™ x 10" (oil sump drain) 1| 90100 5| R-5068
Supersedes and interchangeable with 971 90099 5| R-5068
and 971-1.
10024 Hose -~ 0il, 3/8" x 5-1/2" (inter cylinder) AVL ONLY T 90099 16| R=5472
Supersedes 943.
10026 Hose - 0il, 3/8" x 3-3/4" AVL ONLY 8
8399 - 8453
rocker box drain------ ———————————— 7 90099 16| R-5473
rocker vent tube-------c-cmemooo 1 90099 16| R=5473A
Supersedes 7 ea., 944 and 1 ea. 984.
10027 Hose - 0il1, 3/8" x 2-1/4" AVL ONLY 6
8399 -~ 8453
rocker scavenger tub@=------—-—-—---- 2 90099 16| R-5484
rocker vent tube--------ccomo_ 1 90099 16| R-5485
01l supply tube-----—c-ccecmme 2 90099 16| R-5486
baffle protection sleeve---------- 1 90099 16| R-5486A]
Supersedes 984 except for baffle protection
sleeve.
#10031 Cap = 3/8" union 1| 90386 16| R-549CB
310032 Tee =~ 3/8" union (to attach propeller governor 1| 90386 16| R-54904]
connection)
#10033 Sleeve - 3/8" 1l 90393 16| ------
%10034 Nut - 3/8" union 1| 90393 16| s=oee-
20000 Clamp - Hose, 3/4" 0.D. (pressure) AVL ONLY 40
01l supply tube-----cc-cmcmmmee o 4 90099 16| R-5493
rocker vent tube-------cemeeoa___ 4 90099 16| R-5494
rocker scavenger tube------------- 4 90099 16| R-5495
rocker box draine-----c-ceeeomooo 14 90099 16| R-5496
inter cylinder---------ceemmoaoo 14 90099 16| R-~5497
Supersedes 90170 for all replacements.
20002 Cable - High tension ignition (70'-2") 1 90315 18| R-5571
(Alternate Cable, Part No. 487)
20003 Seal - Magneto and generator gears, oil i 8317 - 8428 2 90100 =] =————-
Superseded by 607, pending availasbility
of 20005.
20004 Clemp - Hose, 1-1/8" 8425 - 8453 | 4
01l sump drain hose-------—cceoo-- 2 90100 5| R-5069
90099 5| R-5069
0ll sump to pump tube hose~------- 2 90100 15| R-5467
90099 15| R-5467

Supersedes 481.

* Not to be stocked or requisitioned as detail parts




Issued 4-1-43

JACOBS AIRCRAFT ENGINE COMPANY

SECTION 11l — NUMERICAL PARTS LIST

Page 48

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
QTy. ASSEMBLY ASSEM. BREAKDOWN
PART NO DESCRIPTION OF PART ENGINE NUMBERS :jg NO. PAGE| REFERENCE
" % NO. NO.
20005 Seal - Magneto and generator gears, oil 2 90100 12 | R=5319
Supersedes 20003 and 607 for all re- 90099 12 | R-5319
placements.
30002 Clip - 0il tubes (oil supply and rocker .scavenger) AVL ONLY 1 | 90099 16 | R=5491
%#30005 Tube - Primer, intake manifold (6-1/4" long) 889 - 8453 1 90085 17 | R=5509
Supersedes 926-C.
For replacement use Tube Assembly 90085.
30006 Nipple - Primer discharge (intake manifold) 889 ~ 8453 1 90084 17 | R=-5505
#30007 Crankshaft - Rear 4501 - 8453 2k 90312 8 | R=5141
Supersedes 510-E.
For replacement use Crankshaft Assembly
(Complete) 90311.
#30008 Elbow - Shielded spark plug 14 | 90225 18 | R=5542
Supersedes 489-3.
For replacement use Elbow Assembly 90225.
#30009 Nipple -~ Shielded spark plug elbow 14 90225 18 | R-5543
Supersedes 489-2.
For replacement use Elbow Assembly 90225.
30010 Ferrule - Shielded spark plug elbow 14 90225 18| R-5544
Supersedes 489-4.
For replacement use Elbow Assembly 90225,
#30011 Nut - Shielded spark plug elbow 14 90225 18 | R=5545
Supersedes 489-1.
For replacement use Elbow Assembly 90225.
#30012 Rod - Push (intake) 4040 - 8453 7 90111, 10| R-5255
Supersedes 613-E for intake only.
For replacement use Rod Assembly 90111,
#30013 Ball End - Push rod 4828 - 8453 |28
intake push rod----------cec----- 14 90111 10| R-5256
exhaust push rod-----------ee---- 14 90112 10} R-5253
Supersedes and interchangeable with 428-B.
For replacement use 90111 for Intake and
90112 for Exhaust.
30015 Tube ~ Rocker scavenger AVL ONLY 8 90099 AL
(from cylinder No. 5 to oil pump) 4572 - 4931
Superseded by and interchangeable with 7026 - 7033
30166 for replacements. 8022 - 8453
#30018 Tube -~ 01l pump MVL ONLY 1 90092 15| R-5458
Supersedes 556-D.
For replacement use Tube Assembly 90092,
%*30019 Tube -~ 0il sump MVL ONLY al 90087 15| R-5461
Supersedes 555-D.
For replacement use Tube Assembly 90087.
#30020 Tube - 0il sump AVL ONLY A 90093 I
Superseded by 30131.
30026 Hub - Propeller ¢ 90205 19| R=-5625
30027 Plate = Propeller hub 1L 90205 19| R=5626

* Not to be stocked or requisitioned as detail parts




Page 49

JACOBS AIRCRAFT ENGINE COM

PANY

SECTION 11l — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ~--- DRAWING NO. 90100
ICATION - DRAWING NO. 90099

AUTOMATIC VALVE LUBR

ASSEM. BREAKDOWN

Issued 4-1-43

arv. | ASSEMBLY
PART NO DESCRIPTION OF PART ENGINE NUMBERS |7gR NO PAGE| REFERENCE
- % NO. NO.
30028 Bearing = Cam 8327 -~ 8453 1 | 90100 5 | R-5053
Supersedes and interchangeable with 356-~C. 90099 5 | R-5053
Bearing 30064 used temporarily, pending
availability of 30028.
30029 Gasket = 01l pressure relief valve cap 840 ~ 999 i 90035 14 | R-5417
Used with Cap 328 or 30134. 4000 - 4571 90290 15 | R=5451
Supersedes 30072. 4932 = 4999
8000 - 8021
8362 - 8453
#30031 Pin - Piston 4609 - 8453 7 | 90228 9 | R-5192
Supersedes 396=C.
For replacement use Pin Assembly 90228.
30033 Plug = Hollow head, 1/4"-28 x 3/8"(frontcrankshaft 998 - 8453 1| 90105 —— | —————-
Supersedes 347. 90308 -— | -
90311 8 | R-5156
30034 Menifold Assembly = Shielded ignition, left i 90221 18 | R-5548
30035 Manifold Assembly - Shielded ignition, right 1 |90221 18 | R-5549
30036 Gasket - 1" x 1-1/8"™ x 1/16" (copper asbestos) 1| 90221 18 | R~5550
(ignition manifold connection)
30038 Conduit Assembly = Spark plug, rear, #3,4,6 & 7 f 4 90315 18 | R-5552
cylinders (17" long)
Supersedes and interchangeable with 30056
for future replacements.
30041 Conduit Assembly - Distributor, male end 1 90213 18 | R-5559
(3-5/8" long)
30043 Guard = Magneto and distributor conduit, leather 2
magnetom-—--eecm e 1 90212 18 | R=5556
distributor----=--c-cccccccnccnaa- 1 90213 18 | R=5561
30044 Lacing - Magneto and distributor conduit guard,
leather 2
magneto------cccmccmce e 1 90212 18 | R=-5557
distributor----------cccemmcc—- 1 90213 18 | R-5562
30045 Elbow Assembly - Magneto conduit 1 90224 18 | R~5564
30046 Elbow Assembly - Distributor conduit 1 | 90226 18 | R-5568
30047 Grommet 16
magneto conduit to elbow-------- =-1 90224 18 | R-5565
distributor conduit to elbow------ 1 90226 18 | R-5569
manifold to spark plug conduit---14 90211 I R
90315 18 | R-5572
30048 Grommet (spark plug conduit to elbow) 1; 90211 PR
90315 18 | R=5573
30049 Cap = Knurl, 11/16"-24 1 | 90224 18 [ R=5566
(magneto condult elbow opening)
30050 Nut - Knurl, 11/16"=-24 NEF=-3 1 | 90226 18 | R=-5570
(distributor conduit elbow outlet)
30051 Ferrule = Terminal 16 90211 |
90315 18 | R=5574
30052 Gasket - 1-1/4" x 1-11/32" x 3/64" (copper) 4 | 90211 o |
(magneto and distributor conduit to. 90315 18 | R-5575
manifold and elbow)
* Not to be stocked or requisitioned as detail parts




Issued 4-1-43

JACOBS AIRCRAFT ENGINE COMPANY

SECTION I1II — NUMERICAL PARTS LIST

Page 50

ENGINE ASSEMBLY~-MODEL L~4MB MANUAL VALVE LUBRICATION =--- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
arv. | ASSEMBLY ASSEM. BREAKDOWN
PART NO DESCRIPTION OF PART ENGINE NUMBERS | Pen NO PAGE[ REFERENCE
= & NO. NO.
30053 Bracket = Ignition manifold mounting 4 90211 - -
90315 18| R-5576
30054 Clamp - Rear spark plug conduit 840 8453 b/ 90211 =] =————-
Deleted.
30055 Conduit Assembly -~ Spark plug, front (6-1/4" long) 840 - 8453 | 7 90211 —-— | -
Superseded by and interchangeable with
30111 for replacement.
30056 Conduit Assembly - Spark plug, rear, except #5 840 8453 6 90211 -] ==
cylinder
Superseded by and interchangeable with
30187 for #l1 and 2 cylinders, 30038 for
#3, 4, 6 & 7 cylinders for all replacements.
30057 Conduit Assembly - Spark plug, rear, #5 cylinder
(17" long) 840 8453 1 90211 - ------
Superseded by and interchangeable with
30113 for replacements.
30058 Conduit Assembly - Magneto (20-1/2" long) 1| 90212 18| R-5555
30059 Conduit Assembly - Distributor, female end 1 90213 18| R-5560
(12-11/16" long)
30060 Sleeve - 0il seal, inner 8327 8453 ik 90100 5| R-5057
Supersedes 591-D. 90099 5| R-5057
For replacement use 591-D with 586~E,
30060 (or alternate 30062) with 30061
(or alternate 30063).
30061 Sleeve = 0il seal, outer 8299 8453 ot 90101 4| R-5042
Supersedes 586«E.
For replacement use 586-E with 591-D,
30061 (or alternate 30063) with 30060
(or alternate 30062).
30062 Sleeve - 01l seal, inner 4792 4931 ak 90100 -—| --=---
Used as an alternate with 30060. 7026 7033 90099 -] —e——--
8002 8326
30063 Sleeve - 01l seal, outer 4792 - 4931 Ik 90101 _—| —————a
Used as an alternate with 30061. 7026 - 7033
8002 8298
30064 Bearing -~ Cam 4852 4931 A 90100 -—] ===
Used temporarily, pending availability 7026 7033 90099 = —————
of 30028. 8016 8326
30070 Conduit Assembly = Coil to distributor elbow 4217 8453 at 90210 18| R-5540
(15-1/2" long)
Supersedes 740-1.
30072 Gasket - 011 pressure relief valve cap 4572 4931 3. 90090 - =—e—--
Used with Cap 328-D. 7026 7033
Superseded by 30029. 8022 8361
30074 Cover - Generator drive 2l 90100 12| R-5329
Supersedes 606-~B. 90099 12| R-5329
Use 4 ea. Spacers 30095 with 30074.
30078 Cover - Fuel pump drive (accessory housing adpt.) 4256 8453 s 90122 13| R-5375

Supersedes 759.
Use 4 ea. Spacers 30093 with 30078.




Issued 4-1-43

Page S5S1

JACOBS AIRCRAFT ENGINE COMPANY

SECTION I1Il — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION =---- DRAWING NO. 90100

AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

ASSEM. BREAKDOWN

QTY.| ASSEMBLY
PART NO DESCRIPTION OF PART ENGINE NUMBERS | PER SNO PAGE| REFERENCE
ENG. . NO. NO.
30081 Cover - Rocker 4595 - 8453
Supersedes 424-D. MVL----| 14| 90107 - —————
With Cover 30081 use Gasket 30105. 90266 10 | R-5247
AVL----] 11| 90095 -— | ——----
90267 10 | R-5247
30083 Lock -~ Crankshaft plug 4318 - 8453 2
front crankshaft, rear plug 345-B-1 90308 = | -=-—--
90311 8 | R-5159
rear crankshaft, front plug 345-C-1 90308 | =————-
90311 8 | R=5160
30084 Cover - Exhaust port (shipping) 7| 90310 20 | R-5633
30085 Connector - Spark plug 14| 90210 18 | R=5534
Supersedes and interchangeable with 489-E
for replacements.
330087 Crankshaft = Front 4318 - 4500 1| 90304 —_— | -————-
Used temporarily, pending availability of
30118. For replacement use Crankshaft
Assembly (Complete) 90311.
30091 Spacer = Rear cone (1.105) 4318 - 8453 1| 90129 19 | R-5616
30093 Spacer - 3/16™ long for 5/16" stud 4| 90122 13 | R=-5376
(fuel pump drive cover)
30094 Spacer - 3/16" long for 1/4"™ stud 4| 90122 13 | R-5381
(propeller governor drive cover)
30095 Spacer - 5/16 long for 5/16 stud 32
generator drive cover------------- 4 90100 12 | R-5330
90099 12 | R-5330
exhaust port cover--------------= 28 90310 20 | R-5634
30098 Gear - Crankshaft cluster 4508 - 4931 1| 90100 11 | R-5299
Supersedes and interchangeable with 602. 7026 - 7033 90099 11 | R=-5299
4974 - 4999
8000 - 8453
30100 Bolt = Crankshaft clamp 4473 -~ 8453 1| 90304 -— | --—---
Supersedes 342=~C. 90312 8 | R-5151
Use Nut 10017 with Bolt 30100.
30101 Ring ~ Cam 7 4700 - 8453 1| 90007 5| R=5050
Supersedes and interchangeable with 384-B.
For replacement use Cam Assembly 90007,
30102 Gasket - Rocker cover 4592 - 4811 14| 90107 - | m—————
Used temporarily, pending availability of
30105 with Cover 30081.
For replacement see Note under Part No.
30105.
30105 Gasket = Rocker cover 4812 - 8453 14| 90107 —— | ——————
Supersedes 449-C. 90266 10 | R-5246
Gasket 30102 used temporarily, pending 90095 T ) P
availability of 30105. For replacement 90267 10 | R-5246
use 1 ea. 30105 with Cover 30081 or 2 ea.
30105 with Cover 424-D.
30108 Sleeve - Coil connection (rubber) 1| 90210 18 | R-5537

Supersedes and interchangeable with 1008
reduced to proper length.

* Not to be stocked or requisitioned as detail parts




JACOBS AIRCRAFT ENGINE COMPANY

SECTION 11l — NUMERICAL PARTS LIST

Page 52

Issued 4-1-43

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
: aTy. | ASSEMBLY ASSEM. BREAKDOWN
PART NO DESCRIPTION OF PART ENGINE NUMBERS PER NO PAGE| REFERENCE
ENG. . NO. NO.
30109 Sleeve ~ Distributor connection (rubber) 1 | 90210 18| R-5538
Supersedes and interchangeable with 1008
reduced to proper length.
30111 Condult Assembly - Spark plug, front (6-1/4" long) 7 | 90315 18 | R-5551
Supersedes and interchangeable with 30055
for replacements.
30113 Conduit Assembly - Spark plug, rear, #5 cylinder 1S 90315 18 | R=5553
(17" ong)
Supersedes and interchangeable with 30057
for replacements.
30117 Gear ~ Generator drive 4747 - 8453 T 90313 11 | R-5293
Supersedes and interchangeable with 603-C.
#30118 Crankshaft -~ Front 4501 - 8453 1 90312 8 | R=5140
Supersedes 340-H.
30087 used temporarily pending availability
of 30118 on engines 4318 to 4500. For re-
placement use Crankshaft Assembly (Complete)
90311.
30128 Tube -~ Rocker vent AVL ONLY s 90099 16 | R-5487
Supersedes 986.
30129 Sleeve - Rubber, 1-1/2" long for 3/8" tube AVL ONLY 2 | 90099 16 | R-5480
Supersedes 952. 8385 - 8453
%*30131 Tube ~ 0il sump to pump AVL ONLY 3l 90124 15| R-5464
30132 Adapter - 01l pressure relief valve 8362 ~ 8453 1 90290 15| R-5436A
30134 Cap = 0il pressure relief valve ! 90290 15| R-5452
Supersedes 328-D.
Cap 328 used temporarily, pending
availability of 30134.
#30135 Barrel -~ Cylinder 8283 -~ 8453 7 90258 9| R-5207
30148 Flange = Intake port 8257 ~ 8453 v/ 90100 10| R=5263
Supersedes and interchangeable with 435. 90099 10| R-5263
30165 Tube - Valve gear oil supply AVL ONLY 1 90099 16 | R=-5488
Supersedes 1003 for replacements.
30166 Tube -~ Rocker scavenger AVL ONLY 1 90099 16 | R-5492
Supersedes 30015.
30167 Tube - 3/8" hose 1 90393 16| =====-
30187 Conduit Assembly - Spark plug, rear, #l & 2
cylinders (16" long) 2 90211 R et L8
Supersedes 30056. Superseded by and
interchangeable with 30188 for replacements.
30188 Conduit Assembly - Spark plug, rear, #l & 2
cylinders (17" long) 2 | 90315 18 | R-5551A
Supersedes and interchangeable with 30187
for replacements,
30277 Washer - Valve spring upper 14 | 90267 9| rR-5221
Supersedes and interchangeable with 411.
* Not to be stocked or requisitioned as detail parts




Issued 4-1-43

Page 53

JACOBS AIRCRAFT ENGINE COMPANY

SECTION Il — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

ASSEM. BREAKDOWN

arv. | ASSEMBLY
PART NO DESCRIPTION OF PART ENGINE NUMBERS :5: NO PAGE| REFERENCE
- : NO. NO.
30285 Restrictor - Sump flange 1| ====--
Used with 861 Flange in service only.
30286 Flenge -~ Front case sump pad i 90101 4 | R-5022
Supersedes and interchangeable with 861
for replacements.
30295 Shaft - Cam drive pinion 1 90005 4 | R-5028
Supersedes and interchangeable with 377-B
for replacements.
90005 Shaft and Gear Assembly - Cam drive pinion ik 90101 4 | R=5027
90006 Tappet and Socket Assembly 14 90100 5| R-5044
Part No. changed from 389-B/390-B. 90099 S5 | R~5044
90007 Cam Assembly 1 90100 5 | R-5049
Part No. changed from 384-B/385-MSA. 90099 5| R-5049
90012 Plate Assembly - Rear intermediate bearing
(complete) 1 90100 11 | R-5272
Part No. changed from 604-CA. 90099 i) Bemete
90028 Strainer Assembly - 0il sump I 90100 6| R-5106
Part No. changed from '708/’708 1. 90099 6| R-5106
90030 Gear Assembly - Magneto driven 2 90100 11| R-5289
Part No. changed from 518-B/608. 90099 11| R-5289
90031 Gear Assembly - Generator drive 840 - 4746 1 90100 = —————
Part No. changed from 603-C/608.
Superseded by and interchangeable with
90313.
90035 Pump Assembly - 0il (type B) MVL ONLY 1 90100 14 | R-5392
Part No. changed from 314-CA (SK-513).
90036 Body Assembly -~ 0il pump, pressure section MVL ONLY 1 90035 14 | R~5393
90040 Distributor Assembly -~ Primer 851 - 8453 1 90131 —— | —————
Part No. changed from 923-BA. 90084 17 | R-5499
90045 Clip Assembly - Primer tube, intake pipe 851 - 8453 7 90131 - ==
5 90084 17 | R-5527
90048 Strainer Assembly - 01l 840 - 841 1| 90128 —_— | —————
Part No. changed from 493-A.
Superseded by 90072.
90049 Body Assembly - 0il strainer 840 - 841 2y 90048 | =-————-
Superseded by 90073.
90054 Kit Assembly - Tool, automatié valve lubrication 1 90099 20| R-5635
90057 Case Assembly - Front (studding) 17} *90201 4| R-5001
Part No. changed from 302-GA.
90058 Case Assembly - Front (machining) 14]*90057 4| R-5002
Part No. changed from 302~GMSA.
90065 Rocker Assembly - Exhaust valve 7 | 90107 [P [T ———
Part No. changed from 415-CA. "90266 9| R-5224
90095 | =oemea
90267 9| R-5224
90066 Rocker Assembly - Intake valve A 90107 W13
Part No. changed from 414-CA. 90266 10 R—5231
90095 = | -
90267 10 R-5251




Issued 4-1-43

JACOBS AIRCRAFT ENGINE COMPANY

SECTION I1lI — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

Page 54

ASSEM. BREAKDOWN

arv. | ASSEMBLY
PART NO DESCRIPTION. OF PART ENGINE NUMBERS |ZS% NO PAGE| REFERENCE
. & NO. NO.

90069 Case Assembly - Rear MVL ONLY ik 90100 12| R-5302
Part No. changed from 605-EA. 851 - 999
For engines 840 and 841, see Note under 4000 - 4571
Part No. 605-D. 4932 - 4999

. 8000 - 8021

90071 Shaft Assembly - Accessory drive al 90122 13| R-5351

90072 Strainer Assembly - 0il 851 - 8453 2k 90128 19| R-5579
Part No. changed from 493-BA.

Supersedes 90048.

90073 Body Assembly - 0il strainer 851 - 8453 1 90072 19| R-5580
Supersedes 90049.

90084 Priming System Assembly 889 - 8453 i 90100 17| R-5498
Includes priming tube to intake manifold 90099 17| R-5498
and supersedes 90131, which included
priming tube to #6 cylinder.

90085 Tube Assembly - Primer, intake manifold 889 - 8453 it 90084 17| R-5508
Supersedes 90132.

For replacement use Tube Assembly 90085
when priming intake manifold, Tube Assembly
90132 when priming #6 cylinder.

90087 Tube Assembly - 0il sump il 90100 15| R-5460
Supersedes 90125.

For replacement use Tube Assembly 90087.

90090 Pump Assembly - 0il (type F) AVL ONLY 1L 90099 -] —————-
Superseded by 90290. 4572 - 4931

7026 - 7033

8022 - 8361
90091 Body Assembly - 0il pump, pressure section AVL ONLY AL 90090 - -=----
90290 15| R-5424

90092 Tube Assembly - 0il pump 5 90100 15| R-5457
Supersedes 90126.

Superseded by 90124 for AVL engines only.
For replacement use Tube Assembly 90092
for MVL, Tube Assembly 90124 for AVL.

90093 Tube Assembly - 0il sump AVL ONLY a1k 90099 —] —————
Superseded by 90124.

90094 Case Assembly - Rear AVL ONLY 1L 90099 12| R-5303

90095 Cylinder Assembly (complete) AVL ONLY 7| 90099 A T e Ry
Superseded by 90267. 4572 - 4931

7026 - 7033
8022 - 8282

90096 Kit Assembly - Tool, manual valve lubrication 1 90100 20| R-5636

90099 Engine Assembly - Model L-4MB 4572 - 4649
(automatic valve lubrication) 4654 - 4870

4875 - 4931
7026 - 7033
8022 - 8453

90100 Engine Assembly - Model L-4MB 840 - 999
(manual valve lubrication) 4000 - 4571

Fd 4932 - 4999

8000 - 8021




Page 55

JACOBS AIRCRAFT ENGINE COMPANY

SECTION 11l — NUMERICAL PARTS LIST

Issued 4-1-43

ENGINE ASSEMBLY~-MODEL L~4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
QTy. ASSEMBLY ASSEM. BREAKDOWN
PART NO DESCRIPTION OF PART ENGINE NUMBERS | PER NO PAGE| REFERENCE
ENG. * NO. NO.
90101 Case Assembly = Front (complete) 1 90100 4| R-5000
90099 4| R-5000
90104 Crankshaft Assembly 840 - 4317 at 90100 ] -————-
Part No. changed from 510-HA4.
Superseded by 90311.
#90105 Crankshaft Assembly - Front 840 - 4317 1 90104 -] mm—m——
Obsolete. For replacement use Crankshaft
Assembly (Complete) 90311,
*#90106 Crankshaft Assembly -~ Rear 840 - 4317 1 90104 =] —-———-
Obsolete. For replacement use Crankshaft
Assembly (Complete) 90311.
90107 Cylinder Assembly (complete) MVL ONLY 7 | 90100 =] -
Part No. changed from 399-DAC. 840 - 999
Superseded by 90266. 4000 - 4571
4932 - 4999
8000 - 8021
90108 Cylinder Assembly (studding) 840 - 8282 7 90107 -] —————-
Part No. changed from 399-DA. 90095 -] ------
Superseded by 90381.
90109 Head Assembly = Cylinder 7 90108 -] —-——--
Obsolete. Component parts now included
in Cylinder Assembly (Machining) 90261.
90111 Rod Assembly - Push (intake) 4040 - 8453 7 90100 10| R-5254
Supersedes 90112 for intake only. 90099 10| R-5254
90112 Rod Assembly - Push (exhaust) 7 90100 10| R-5251
Part No. changed from 613-EA. 90099 10| R-5251
Used for intake also prior to engine 4040.
90113 Crankcase Assembly = Main i 90100 6| R-5076
Part No. changed from 706-BA4M. 90099 6| R-5076
90114 Crankcase Assembly - Main, front and rear
(machining) 1| 90113 6| R-5077
Part No. changed from 706/706-1D.
#90115 Crankcase Assembly - Main, front ik 90114 6| R-5078
#90116 Crankcase Assembly - Main, rear 1 90114 6| R-5082
90117 Rod Assembly - Master and link 1 90100 8| R-5167
90099 8| R-5167
90118 Rod Assembly - Master g 90117 8| R-5168
Part No. changed from 367-BT.
90119 Piston Assembly (for cylinder No. 1) 1 90100 9| R-5181
90099 9| R-5181
90120 Piston Assembly (for cylinder Nos. 2,3,4,5,6 & 7) 6 | 90100 9| R-5186
90099 .9| R-5186
90122 Drive Assembly - Accessory (type 776-B7A) Ik 920100 13| R-5345
90099 13| R-5345
90123 Housing Assembly - Accessory drive 1 90122 13| R-5346

* Not to be stocked or requisitioned as detail parts




Issued 4-1-43

JACOBS AIRCRAFT ENGINE COMPANY

SECTION 11l — NUMERICAL PARTS LIST

ENGINE ASSEMBLY~-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

Page 56

ASSEM. BREAKDOWN

QTy. | ASSEMBLY
PART NO DESCRIPTION OF PART ENGINE NUMBERS | PER NO. PAGE[ REFERENCE
= ¥ NO. NO.
90124 Tube Assembly - 0il sump to pump 1 90099 15 | R=5463
Supersedes 90092 and 90093 for AVL only.
90125 Tube Assembly - 0il sump 840 =~ 4571 aL 90100 —— | m————
Supersedes 90087.
90126 Tube Assembly =~ 01l pump 840 ~ 4571 1 90100 | m—————
Superseded by 90092,
90127 Shipping Parts 1 90100 - | =————e
Superseded by 90310.
90128 Accessories and Equipment - Standard L 90100 19 | R-5578
90099 19 | R-5578
90129 Accessories and Equipment - Special Il 90100 19 | R-5607
90099 19 | R=-5607
90131 Priming System Assembly 851 - 886 1L 90100 —— | =————-
Superseded by 90084.
See Note under Part No. 90084.
90132 Tube Assembly - Primer #6 cylinder 851 - 886 ak 90131 = | e————-
Superseded by 90085.
For replacement use Tube Assembly 90132
when priming #6 cylinder, Tube Assembly
90085 when priming intake manifold.
90133 Tube Assembly ~ Primer #7 cylinder 851 - 8453 k 90131 | m————-
90084 17 | R-5512
90134 Tube Assembly ~ Primer #l cylinder 851 -~ 8453 L 90131 | m——— -
90084 17 | R=5517
90135 Tube Assembly - Primer #2 cylinder 851 -~ 8453 ak 90131 | m—————
90084 17 | R-5522
90136 Shaft Assembly -~ Rocker MVL ONLY 14 | 90107 = il e oaian
90266 10 | R-5238
90137 Coupling Assembly -~ Fuel pump drive at 90122 13 | R-5370
Part No. changed from 996-A.
90164 Pin Assembly - Piston 840 - 4608 7. 90100 - | —m———-
Part No. changed from 396-C/713-C. 90099 = | ————-
Superseded by and interchangeable with
90228.
90170 Clamp - Hose, 11/16" dia. AVL ONLY 28 | 90099 — | ————--
Obsolete. Superseded by 20000 at all
locations.
90205 Hub Assembly -~ Propeller (for wood propeller) L 90129 19 | R=-5617
90209 Breather Assembly - Crankcase 840 - 921 2 90100 —— | —————
Obsolete. Superseded by 1 ea. Plug 1001 922 - 4194 1 90100 — | —m——--
for breather boss, 1 ea. Elbow 10020 for
breather. For replacement see Notes under
Part Nos. 10020 and 10014.
90210 Manifold Assembly - Shielded ignition (complete) 1 | 90100 18 | R-5533
90099 18 | R-5533




Page 57

JACOBS AIRCRAFT ENGINE COMPANY

SECTION 11l — NUMERICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

ASSEM. BREAKDOWN

Issued 4-1-43

QTy.| ASSEMBLY
PART NO DESCRIPTION OF PART ENGINE NUMBERS BER NO PAGE| REFERENCE
ENG. - NO. NO.
90211 Manifold Assembly - Shielded ignition (Titeflex) 840 - 8453 1ol 90210 - ------
Part No. changed from 841-1A.
Superseded by and interchangeable with
90315.
90212 Conduit and Guard Assembly - Magneto 1| 90211 -— | =-----
90315 18 | R-5554
90213 Conduit and Guard Assembly - Distributor 1] 90211 =] ===
90315 18 | R-5558
90221 " Manifold Assembly - Shielded ignition, left and
right 1 90211 = m———
90315 18 | R-5547
90224 Elbow Assembly - Magneto conduit (complete) 1. |l a902110 | —-————-
90315 18 | R~5563
90225 Elbow Assembly - Shielded spark plug 14 | 90210 18 | R=5541
Supersedes 489-D.
90226 Elbow Assembly - Distributor conduit (complete) 1 90211 = me———-
20315 18 | R-5567
90228 Pin Assembly - Piston 4609 - 8453 7 90100 9| R-5191
Part No. changed from 396-C/713-C. 90099 9| R-5191
Supersedes and interchangeable with 90164.
90232 Adapter Assembly - Accessory housing d 90122 13| R-5363
(Fuel pump mounting)
90254 Rod Assembly - Master (machining) h 90118 8| R-5168A
90257 Plate Assembly - Rear intermediate bearing
(machining) 7 1 | 90012 11| R-5272A
#90258 Cylinder Assembly (machining) 8283 - 8453 7 90381 9| R-5197
Supersedes 90261.
For replacement use Cylinder Assembly
(Studding) 90381.
*90261 Cylinder Assembly (machining) 840 - 8282 7 90108 = =———--
Includes component parts of 90109.
Superseded by 90258.
For replacement use Cylinder Assembly
(studding) 90381.
90266 Cylinder Assembly (complete) MVL ONLY 7 90100 9] R-5194
Supersedes 90107 for future replacements.
90267 Cylinder Assembly (complete) AVL ONLY q 90099 9| R-5195
Supersedes 90095, 8283 - 8453
90290 Pump Assembly - 01l (type F) AVL ONLY Al 90099 15| R-5423
Supersedes 90090. 8362 - 8453
90304 Crankshaft Assembly (machining and balancing) 4318 - 4500 1 20308 —_— | —e——a
Supersedes 90105 and 90106.
Supersededby and interchangeable with
90312.
* Not to be stocked or requisitioned as detail parts




Issued 4-1-43

JACOBS AIRCRAFT ENGINE COMPANY

SECTION I1l — NUMERICAL PARTS LIST

Page 58

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
atv.| ASSEMBLY ASSEM. BREAKDOWN
PART NO DESCRIPTIONM OF PART ENGINE NUMBERS :52 NO PAGE| REFERENCE
o b NO. NO.
90308 Crankshaft Assembly (complete) 4318 - 4500 15 90100 -—=] =====-
Used temporarily, pending availability
of 90311.
90310 Shipping Parts 1 90100 20| R-5627
Supersedes 90127. 90099 20| R-5627
90311 Crankshaft Assembly (complete) 4501 - 8453 al 90100 8| R-5138
Supersedes 90104. 90099 8| R-5138
{ Assembly 90308 used temporarily, pending
availability of 90311.
90312 Crankshaft Assembly (machining and balancing) 4501 - 8453 | 1 90311 8| R-5139
Supersedes and interchangeable with 90304.
90313 Gear Assembly - Generator drive 4747 - 8453 ak 90100 11| R-5292
Supersedes and interchangeable with 90031. 90099 11| R-5292
90315 Manifold Assembly - Shielded ignition (Titeflex) il 90210 18| R-5546
Supersedes and interchangeable with 90211.
90381 Cylinder Assembly (studding) 8282 - 8453 7 90266 9| R-5196
Supersedes' 90108. 90267 9| R-5196
90386 Tee Assembly - 3/8" hose and union al 90099 16| ------
(rear case to attach propeller governor
and oil supply tubes)
Supersedes Tee 10004 for replacements.
90393 Tube Assembly - 3/8" hose and union 1| 90386 16| R-5490
99000 Pump - Fuel, Romec model RD-4140 ik 90129 19| R-5610
Interchangeable with 816-B.
99001 Pump - Fuel, Romec model RD-3180-2 1 90129 - ------
Superseded by 99013.
99003 Pump - Vacuum, Romec model RD-4500 1 90129 19| R-5614
Interchangeable with 810-B.
99005 Plug - Spark, shielded, Champion M3-1S 14 | 90128 19| R-5604
Interchangeable with 489-G or 99006.
99006 Plug - Spark, shielded, BG 417-S 14 90128 19| R-5603
Interchangeable with 489-G and 99005.
99013 Pump - Fuel, Romec model RD-4700 8044 - 8056 it 90129 19| R-5612
Supersedes 99001. 8225 - 8453

Interchangeable with 816-C.




.‘" R ”l|‘*: ,‘J?
' 1\ ks R

e |

e ‘lu%emynu&aww A7 ATRNS N 4
L Redeakeling Ha00s) amup = adew | HO

1#7“‘ ke “Y Bussan go 'Jkl K4 300 _ C DR - B0RQ C1oAciae
i I,utv..hpy.ittwmu B hel a'i‘c.s-ﬂ HN BBONP y ‘
MW * goeny " STOIIRL" R €r4-R o s ¢ | oossy

!u&m-nuhmvwm Alx ) AEAY 9L ABOOR ' . ‘ y
w,m‘t GBI ETReq " ¢ GIED ot g Ty . bl
“w"”_ Rreinslonletptd Ny o gro-gt .
Upmb o aednol’ Kowan WOGS): UDEDO0 ° ‘ Viaa &

v

?U tberLandeg dY amore’ _ ,
3 i 5
ivmb Sl gire T ' Homee mw,m HD~%lhip-t EHYH N
11"nwwnhwn ATPY EypeEs :
lm Apier’ Yomes wogeT BU-RTHO bOrSH
r R ‘ ‘

G fhd e wasouy )y =\, waed eug g A0EFE

wrflolvegud IRe FO00d L webifuoemenipe

4l gt o1 eabhTA anpda) !
feaun anye ¢ epiwop Bhohettan V\Mu.w'.
, ‘l.ﬂ' weRewpth < 2\a; pu.u oG o

g NwLEaey AOT"
¢1ﬂmm- VRN AR Y rws

. 'anbn.aww Wiy JUpeLe ;muﬁtfu-»;o MO BORTY
nhlnorq- wea ey A s apretgey TRUTCTaU (G]esliex)
o) |ratis gnbu.-.omw wg wpu.cmu&wprn SIPE BOOTE” |
nm yuuempil u.ﬂm.s.“m. GgLiAG , i [ B

e 'g' suoqn NG (OLALORGIRRUPTA I CE BOYH* ) . 1
'cmur w.c n-wp;rl twrw*u*uiv e TR 1 ROT S BRI §

¥ , vu M‘"‘l "‘%HO.:;J wbe ﬁni qum
. i P L]
o ds.»q.u. .nl JMW d

5 mmn vuwp:g’(cmb;mn

P . I‘H “‘ . I' N o .I..-‘ ‘ e
um mam h mmli 70 55k
uh-ﬁ#-? vvmni'lvmm.i '.’,"#—”’f

"‘I

e iyt S




Issued 4-1-43

JACOBS AIRCRAFT ENGINE COMPANY Page 60
SECTION IV — ALPHABETICAL PARTS LIST
ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION =---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
QTY. ASSEM. BREAKDOWN
DESCRIPTION OF PART PART NO. | 25 | S By e eee
" NO. NO.
=ATAN=
Accessories and Equipment - Special 90129 1 90100 19| R=5607
90099 19 | R=-5607
Accessories and Equipment - Standard 90128 1 90100 19 | R=5578
90099 19| R-5578
Adapter = Accessory housing (fuel pump mounting) #730 L 90232 13 | R=5364
Adapter Assembly -~ Accessory housing (fuel pump mounting) 90232 1 90122 13 | R=5363
Adapter - 01l pressure relief valve AVL ONLY 30132 1 90290 15 | R-54364
Adapter = 0il sump strainer #708-1 L 90028 6 | R=-5108
- B =
Ball - 1/2" steel 815 2
oil check valve----------c-cccce-—= Al 90035 14 | R-5398
90290 15 | R-5429
oll pressure relief valve----------- L 90035 14 | R-5413
90290 15 | R=-5448
Ball End - Push rod #30013 28
intake push rode=----------ccce-e-a- 14 90111 10 | R-5256
exhaust push rode----==-=----- —————— 14 90112 10| R=-5253
Band - Rubber (tappet gulde seal) 767 14 | 90101 4 | R=5014
Barrel = Cylinder #30135 7 | 90258 9 | R=5207
Bearing - Ball, accessory drive shaft, front 754 ! 90071 13 | R-5353
Bearing ~ Ball, accessory drive shaft, rear 755 3L 90071 13 | R-5359
Bearing ~ Ball, cam drive pinion shaft, front 378 al 90005 4 | R-5031
Bearing =~ Ball, cam drive pinion shaft, rear 378-4 ak 90005 4 | R-5029
Bearing - Ball, crankshaft, rear 739 11 90100 11 | R=-5295
90099 11 | R=5295
Bearing - Ball, crankshaft thrust 351=-B 1 90100 5 | R=-5060
90099 S5 | R=5060
Bearing ~ Ball, generator gear 824 at 90100 12 | R-5318
90099 12 | R-5318
Bearing - Ball, propeller governor drive gear 673 Il 90122 13 | R-5368
Bearing ~ Cam 30028 Al 90100 5 | R-5053
90099 5 | R-5053
Bearing - Master rod 368~B ak 90254 8 | R-5170
Bearing - 011 feed 309-B ol 90257 11 | R-5276
Bearing - Roller, crankshaft main 357=R 2 90100 7 | R-5123
90099 7 | R-5123
Bearing - Roller, rocker 416-B 14
exhaust valve rocker---------------- 1/ 90065 9 | R-5228
intake valve rocker--------------e-- 7 90066 10 | R-5235
Body Assembly - O0il pump, pressurs section AVL ONLY | 90091 1L 90290 15 | R~5424
Body Assembly - 0il pump, pressure section MVL ONLY 90036 1 90035 14 | R-5393
Body Assembly - 0il strainer 90073 1k 90072 19 | R=5580
Body = 011 check valve 835 al 90035 14 | R-5397
90290 15 | R-5428
Body - 01l pressure relief valve 326-B 1l 90035 14 | R-5405
90290 15 | R~5437
Body - 0il pump, pressure section #314~C 1k 90036 14 | R~-5394
90091 15 [ R-5425
Body ~ 0il pump, rocker scavenger section 317-1B 1 | 90290 15 | R~5441
* Not to be stocked or requisitioned as detail parts




Page 61 JACOBS AIRCRAFT ENGINE COMPANY

SECTION 1V — ALPHABETICAL PARTS LIST

ENGINE ASSEMBLY~-MODEL L-4MB MANUAL VALVE LUBRICATION ~--~ DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

Issued 4-1-43

QTY. ASSEM. BREAKDOWN
DESCRIPTION OF PART ORI | ASSEMBLY. |
NO. NO. No.
- B - (Continued)
Body - 0il pump, scavenger section 317=B il 90035 14| R=-5410
90290 15| R-5445
Body = 011 strainer #493~B 1 90073 19 | R=-5581
Bolt - Crankpin 805~R it 90312 8| R-5149
Bolt -~ Crankshaft clamp 30100 1| 90312 8| R-5151
Bolt - Front crankshaft balance weight 365~1 3 90312 8 | R-5145
Bolt - Hex head, 1/4"-28 x 3/4" (coil clamp) 10008 4 | 90128 19 | R=-5599
Bolt - Knuckle pin 374 6 90117 8| R-5177
Bolt - Main crankcase clamp (3/8" x 4-29/32") 717-B 6 | 90114 6 | R~-5087
Bolt - Propeller hub 528-B 8 90205 19| R-5621
Bolt =~ Rear crankshaft balance weight 365 3 90312 8| R-5146
Bolt - Starter gear 557 1 90100 11 | R-5285
90099 11 | R-5285
Box - Control, Eclipse type 1035 (25 amp.) 668~1 1 90128 19 | R-5595
Box - Engine (shipping) 748 1| 90310 20 | R~5628
Bracket - Ignition manifold mounting 30053 4 90315 18 | R=-5576
Bushing - 13/32" I.D. x 21/32" 0.D. x 1-21/32" 319 1| 90035 14 | R-5412
(01l pump scavenger section) 90290 15 | R-5447
Bushing - 9/16" I.D. x 3/4" 0.D. x 17/32" 315 1 | 90036 14 | R=-5395
(01l pump pressure section) 90091 15 | R-5426
Bushing - Accessory drive, 1-7/32" I.D. 335 3
generator drive gear--------———————--- 1 90257 11 | R-5280
magneto driven gear-----------c----o 2 90257 11 | R-5280
Bushing - Accessory drive, 1-15/32" I.D. (starter drive gear) 337 1. 90257 11 | R-5278
Bushing =~ Master rod piston pin 371 L 90254 8 | R=5172
Bushing ~ 0il pump drive gear 330 1 90257 11 | R-5281
Bushing - Reducing, 1/2" x 1/4" NPT (breather boss) 10014 1 | 90100 6 | R~5099
90099 6 | R=5099
Bushing -~ Spark plug 400-4 14 90258 9 | R=-5202
-G =
Cable - High tension ignition (70'-2")(alternate with Cable 487) 20002 s 90315 18 | R=5571
Cable - Shielded, coil to distributor (2 £t.) 775~S X 90210 18 | R-5539
Cam Assembly 90007 1 90100 5 | R=5049
90099 5 | R=5049
Cap - 3/8" union *#10031 1 90386 16 | R-5490B
Cap - Knurl, 11/16"-24 (magneto condult elbow opening) 30049 i 90224 18 | R~5566
Cap = 0il check valve 836 l 90035 14 | R~5401
90290 15 | R~5432
Cap = 011 pressure relief valve 328 L 90035 14 | R=5418
Cap =~ 0il pressure relief valve 30134 i 20290 15 | R-5452
Cap ~ Propeller shaft thread (shipping) 10006 1 90310 20 | R=5632
Carburetor - Stromberg NA~R7A 482~6 il 90128 19 | R-5591
Case Assembly -~ Front (complete) 90101 il 90100 4 | R=5000
9009¢ 4 | R=5000
Case Assembly - Front (machining) 90058 I 90057 4 | R-5002
Case Assembly - Front (studding 90057 1 90101 4 | R~5001
Case Assembly ~ Rear AVL ONLY 90094 1 90099 12 | R=5303
Case Assembly - Rear MVL ONLY | 90069 1 | 90100 12 | R-5302
Case -~ Front *302-C 1 | 90058 4 [ R-5003
Case -~ Rear *605~E 1 90069 12 | R-5304
90094 12 | R~-5304
Clamp - Coil 624 4 90128 19 | R=5598

* Not to be stocked or requisitioned as detail parts




JACOBS AIRCRAFT ENGINE COMPANY

Page 62

Issued 4-1-43

SECTION IV — ALPHABETICAL PARTS LIST
ENGINE ASSEMBLY~MODEL L-4MB MANUAL VALVE LUBRICATION ---~ DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
QTY. ASSEM. BREAKDOWN
DESCRIPTION OF PART PARTNO. | 288 | ALY e
% NO. NO.
- C = (Continued)
Clamp - Hose, 3/4" 0.D. (pressure) 20000 40
0il supply tube~=---------m———emo—e 4 90099 16 | R=5493
rocker vent tube------------ec-----= 4 90099 16 | R-5494
rocker scavenger tube-------=------ 4 90099 16 | R-5495
rocker box drain-------c--c-eceeee--- 14 90099 16 | R-5496
inter cylinder~-----=--cm—c--ecoe—--- 14 90099 16 | R=5497
Clamp - Hose, 1-1/8" 20004 4
0il sump drain hose----=--=---------- 2 90100 5| R-5069
90099 5| R-5069
0ll sump to pump tube hose--==----= 2 90100 15 | R-5467
90099 15 | R-5467
Clip Assembly - Primer tube, intake pipe 90045 5| 90084 17 | R=5527
Clip =~ 01l tubes (oil supply and rocker scavenger) AVL ONLY 30002 1| 90099 16 | R-5491
Clip - Primer tube, crankcase 924 2| 90084 17 | R=-5531
Clip ~ Primer tube, intake pipe 925 5| 90045 17 | R-5528
Coil - Timer (Scintilla Part No. 10-16144-1) 584 1| 90128 19 [ R=5597
Conduit and Guard Assembly - Distributor 90213 1| 90315 18 | R=5558
Conduit and Guard Assembly - Magneto 90212 1| 90315 18 [ R=5554
Conduit Assembly - Coil to distributor elbow (15-1/2" long) 30070 1| 90210 18 | R=-5540
Conduit Assembly ~ Distributor, female end (12-11/16" long) 30059 1| 90213 18 | R-5560
Conduit Assembly - Distributor, male end (3-5/8" long) 30041 1| 90213 18 | R-5559
Conduit Assembly - Magneto (20-1/2" long) 30058 13|t 290212 18 | R-5555
Conduit Assembly - Spark plug, front (6-1/4" long) 30111 7| 90315 18 | R-5551
Conduit Assembly - Spark plug, rear, #l & 2 cylinders (17" long) 30188 2| 90315 18 | R=5551A
Condui? Agsembl¥ -~ Spark plug, rear, #3, 4, 6 & 7 cylinders 30038 4| 90315 18 | R=-5552
1575 Y ion'g
Conduit Assembly - Spark plug, rear #5 cylinder (17" long) 30113 1| 90315 18 [ R-5553
Cone ~ Primer tube #*930~B 8
intake manifold-----------o-cm----m 2 90085 17 | R=5511
#7 cylinder------——=————ccee-o 2 90133 17 | R-5516
#1 cylinder-------—-—-—-rcce- 2 90134 17 | R-5521
#2 cylinder----=m--—-cmmmmcmmeeee 2 90135 17 | R-5526
Cone - Propeller hub, front 526 1| 90205 19 | R-5619
Cone - Propeller hub, rear 525-B 1| 90129 19 | R=-5615
Connector -~ Spark plug 30085 14| 90210 18 | R=5534
Cork ~ 1-1/4" x 1-1/16" x 1" long 10018 3
magneto driven gear-------------m-- 2 90030 11 | R-5291
generator drive gear--------~-----= il 90313 11 | R~-5294
Coupling Assembly ~ Fuel pump drive 90137 1] 90122 13 [ R=-5370
Coupling = Fuel pump drive, inner #996-1 1| 90137 13 | R=5372
Coupling ~ Fuel pump drive, outer %996 1| 90137 13 | R=5371
Cover = Accessory drive, 4 bolt, small (propeller governor drive) 760-D 1| 90122 13 | R-5380
Cover - Exhaust port (shipping) 30084 7| 90310 20 | R=5633
Cover -~ Fuel pump drive (rear case) 880 1| 90100 12 | R=-5325
90099 12 | R~-5325
Cover - Fuel pump drive (accessory housing adapter) 30078 1| 90122 13 | R=5375
Cover - Generator drive 30074 1| 90100 12 | R-5329
90099 12 | R~-5329
Cover - 0il strainer 494 1| 90072 19 | R=-5585
Cover -~ Rocker 30081
MVL=<-| 14| 90266 10 | R-5247
AVL=---| 11| 90267 10 | R-5247
Cover - Rocker, exhaust, cylinder No. 5 AVL ONLY 853 1| 90099 16 | R-5468
Cover - Rocker, intake, cylinder Nos. 1 & 4 AVL ONLY 854 2| 90099 16 | R-5469
Cover = Starter drive 311~B 1| 90100 12 | R~5323
90099 12 | R=-5323
* Not to be stocked or requisitioned as detail parts




Issued 4-1-43

Page 63 JACOBS AIRCRAFT ENGINE COMPANY

SECTION 1V — ALPHABETICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION =--- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

QTY. ASSEM. BREAKDOWN
DESCRIPTION OF PART PART NO. :52. ASS,E:Z;BLY PAGE| REFERENCE
i NO. NoO.
- C = (Continued)
Crankcase Assembly = Main 90113 1 90100 6 | R=5076
90099 6 | R=5076
Crankcase Assembly - Main, front #90115 1 90114 6 | R=5078
Crankcase Assembly - Main, front and rear (machining) 90114 1 90113 6 | R=5077
Crankcase Assembly = Main, rear #90116 A, 90114 6 | R=-5082
Crankcase - Main, front #706~1D 1 90115 6 | R=5079
Crankcase = Main, rear #706 1 90116 6 | R-5083
Crankshaft Assembly (complete) 90311 1| 90100 8 | R-5138
90099 8 | R~5138
Crankshaft Assembly (mechining and balancing) 90312 i i 90311 8 | R-5139
Crankshaft = Front #30118 1 90312 8 | R=5140
Crankshaft - Rear 30007 1 90312 8 [ R=5141
Cuff - Propeller shaft (shipping) 998 1 90310 20 | R=5630
Cylinder Assembly (complete) AVL ONLY 90267 7 90099 9 | R=5195
Cylinder Assembly (complete) MVL ONLY 90266 7 90100 9 | R=-5194
Cylinder Assembly (machining) 390258 7 90381 9 | R-5197
Cylinder Assembly (studding) 90381 7. 90266 9 | R=5196
90267 9 | R=5196
vt D fe
Disc - 011 sump strainer #708~-2 s 20028 6 | R=5109
Distributor Assembly -~ Primer 90040 1 90084 17 | R=5499
Distributor « Primer 923-B s 90040 17 | R=5500
Distributor = Timer, Scintilla WL-7A (15°) 583~1 1 90128 19 | R=-5596
(Scintilla Part No. 10-13810-2)
Dowel - Master rod bearing 370~B 1 90254 8 | R=5171
Drive Assembly = Accessory (Type 776=B74) 90122 1 90100 13 | R=5345
90099 13 | R-5345
-E =
Elbow - 15°, 3/8" hose AVL ONLY 1030 1. 90099 16 | R=5489
(front case sump pad flange to attach oil supply tube)
Elbow - 45°, 3/8" hose AVL ONLY 946 16
rocker box drain--------- e —————— -14 90099 16 | R~5477
rocker vent tube, cylinder No. 1
to main crankcasem-==--=--= ——==l 90099 16 | R=5478
exhaust rocker cover, cylinder No. 5--1 90099 16 | R=-5479
Elbow - 45°, 3/4"™ hose (bronze) (crankcase breather) 10020 1] 90100 6 | R=-5101
90099 6 | R=5101
Elbow - 90°, 3/8" hose AVL, ONLY 933 2
intake rocker cover, cylinder No. l---1 90099 16 | R=5470
rocker scavenger tube to oil pump----- 1 90099 16 | R=5471
Elbow - 90°, 3/4" hose 633 5
front case sump flange to attach
0il sump drain hose------------- 1 90100 S5 | R=5067
! 90099 5 | R=5067
rear main crankcase oil sump drain----1 90100 6 | R=5102
90099 6 | R=5102
0il pump outlet to tanke=m-—---eeceocw-- 1 90100 14 | R=5421
90099 15 | R=~5455
511 strainer assembly---------ce—oeeea-- 2 90128 19 | R=5590
Elbow Assembly =~ Distributor conduit 30046 1 90226 18 | R=5568
Elbow Assembly - Distributor condult (complete) 90226 i 90315 18 | R=-5567
Elbow Assembly - Magneto conduit 30045 1L 90224 18 | R~5564
Elbow Assembly - Magneto conduit (complete) 90224 18 90315 18 | R=5563
Elbow Assembly - Shielded spark plug 90225 14 90210 18 | R=5541
Elbow - Primer discharge (for cylinder Nos. 1, 2 & 7) 927 3 90084 17 | R=5507
Elbow - Primer distributor (to cylinder Nos. 1, 2 & 7) 928 3| 90084 |17 | R=5506
Elbow - Shilelded spark plug #30008 14 90225 18 | R=5542
Eye - Lifting 542 2| 90113 6 | R-5098
* Not to be stocked or requisitioned as detail parts




JACOBS AIRCRAFT ENGINE COMPANY

SECTION 1V — ALPHABETICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION =-~- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

Page 64

Issued 4-1-43

* Not to be stocked or requisitioned as detail parts

QTY. ASSEM. BREAKDOWN
DESCRIPTION OF PART RARTINORIlEER || ASSEMBLY. I
S NO. e NO.
- B =
Ferrule - Shielded spark plug elbow #30010 14 90225 18 | R=-5544
Ferrule ~ Terminal 30051 16 90315 18 | R=5574
Fitting - Alemite (rocker shaft) MVL ONLY | 498 14 90136 10 | R=5240
Fitting - Governor oil (front case) 790 1 90101 4 | R=5017
Fitting - 01l pump to sump 554=2
MVLe=== 2
AVL=-= al
main crankcase---------c--c-ceeoeooo—- al 90100 7 | R-5114
: 90099 7 | R=-5114
0il pump----- B e L L L e P L E T e 1 MVL ONLY 90100 14 | R=5422
Flange - Exhaust port 435=C 7 90100 10 | R=5269
90099 10 | R=5269
Flange - Front case sump pad 30286 ! 90101 4 | R-5022
Flange - Intake port 30148 7 90100 10 | R-5263
90099 1G | R=5263
G
Gasket = 5/8" x 7/8" x 1/8" (soft copper)(front crankshaft plug) 844 1| 90311 8 | R-5154
Gasket - 5/8" I.D. x 1/8" wide (copper asbestos) 10007 al 90100 6 | R=5103
(fuel, ailr mixture thermometer boss plug) 90099 6 | R=5103
Gasket - 1" x 1-1/8" x 1/16" (copper asbestos) 30036 1| 90221 |18 | R=5550
(ignition manifold connection)
Gasket - 1-1/4" x 1-11/32" x 3/64" (copper) 30052 4| 90315 |18 | R-5575
(magneto and dist. conduit to manifold and elbow)
Gasket - 1-1/4" x 1-5/8" x 1/16" (copper asbestos) 710 2
0ill sump drain plug---------=—-c--o =-—-1 90100 6 | R=5110
90099 6 | R=5110
oil sump strainer assembly------=--=- -1 90100 6 | R=5111
90099 6 | R=5111
Gasket - 1-13/32" x 1-3/4" x 1/16" (timing plug 1016) 907 1 90101 4 | R=5025
Gasket = Accessory drive, 4 bolt, small 763 1 90122 13 | R=5379
(propeller governor mounting)
Gasket = Accessory drive housing to rear case 784 L 90100 12 | R=5327
90099 12 | R=5327
Gasket.= Accessory housing adapter 758=B q 90122 13 | R=5362
Gasket = Carburetor mounting 440 1 90100 7 | R=-5126
90099 7 | R=5126
Gasket - Distributor ﬁounting 553 1 90100 14 | R-5389
90099 14 | R~5389
Gasket - Exhaust port flange 436~B 7 90100 10 | R=5268
90099 10 | R=-5268
Gasket - Fuel pump mounting (accessory housing adapter) 764 1 90122 13 [R-5374
Gasket = Fuel pump mounting (rear case) 881 1| 90100 (12 |R=-5324
90099 12 |R=-5324
Gasket =~ Generator mounting 442-B 1 90100 12 | R=5328
90099 12 |R=-5328
Gasket - Governor oil fitting 540 il 90101 4 |Rr-5016
Gasket - Intake port 436 7| 90100 [10 |R-5261
90099 10 |R-5261
Gasket - Magneto mounting 638 1 90100 12 |R=5321
90099 12 |R=-5321
Gasket = 01l check valve (soft copper) 837 al 90035 14 (R-5400
90290 15 |R=5431




Page 65 JACOBS AIRCRAFT ENGINE COMPANY

SECTION 1V — ALPHABETICAL PARTS LIST

Issued 4-1-43

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
QTY. ASSEM. BREAKDOWN
DESCRIPTION OF PART PARFINOIIHEER | ASSEMBLY [
) NO. NO. NO.
-~ G - (Continued)

Gasket -~ 01l pressure relief valve cap 30029 g 90035 14 | R=5417
90290 15 | R-5451

Gasket -~ 0il pump mounting 443 1 90100 12 | R-5326
90099 12 | R-5326

Gasket = 0il strainer 495 1 90072 19 | R=5584
Gasket = 011l sump to front case 788 1 90101 4 | R=5021
Gasket = Rocker cover 30105 14 90266 10 | R~5246
90267 10 | R-5246

Gasket - Starter mounting 441 L 90100 12 | R=5322
90099 12 | R=5322

Gear-= Accessory shaft (propeller governor drive) 780 AT 90071 13 | R=5357
Gear = Accessory shaft, distributor drive 747 1 90071 13 | R=5355
Gear Assembly - Generator drive 90313 1. 90100 11 | R=5292
90099 11 [ R=5292

Gear Assembly - Magneto driven 90030 2 90100 11 | R-5289
90099 11 | R~-5289

Gear ~ Cam drive _376=B . 1 90005 4 | R=-5035
Gear = Crankshaft cluster 30098 A 90100 11 | R-5299
90099 11 | R-529¢

Gear = Distributor drive 745 1 90100 14 | R-5386
90099 14 | R-5386

Gear -~ Generator drive «-30117 1 90313 11 | R=5293
Gear -~ Magneto drive 601 i 90099 11 | R=5297
90100 11 | R=~5297

Gear - Magneto driven 518-B 2 90030 11 [ R=-5290
Gear = 0il pump drive 329 B 90100 11 | R=5298
90099 11 | R=-5298

Gear =~ 01l pump drive, rocker scavenger section 324-1D 1 90290 15 | R-5439
Gear = 011l pump drive, scavenger section 324=D ik 90035 14 | R-5408
90290 15 | R-5443

Gear - 0il pump idler, pressure section 322=D al 90035 14 | R=5404
90290 15 | R=5435

Gear = 01l pump idler, rocker scavenger section AVL ONLY 323=-1D 1 90290 15 |R~5440
Gear - 0il pump idler, scavenger section 323=D al 90035 14 [R-5409
90290 15 | R=5444

Gear = Propeller governor drive 7811 1 90122 13 |R-5367
Gear = Starter 336~B 1 90100 11 | R-5284
) 90099 11 (R-5284

Gear -~ Timing 353=C 1 90100 5 [R-5056
FNE T 90099 5 |R-5056

Generator - Eclipse type 309 (25 amp.) 668 1 90128 19 |R~5594

Guard - Magneto and distributor conduit, leather 30043 2

magneto---------cce e 1 90212 18 [R-5556
distributor-------ccccm 1 90213 18 [R-5561

Guide =~ Exhaust valve 406 Uy 90381 9 |R=-5208
Gulde ~ Intake valve 405 7 90381 9 |R=5209
Guide -~ 0il pressure relief valve spring 766-B 1 90035 14 |R-5416
90290 15 |R-5450A




JACOBS AIRCRAFT ENGINE COMPANY

SECTION 1V — ALPHABETICAL PARTS LIST

Page 66

ENGINE ASSEMBLY~-MODEL L-4MB MANUAL VALVE LUBRICATION ---~ DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

QTY.

ASSEM. BREAKDOWN

Issued 4-1-43

* Not to be stocked or requisitioned as detail parts

DESCRIPTION OF PART pRRTINGIRIteER | ASSEMBLY s
3 NO. NO. NO.
- G - (Continued)
Guide - Tappet, exhaust 644~D v/ 90101 4 | R=5012
Gulde ~ Tappet, intake 645~D i/ 90101 4 | R-5013
Grommet 30047 16
magneto condult to elbow------------- oL 90224 18 | R-5565
distributor conduit to elbow--------- at 90226 18 | R-5569
manifold to spark plug condult------ 14 90315 18 | R-5572
Grommet 30048 14 90315 18 | R-5573
~H =
Head - Cylinder #399~D T 90258 9| R-5198
Hose = 0il, 3/8" x 2-1/4" AVL ONLY| 10027 6
rocker scavenger tube--------- ———————2 90099 16 | R=5484
rocker vent tubem------=-- ——————————— il 90099 16 | R-5485
01l supply tubesm—-----ccme—eee— -—2 90099 16 | R-5486
baffle protection sleeve=-----aceca-- al 90099 16 | R-5486A
- Hose = 0il, 3/8" x 3-3/4" AVL ONLY| 10026 8
rocker box drain~--------cccemn v 90099 16 | R-5473
rocker vent tube---------ceccccanan 1 90099 16 | R~5473A
Hose - 011, 3/8" x 5-1/2" (inter cylinder) AVL ONLY| 10024 7 90099 |16 | R=5472
Hose = 011, 3/4" x 2-3/4" (o0il sump to pump tube) 10022 1 90100 |15 | R-5466
90099 15 | k~5466
Hose - 011, 3/4"™ x 10" (o0il sump drain) 10023 al 90100 5| R-5068
90099 5| R=5068
Housing ~ Accessory drive *776-B 2k 90123 13 | R=5347
Housing Assembly =~ Accessory drive 90123 1 90122 13 | R=5346
Hub Assembly = Propeller (for wood propeller) 90205 1 90129 19 | R-5617
Hub - Cam *385 Al 90007 5| R=-5051
Hub - Propeller 30026 il 90205 19 | R-5625
S ani S
Insert - Intake port screw 859~1 21 90258 9 | R=5205
Insert = Rocker box 639~-B 14 90258 9 | R~5204
- K-
Key - 1/4" x 1/2", special (cam drive pinion shaft) 380 1 90005 4 | R~-5034
Key - Crankshaft cluster gear 513 2 90100 11 | R-5296
90099 11 | R~5296
Key = Timing gear 354 1: 90100 5 | R~5055
90099 5 | R=-5055
Key -~ Woodruff #3 325
MVL=~= 4
AVLe-~ 5
accessory drive shaft------coeceaea-- 2 90071 13 | R-5354
oll pump drive shaft---------- MVL=--=2 90035 14 | R-5407
" n " " AVL---~1 90290 15 | R-5438
oll pump drive shaft---------- AVL----2 90290 15 | R=5442
Kit Assembly - Tool, automatic valve lubrication 90054 ik 90099 20 | R-5635
Kit Assembly = Tool, manual valve lubrication 90096 al 90100 20 | R-5636




Issued 4-1-43

Page 67

JACOBS AIRCRAFT ENGINE COMPANY

SECTION |V — ALPHABETICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L=-4MB MANUAL VALVE LUBRICATION ~--- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION -~ DRAWING NO. 90099

QTYy.

ASSEM. BREAKDOWN

DESCRIPTION OF PART pART@NED{eeEn | ASSEMBLY s
" NO NO. NO.
-l -

Lacing = Magneto and distributor conduit guard, leathe 30044 2
magneto----=-----ceccme e 1 90212 18 | R=5557
distributor------------ccmceeeeao -1 90213 18 | R=5562

Liner = Front case thrust bearing 303 1 90058 4 | R=5005

Liner - Hose, 3/8" (rocker scavenger tube) 976 2| 90099 |16 | R-5481

Liner =~ Main crankcase bearing 305 2
front main crankcase------------- ———-1 90115 6 | R=5080
rear maln crankcase--------c-ec-e--- --1 90116 6 | R-5084

Liner - Rear intermediate bearing plate 738 1L 90257 11 | R-5274

Lock - Crankshaft plug 30083 2
front crankshaeft rear plug 345-B=---- il 90311 8 | R=5159
rear crankshaft front plug 345-C----=1 90311 8 | R=5160

Lock -~ Exhaust valve spring washer 413 14 90266 9 | R-5222

90267 9 | R=5222

Lock = Intake valve spring washer 412 14 90266 9 | R-5223

90267 9 | R=5223

Lockwire (8-1/2")(cam drive pinion bearing clamp stud nut) 979 1| 90101 4 | R=5041
-M -

Magneto = Scintilla VMN 7-DF5 (Scintilla Part No. 10-21819=2) 550 1 90128 19 | R=5592

Manifold Assembly = Shielded ignition (complete) 90210 1 90100 18 | R=5533

90099 18 | R=5533

Manifold Assembly = Shielded ignition, left 30034 1] 90221 18 | R=5548

Manifold Assembly - Shielded ignition, left and right 90221 1 90315 18 | R-5547

Menifold Assembly = Shielded ignition, right 30035 1 90221 18 | R=5549

Menifold Assembly - Shielded ignition (Titeflex) 90315 1| 90210 (18 | R=5546

o N =

Nipple - 3/8" hose AVL ONLY | 945 14
intake rocker cover, cylinder No. 4--1 90099 16 | R=5474
exhaust rocker cover, cyl. No, S5----- 1 90099 16 | R-5475
inter cylinder-----------cccmcccao-- 12 90099 16 | R=-5476

Nipple =~ 3/4" hose 634

MVLew= il

AVL--= 2
0il inlet from tank to rear case~--==1 90100 12 | R=5317
90099 12 | R=5317
0ll pump=---=------ e e e e e 1 AVL ONLY 90099 15 | R=5456

Nipple = Primer discharge (intake manifold) 30006 s 90084 17 | R-5505

Nipple = Primer distributor (to intake manifold) 931 1 90084 17 | R=5504

Nipple = Shielded spark plug elbow 30009 14 90225 18 | R=5543

Nut = 3/8" union #10034 1| 90393 |16 | -===-=

Nut - 5/8"-18 (crankshaft clamp bolt) 10017 1 90312 8 | R=5152

Nut - 5/8"-18, special 382-4 9
cam drive pinion shafte------= ——————— 1 90005 4 | R=5037
propeller hub bolt=-w==cecme—aa-- -—---=8 90205 19 | R=5618

Nut - Castle, 1/4"-28 374=1 12
cem drive pinion bearing clamp stud--5 90101 4 | R=5040
knuckle pin bolt==meeeccmccmccea 6 90117 8 | R=5179
starter gear bolt=-==--ceceencecaaan af 90100 11 | R-5287

90099 11 | R-5287

Nut - Castle, 5/16"-24 (crankpin bolt) 803 1 90312 8 | R=5150

* Not to be stocked or requisitioned as detail parts




Issued 4-1-43

JACOBS AIRCRAFT ENGINE COMPANY Page 68
SECTION IV — ALPHABETICAL PARTS LIST
ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION =---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
QTY. ASSEM. BREAKDOWN
DESCRIPTION OF PART BARTINOIEER || ASSEMBLY e
5 NO. NO. NO.
- N - (Continued)
Nut -~ Crankshaft balance weight bolt 366 6
front bolt 365=l---------c--ceecw-- 3 90312 8| R=-5147
rear bolt 365-------c-ccemmecmeeee 3 90312 8| R=5147
Nut « Crankshaft thrust bearing 348-B 1 90100 5| R-5066
90099 5| R=5066
Nut - Elastic stop, #10-32 (primer distributor strap screw) 826-B 2 90040 |17 | R-5502
Nut - Elastic stop, 1/4"-28 683 73
primer tube clip stud=--------- -——-2 90100 7| R-5135
90099 7| R=5135
rocker cover studm---e=-c---cacw-- 56 90266 10| R-5249
90267 10| R-5249
propeller governor mounting stud~--4 90122 13| R-5384
accessory housing adapter mounting
stud------mcmm e m—e e 4 90122 13| R-5385
0il pump body stude---------ce---- =3 90035 14 | R-5420
90290 15| R-5454
coil clamp bolt=---=--=--ccmcau-x -4 90128 19| R=5601
Nut - Elastic stop, 5/16"-24 684 40
0il sump mounting stud----------- --4 90100 5| R-5074
90099 5| R=5074
ignition manifold mounting stud=---4 90100 S| R=5075
90099 S| R=-5075
rear case to main crankcase stud-~10 90100 7| R=5129
90099 7| R=-5129
carburetor mounting stud---------- -4 90100 7| R=5130
90099 7| R=5130
fuel pump mounting stud 458-B------ 4 90100 12 | R-5334
90099 12 | R-5334
generator mounting stud------------ 4 90100 12 | R-5335
90099 12 | R-5335
oil pump mounting stud----------- --4 90100 12 | R=5336
90099 12 | R=-5336
fuel pump mounting stud 593-B------ 4 90122 13 | R-5378
distributor mounting stud----=----- 2 90100 14 | R-5391
' 90099 14 | R=-5391
Nut = Elastic stop, 3/8"-24 466-B (122
thrust bearing plate stud---------- 6 90100 S| R-5071
90099 5| R=-5071
main crankcase clamp stude--------- il 90114 6| R=5090
main crankcase clamp bolt---------- 6 90114 6 | R=5091
front case to main crankcase stud-14 90100 7 | R-5132
90099 7| R-5132
cylinder mounting stud------------ 84 90100 7 | R=-5133
90099 7| R-5133
starter mounting stud-=--=-------=- 6 90100 12 | R-5341
90099 12 | R=-5341
magneto mounting stud-----------=-- 2 90100 12 | R=5342
90099 12 | R=5342
accessory housing mtg. stud 935----1 90100 12 [ R-5343
90099 12 | R-5343
accessory housing mtg. stud 548-B--2 90100 12 | R-5344
90099 12 | R-5344
Nut = Elastic stop, 7/16"=20 (rocker shaft) AVL ONLY 419-B 14 90267 10 | R=5242
Nut - Exhaust port stud (brass) 937 28 90100 10 | R=5271
90099 10 | R-5271
Nut ~ Intake pipe packing 438«B i 90100 10 | R-5265
90099 10 | R=5265
Nut = Knurl, 11/16"-24 NEF-3 (distributor conduit elbow outlet) 30050 1 90226 18 | R=5570




Page 69

JACOBS AIRCRAFT ENGINE COMPANY

SECTION IV — ALPHABETICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L=-4MB MANUAL VALVE LUBRICATION =~~-= DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

Issued 4-1-43

QTy. ASSEM. BREAKDOWN
DESCRIPTION OF PART PARTNGR =R | ASSEMBLY - es
ENG. NO. tio? NO.
- N = (Continued)
Nut = Lock (tab) 31/32"-32 (cam drive pinion shaft bearing) 378-2 i, 90005 4| R-5033
Nut - Lock (tab) .586"-32 (accessory drive shaft) 756 Ty 90071 |13| R-5361
Nut - Lock (tab) 1-9/16"-18 (crankshaft cluster gear) 363 £l 90100 |11| R-5301
90099 |11 | R=5301
Nut = Lock (teb) 2-3/4"-18 (crankshaft rear main bearing) 359 1 90100 7| R=5125
90099 7| R=5125
Nut (Parker B-12-D) #555=1
MVLe=~ 2
AVL===~ 1
0il pump tube--=---------mm—emeemn 1 90092 15| R-5459
0il sump tube=--m-----ceemeeee e 1 90087 |15| R-5462
0il sump to pump tube-==-=-------= ~1 AVL ONLY 90124 15| R-5465
Nut - Plain hex, 5/16"~24 461 1,
rear intermediate bearing plate
to main crankcase stud------ =7 90100 7| R=5137
90099 7| R=5137
0il strainer body stude------=---=- 4 90072 19 | R-5588
Nut = Primer tube 3929 8
intake manifold===-=-----c-cemcmae-- 2 90085 17 | R=5510
#7 cylinder------————---——ccmmmea 2 90133 |17 | R=5515
#1 cylinder—-=m-—--——mmmmmmmee e 2 90134 17 | R=5520
#2 cylinder-----=-m-cccccmmcme e 2 90135 17 | R-5525
Nut = Primer tube clip 925-2 5 90045 |17 | R-5530
Nut -« Propeller hub 527 1 90205 |19 | R-5620
Nut - Push rod cover tube packing (upper and lower) 642 28 90100 |10| R~5260
90099 10 | R=5260
Nut = Rocker shaft MVL ONLY 419 14 90266 10 | R=5244
Nut -~ Shielded spark plug elbow #30011 14 90225 18 | R-5545
Nut - Valve clearance adjusting screw, lock 786 14 -
exhaust valve rocker------ ———mema—=T 90065 9 | R-5230
intake valve rocker=------==e-w-- == 90066 10| R=-5237
=SHpi
Packing - Intake pipe (rubber) 439 1/ 90100 10 | R-5264
90099 10 | R~5264
Packing ~ 0il pump drive shaft (leather) 318-8 1 90035 14 | R-5411
90290 |15 | R~5446
Packing - Push rod cover tube (rubber) 643 28 90100 (10 | R-5258
90099 10 | R-5258
Pin Assembly ~ Piston 90228 7 90100 9 | R=-5191
X 90099 9 | R-5191
Pin ~ Clevis, propeller hub nut 1002 1 90205 19 | R-5624
Pin - Cotter, 1/16" x 3/4" 688 9
crankpin bolt--=emmcccmc e 1 90311 8 | R-5163
knuckle pin bolte==-----cccaeoao—— 6 90117 8 | R=-5180
starter gear bolt----=cmcamccneceao 1 90100 11 | R-5288
90099 11 | R=5288
propeller hub nut clevis pine-----= 1 90205 19 | R=5622
Pin - Cotter, 3/32" x 3/4" (rocker shaft) MVL ONLY 690 14 90266 (10 | R-5245
* Not to be stocked or requisitioned as detail parts




JACOBS AIRCRAFT ENGINE COMPANY

SECTION 1V — ALPHABETICAL PARTS LIST

Page 70

Issued 4-1-43

ENGINE ASSEMBLY~MODEL L~-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION -~ DRAWING NO. 90099
QTY. ASSEM. BREAKDOWN
DESCRIPTION OF PART PART NO. |Z88 | ASSEMBLY o eereence
T NO. NO.
~ P - (Continued)
Pin - Cotter, 1/8" x 1" 689 16
cam drive pinion shafte-=-=-==---- at 90005 4| R-5038
front crankshaft balance weight
Dol e == =23 90311 8| R-5164
rear crankshaft balance weight
Dol b e e - 3 90311 8| R-5164
crankshaft clamp bolt---=--------- Ak 90311 8| R-5165
propeller hub bolt---=--==------- -8 90205 19| R-5623
Pin - Crankshaft spline 970 it 90311 8| R-5166
Pin - Distributor drive gear 445 Al 90100 14| R-5388
90099 14 | R-5388
Pin - Dowel, .156" x 3/8" (thrust bearing plate) 536 2 90100 5| R-5063
90099 5| R=5063
Pin = Knuckle 372~B 6 90117 8| R=5176
Pin - Piston #30031 7 90228 9| R-5192
Pin - Stake, .156" x 1/4" 450 15 _
spark plug bushinge----=----- ———=l4 90258 9| R=5203
starter drive gear bushing------- -1 90257 11 | R=-5279
Pin - Stake, bearing liner 446-B 8
front case thrust bearing liner---2 90058 4| R-5006
front main crankcase bearing
liner---=---==c-ee——---- ———=2 90115 6| R=5081
rear main crankcase bearing liner=-2 90116 6| R=5085
rear intermediate bearing plate
liner--===c-=--mcccccnc—mn —-——2 90257 11| R-5275
Pin « Tappet roller 388 14 90100 5| R-5048
90099 5| R-5048
Pipe ~ Intake 437-D 7 90100 10| R-5262
90099 10| R-5262
Piston 392 7
cylinder No, le---m-=cce—mcmcac—a- a1 90119 9| R-5182
cylinder Nos. 2,3,4,5,6 & 7-----== 6 90120 9| R-5187
Piston Assembly (for cylinder No. 1) 90119 i 90100 9 | R-5181
90099 9| R-5181
Piston Assembly (for cylinder Nos. 2,3,4,5,6 & 7) 90120 6 90100 9 | R-5186
90099 9 | R=-5186
Plate Assembly - Rear intermediate bearing (complete) 90012 i 90100 11 | R-5272
90099 11 | R=5272
Plate Assembly - Rear intermediate bearing (machining) 90257 il 90012 11 | R=5272A
Plate - Engine box (shipping) 748-2 al 90310 20 | R-5629
Plate -~ Front case thrust bearing 301=~-F AL 90100 5 | R=5065
90099 5 | R=-5065
Plate - Master rod bearing, lock 369~B 1k 90118 8 | R=5173
Plate - Name 681-D 1 90101 4 | R=5023
Plate - 0il pump body, intermediate 316=B 1! 90035 14 | R=-5406
90290 15 | R=5436
Plate - Propeller hub 30027 |1 | 90205 |19 | R-5626
Plate = Rear intermediate bearing 604~C 1l 90257 11 | R-5273
Plug -~ Crankpin 804-B ! 90312 8 | R=-5148
Plug - Crankshaft 511 al 90311 8 | R-5162
Plug - Dummy spark (shipping) 10001 |14 90310 |20 | R=5631
Plug =~ Front crankshaft, center 506=-B 1 90312 8 | R=5142
* Not to be stocked or requisitioned as detail parts




Issued 4-1-43

Page 71 JACOBS AIRCRAFT ENGINE COMPANY
SECTION IV — ALPHABETICAL PARTS LIST
ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
QTY. ASSEM. BREAKDOWN
DESCRIPTION OF PART RARTOIOnppEas | ASSEMBLY (E e
s NO. NO. NO.
- P - (Continued)
Plug - Front crankshaft, front 806 gL 90311 8| R=5153
Plug = Front crankshaft, rear 345-B q 90311 8| R-5157
Plug - Hex head, 1-1/4"-12 special (oil sump drain) 709 A 90100 7| R=5112
90099 | 7| R-5112
Plug -~ Hex head, drilled, 5/8"-18 807-B 2
fuel, alr mixture thermometer boss-=-1 90100 6| R-5104
90099 6| R=-5104
front crankshaft-----=-ccemmmea—___ 1 90311 8| R=-5155
Plug -~ Hollow head, 1/8" NPT (rear intermediate bearing plate) 500-C 2 90012 | 11| R-5283
Plug - Hollow head, 1/4"-28 x 3/8" (front crankshaft) 30033 1 90311 8| R-5156
Plug - Hollow head, 1/4", Dural (breather boss bushing) MVL ONLY 508 il 90100 6| R-5100
Plug - Hollow head, 1/4" NPT 508=-C
MVL--- 3
AVL=-= 2
front case governor oil fitting boss-1 90101 4| R-5019
front case sump pad flange---------== a 90101 4| R-5020
rear CaSe--==------c e il 90069 12| R-5315
90094 12| R-5315
Plug - Piston pin 713-C 14 90228 9| R-5193
Plug - Rear crankshaft, front 345-C il 90311 8| R-5158
Plug - Spark, shielded, Bendix 9BS2 489-G 14 90128 19| R-5602
Plug - Spark, shielded, BG 417-S 99006 14 90128 19| R-5603
Plug - Spark, shielded, Champion M3=1S 99005 14 90128 19| R~5604
Plug - Square head, drilled, 1/8"™ NPT 500-B
When cyls. are not primed--= alt
When cyls. are primed------- 8
rear maln crankcase-----—-—--—-—oo——____ 1 90100 6| R-5105
90099 6| R-5105
cylinder head=----=-=-ccmmmmmm____ 7 90381 9| R=-5214
(remove from cylinders primed)
rear case drain-------———cm____ 1 90069 12| R-5313
90094 12| R-5313
accessory housing adapter-------—----- 1. 90122 13| R-5366
primer distributor----------ooo__ =1 90100 17| R=5532
90099 17| R-5532
Plug - Square head, drilled, 1/4" NPT 508~B
MVL--~ 33
AVL--- 5
governor oll fitting-----=---eee-__ 1 MVL ONLY 90101 4| R~50204
oll sump drain plug-----=---——c———o___ 1 90100 7| R-5113
90099 7| R=5113
cylinder head----------ccoo__ MVL---28 90100 10| R-5271A
AVL--==2 90099 10| R=-5271A
rear CaSe-—-—-——=-=————oe—mmeo o MVL----3 90069 12 | R-5314
AVL----2 90094 12 | R=5314
Plug - Square head, drilled, 3/8" NPT 746~B 2 90069 12 | R-5316
(oll tank vent connection boss) 90094 12 | R-5316
Plug - Square head, drilled, 3/4" NPT (oil strainer) 497 1 90072 19 | R-5589
Plug - Square head, 1-3/8"-16 special (timing) 1016 1 90101 4| R-5026
Priming System Assembly 90084 1L 90100 (17| R-5498
90099 17 | R-5498
Pump Assembly -~ 0il (type B) MVL ONLY 90035 1 90100 |14 | R-5392
Pump Assembly -~ 01l (type F) AVL ONLY 90290 1 90099 15 | R=5423
Pump ~ Fuel, Pesco model 2P-R400 BLY 816~B 1 90129 19 | R=-5609
Pump -~ Fuel, Pesco model M~400-A 816-C 1. 90129 19 | R=5611
Pump - Fuel, Romec model RD=4140 99000 s 90129 19 | R=5610
Pump -~ Fuel, Romec model RD~4700 99013 1 90129 19 | R=5612
Pump - Vacuum - Pesco model 194-B 810~B 1 90129 19 | R=5613
Pump - Vacuum - Romec model RD-4500 99003 2k 90129 19 | R-5614




JACOBS AIRCRAFT ENGINE COMPANY

SECTION |V — ALPHABETICAL PARTS LIST

ENGINE ASSEMBLY~MODEL L-4MB MANUAL VALVE LUBRICATION -~~~ DRAWING NO. 90100

Page 72

Issued 4-1-43

AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
QTY. ASSEM. BREAKDOWN
DESCRIPTION OF PART PARTNO | eer | ASSEMBLY e
3 NO. NO. NO.
SRR
Ring = Cam #30101 al 90007 5| R~5050
Ring - Coil clamp (rubber) 676 2 90128 19| R-5600
Ring = Cylinder to crankcase seal (rubber) 544~C L 90100 10| R~5250
90099 10| R-5250
Ring - 0il seal (bronze) 589-2 4 90100 5| R-5058
90099 5| R-~5058
Ring - 0il seal (cast iron) 589-1 4| 90100 5| R-5059
90099 5| R-5059
Ring - Piston, compression 798-B 9
cylinder No. l---=-=-----—-—-—-—-- -—-3 90119 9| R-5183
cylinder Nos. 2,3,4,5,6 & Te=--=-- =6 90120 9| R-5188
Ring -~ Piston, compression, taper 798 21
cylinder No, le---=---=c——coo—c——- =3 90119 9| R-5184
cylinder Nos. 2,3,4,5,6 & T=----- ~-18 90120 9| R-5189
Ring -~ Piston, oil 794 19
cylinder No. l=---=-- e ————— m———] 90119 9| R-~5185
cylinder Nos. 2,3,4,5,6 & 7------- 18 90120 9| R-5190
Rivet =~ Cam hub +386 16 90007 5| R-5052
Rivet = Fuel pump drive coupling #996=2 ak 90137 13| R-5373
Rivet « Rocker roller 421 14
exhaust valve rocker--------------- 7 90065 9| R-5227
intake valve rocker=------------- -=7 90066 10| R-5234
Rocker Assembly - Exhaust valve 90065 7! 90266 9| R-5224
90267 9| R-5224
Rocker Assembly - Inteke valve 90066 7 90266 10| R-5231
90267 10| R-5231
Rocker = Exhaust valve 415-C i 90065 9| R-5225
Rocker = Intake valve 414~C 7. 90066 10| R~5232
Rod Assembly - Master 90118 il 90117 8| R-5168
Rod Assembly ~ Master and link 90117 1 90100 8| R-5167
90099 8| R-5167
Rod Assembly - Master (machining) 90254 ik 90118 8| R-5168A
Rod Assembly - Push (exhaust) 90112 7, 90100 10| R-5251
90099 10| R-5251
Rod Assembly -~ Push (intake) 90111 7 | 90100 10| R-5254
90099 10| R-5254
Rod = Link 375-F 6 90117 8| R-5175
Rod = Master %*367=B 1 90254 8 | R=5169
Rod = Push (exhaust) #613~E 7 90112 10 | R-5252
Rod = Push (intake) #30012 7 90111 10 | R=5255
Roller = Rocker 420 14
exhaust valve rocker------—--=-em—--- -7 90065 9 | R-5226
intake valve rocker----------c------ 7 90066 10 | R=-5233
Roller - Tappet 387 14 90100 5 | R-5047
90099 5 | R-5047
* Not to be stocked or requisitioned as detail parts

-



Page 73

JACOBS AIRCRAFT ENGINE COMPANY

SECTION IV — ALPHABETICAL PARTS LIST

Issued 4-1-43

ENGINE ASSEMBLY~MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
QTY. ASSEM. BREAKDOWN
DESCRIPTION OF PART PRRTRGDREER | ASSEMBLY | —— e
- NO. NO. NO.
= is'a
Screen - 0il strainer 496 1 90072 19 [ R-5583
Screen = 0il sump strainer *708 il 90028 6 | R=-5107
Screw - #10-32 x 7/8" (primer distributor strap) 923-B3 2 90040 (17 | R=-5503
Screw - Drive, name plate 509 4 90101 4 | R=-5024
Screw - Fillister head, 1/4"-28 x 5/16" (crankshaft plug lock) 10012 2| 90311 8 | R-5161
Screw - Fillister head, 1/4"-20 x 5/8" 370 37
tappet guildes-------ccmmmmm_ 28 90101 4 | R-5015
governor oll fitting--------------= 2 90101 4 | R-5018
outer oll seal sleeve--------ceo--w 5 90101 4 | R-5043
master rod bearing lock plate----- -2 90118 8 | R-5174
Screw - Intake port flange 904 21 90100 10 | R-5267
90099 10 | R-5267
Screw -~ 011 feed bearing, lock 609 1 90257 11 | R=5277
Screw - Primer tube clip 925-1 5 90045 17 | R-5529
Screw - Valve clearance adjusting 422-B 14
exhaust valve rocker-------—--coo-o i 90065 9 | R=-5229
inteke valve rocker-------—————---___ 7 90066 10 | R-5236
Seal - Magneto and generator gears, oil 20005 2 90100 12 | R-5319
90099 12 | R-5319
Shim - Front case thrust bearing plate (laminated) 834-B 1 90100 5 | R-5064
90099 5 | R-5064
Shipping Parts 90310 f 90100 |20 | R-5627
90099 20 | R-5627
Starter - Eclipse, type 397 622 1 90129 19 | R-5608
Seat - Exhaust valve 402 7 90258 9 | R-5199
Seat -~ Intake valve 401-B 7 90258 9 | R-5200
Shaft - Accessory drive 782-C 1 90071 13 | R-5352
Shaft and Gear Assembly - Cam drive pinion 90005 1 90101 4 | R-5027
Shaft Assembly - Accessory drive 90071 1, 90122 13 | R-5351
Shaft Assembly - Rocker MVL ONLY 90136 14 90266 10 | R-5238
Shaft = Cem drive pinion 30295 1 90005 4 | R-5028
Shaft - 0il pump drive AVL ONLY 320-F 1 90290 15 | R-5433
Shaft - 0il pump drive MVL ONLY 320-B b} 90035 14 | R~5402
Shaft ~ 0il pump idler AVL ONLY 321~F il 90290 15 | R-5434
Shaft =~ 01l pump idler MVL ONLY 321-B 1 90035 14 | R=5403
Shaft -~ Rocker AVL ONLY 707-D 14 90267 10 | R-5241
Shaft = Rocker MVL ONLY 707 14 90136 10 | R=5239
Shield -~ Magneto 637 1 90128 19 | R=5593
Sleeve - 3/8" #10033 1| 90393 (16 | --=--=
Sleeve - Coill connection (rubber) 30108 1 90210 18 | R=5537
Sleeve - Distributor connection (rubber) 30109 1 90210 18 | R~5538
Sleeve = 011 seal, inner 30060 1 90100 5 [ R-5057
90099 5 | R=5057
Sleeve - 0il seal, outer 30061 i 90101 4 [ R=5042
Sleeve - Primer tube clip (rubber) 909 7
#7 cylinder--------emooo o ___ 3 90133 |17 [R-5514
#1 cylinder-----—--mmmmme L il 90134 [17 |R-5519
#2 cylinder---—----omem 3 90135 |17 |R-5524
Sleeve - Propeller governor drive gear bearing 672-2 ik 90122 13 |R~5369
Sleeve - Rubber, 1-1/2" long for 3/8" tube AVL ONLY 30129 2 90099 16 |R-5480
(rocker scavenger and oil supply tubes)
Slinger - Crankshaft, oil 350 1 90100 5 |R=5061
90099 S5 |R=5061
* Not to be stocked or requisitioned as detail parts




JACOBS AIRCRAFT ENGINE COMPANY

SECTION IV — ALPHABETICAL PARTS LIST

Page 74

Issued 4-1-43

ENGINE ASSEMBLY~-MODEL L~4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
QTY. ASSEM. BREAKDOWN
DESCRIPTION OF PART PARTNO. | Z8n | ALY e eree
2 NO. NoO.
- S = (Continued)
Slinger ~ Distributor drive gear, oil 723 al 90100 14 | R=5387
90099 14 | R-5387
Socket - Tappet #390-~B 14 90006 S| R-5046
Spacer - 3/?6" long for 1/4" stud (propeller governor drive cover) 30094 4 90122 13| R=5381
Spacer - 3/16" long for 5/16" stud (fuel pump drive cover 30078) 30093 4 90122 (13| R-5376
Spacer -~ 5/16" long for 5/16" stud 30095 |32
generator drive cover--------------- 4 90100 12 | R=5330
90099 12 | R=-5330
exhaust port cover---------cc-cca--- 28 90310 20| R~5634
Spacer - Accessory shaft, distributor drive gear 783~1 1. 90071 13| R-5356
Spacer - Accessory shaft, propeller governor drive gear 783=2 1 90071 13 | R=-5358
Spacer =~ Cam drive pinion shaft bearing 379-B 1 90005 4 | R=5030
Spacer -~ Front case thrust bearing plate 656 1 90100 5| R-5063
90099 5| R=-5062
Spacer ~ 011 pressure relief valve spring 819 1 90035 14 | R-5415
i 90290 15 | R~5450
Spacer -~ Rear cone (1.105) 30091 L 90129 19 | R-5616
Spacer - Timing gear 355 1 90100 S5 | R=-5054
90099 5| R=-5054
Spline - Magneto 519 1 90100 12 | R~5320
90099 12 | R=5320
Spring - 0il check valve 838~B i 90035 14 | R-5399
90290 15 | R=5430
Spring - 0il pressure relief valve 327 AL 90035 14 | R=5414
90290 15 | R-5449
Spring - Valve, inner 410-~L 14 . 90266 9 | R=5219
90267 9 | R=-5219
Spring - Valve, outer 409~L 14 90266 9 | R=5220
90267 9 | R=-5220
Strainer Assembly -~ 0il 90072 2L 90128 19 | R~5579
Stralner Assembly - 0il sump 90028 At 90100 6 | R=-5106
90099 6 | R-5106
Strap - Primer distributor 923=-B1 1 90040 17 | R-5501
Stud -~ 1/4" x 63/64" (cam drive pinion bearing clamp) 950 5 90057 4 | R-5010
Stud ~ 1/4" x 1-1/8" (primer tube clip) 941 2 90113 6 | R=5097
Stud - 1/4" x 1-1/4" 627-B 8
propeller governor mounting--------- 4 90123 13 | R~5349
accessory housing adapter mounting--4 90123 13 | R=5350
Stud -~ 1/4" x 1-3/8" (rocker cover) 940 56 90381 9 | R=5212
Stud - 1/4" x 2-13/16" (0il pump body) MVL ONLY | 451-B 3 90036 14 | R-5396
Stud - 1/4" x 4-~5/32" (0il pump body AVL ONLY | 451-G 3 90091 15 | R=5427
Stud - 5/16" x 7/8", drilled (cylinder head baffle) 457-2 14 90381 9 | R=5211
Stud - 5/16" x 1-1/4" (ignition manifold mounting) 765 4 90057 4 | R~5008
Stud - 5/16" x 1-1/4" 458-B 8
fuel pump mounting on rear case----- 4 90069 12 | R=5309
90094 12 | R-5309
0ll strainer body---------=-cac----- 4 90073 19 | R-5582
Stud - 5/16" x 1-3/8" 593-B (11
rear Intermediate bearing plate to
maln crankcase--------—=--—---- =7 90113 6 | R=5092
fuel pump mounting on accessory
housing adapter-------------- -4 90232 |13 | R-5365
* Not to be stocked or requisitioned as detail parts




Page 75 JACOBS AIRCRAFT ENGINE COMPANY

SECTION IV — ALPHABETICAL PARTS LIST

ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION --~-~ DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099

Issued 4-1-43

QTY. ASSEM. BREAKDOWN
DESCRIPTION OF PART PARTNO. | Een | ALY e
‘ NO. NO.
- S - (Continued)
Stud - 5/16" x 1-3/8" 460-~3
MVL-~- 6
AVL=-- 5
carburetor mounting--------==--- MVL--4 90113 6| R-5094
AVL-=3 90113 6| R-5094
distributor mountinge=----=-=--cccooon -2 90123 13| R-5348
Stud - 5/16" x 1-1/2" 593
MVL=-== 42
AVL==-~ 43
0ill sump mounting--------cccemmeano 4 90057 4| R=-5009
rear case to maln crankcase--------- 10 90113 6| R=-5093
carburetor mounting-------------coo-- 1 AVL ONLY 90113 6| R-50934
exhaust port-—-----mecmmeee 28 90381 9| R=5210
Stud - 5/16" x 1-21/32" (generator mounting) 753 4 | 90069 12| R-5310
90094 12| R=5310
Stud - 5/16" x 4" (o0il pump mounting) MVL ONLY 455-H 4 90069 12| R-5311
Stud - 5/16" x 5-5/16" (o0il pump mounting) AVL ONLY 455-F 4 90094 12 | R-5312
Stud - 3/8" x 1-7/8" 935
starter mounting------=-ccaccaao_- -6 90069 12| R-5305
90094 12| R-5305
accessory housing mounting------=--- -1 90069 12| R-5306
90094 12 | R=5306
Stud - 3/8" x 1-11/16" (cylinder mounting) 954 84 | 90113 6| R-5096
Stud - 3/8" x 1-13/16" (thrust bearing plate) 973 6 | 90057 4| R-5007
Stud - 3/8" x 1-13/16", drilled (nose cowl) 10000 4 | 90057 4| R-5011
Stud - 3/8" x 2" 548~B 4
magneto mounting-------=-c-me-- —————2 90069 12 | R=5307
90094 12 | R-5307
accessory housing mounting--------=-- 2 90069 12 | R=-5308
90094 12 | R-5308
Stud - 3/8" x 2-1/8" (front case to mein crankcase) 594-D |14 | 90113 6| R-5095
Stud - 3/8" x 3-13/16" (main crankcase clamp) 718-B 1| 90114 6 | R-5086
- T -
Tappet #389-B 14 90006 5| R=5045
Tappet and Socket Assembly 90006 14 90100 5| R-5044
90099 5| R=5044
Tee - 3/8" union (to attach propeller governor connection) #10032 al; 90386 16 | R-5490A
Tee Assembly - 3/8" hose and union 90386 1 90099 16 | ===
(rear case to attach propeller governor and oil supply tubes)
Terminal - Wire, coil 660 1 90210 18 | R=5535
Terminal - Wire, distributor 660-1 1 90210 18 | R=5536
Tube - 3/8" hose 30167 1 | 90393 16 | -=--=m
Tube Assembly - 3/8" hose and union 90393 1 90386 16 | R=5490
Tube Assembly - Primer #1 cylinder 90134 . 90084 17 | R=-5517
Tube Assembly - Primer #2 cylinder 90135 1 90084 17 | R=5522
Tube Assembly - Primer #7 cylinder 90133 ! 90084 17 | R=5512
Tube Assembly = Primer, intake manifold 90085 1 90084 17 | R=5508
Tube Assembly - 01l pump 90092 1 90100 15 | R=5457
Tube Assembly -~ 01l sump 90087 1, 90100 15 | R=5460
Tube Assembly - 01l sump to pump AVL ONLY 90124 ! 90099 15 | R-5463
Tube - Front case oill feed #*302-D1 1 90058 4 | R~-5004

* Not to be stocked or requisitioned as detail parts




JACOBS AIRCRAFT ENGINE COMPANY

SECTION IV — ALPHABETICAL PARTS LIST

ENGINE ASSEMBLY~MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100

Page 76

Issued 4-1-43

AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
QTY. ASSEM. BREAKDOWN
DESCRIPTION OF PART BRI o IIeER S Y e
3 NO. NO. NO.
- T - (Continued)
Tube =~ 011 feed 611 1 90012 11| R-5282
Tube = 0il pump +*30018 it 90092 15 [ R=-5458
Tube = 0il sump 330019 1 90087 15| R-5461
Tube = 011l sump to pump AVL ONLY | 30131 . 90124 15 | R-5464
Tube ~ Primer #1 cylinder (9" long) %926-C2 1 90134 17 | R-5518
Tube - Primer #2 cylinder (21-1/2" long) #926~C3 1L 90135 17 | R=5523
Tube -~ Primer #7 cylinder (19-1/4" long) #926-C1 1 90133 17 [ R-5513
Tube - Primer, intake manifold (6-1/4" long) %30005 1| 90085 17 | R-5509
Tube =~ Push rod cover 640 14 90100 10| R=5257
90099 10| R-5257
Tube - Rocker scavenger AVL ONLY 30166 . 90099 16 | R-5492
Tube - Rocker vent (from cylinder No. 1 to rear main crankcase) 30128 ]! 90099 16 | R-5487
Tube ~ Valve gear oil supply AVL ONLY 30165 1 90099 16 | R=-5488
eVl
Valve - Exhaust 404 7 90266 9| R=5215
90267 9| R-5215
Valve - Intake 403-B 7 90266 9 | R-5216
90267 9| R-5216
- W -
Washer - 1/4" 447 69
primer tube clip stud---------c--e---- 2 90100 7| R-5134
90099 7 | R=5134
rocker cover stud---------——-—c-o-o 56 90266 10 | R-5248
90267 10 | R-5248
propeller governor mounting stud----- 4 90122 13 | R-5382
accessory housing adapter mounting
stud=--=--cecmmm e 4 90122 13 | R-5383
oil pump body stud--------------cc-- 3 90035 14 | R~5419
90290 15 | R-5453
Washer - 5/16" 448 65
01l sump mounting stud----------cc-ua 4 90100 S5 | R=5072
90099 5 | R=5072
ignition manifold mounting stud==----4 90100 S5 | R=5073
90099 5 | R-5073
rear case to main crankcase stud----10 90100 7 | R=5127
90099 7 | R-5127
carburetor mounting stud------------- 4 90100 7 | R-5128
90099 7 | R=-5128
intake port flange screw------------ 21 90100 10 | R=-5266
90099 10 | R-5266
fuel pump mounting stud 458-B-------- 4 90100 12 | R-5331
90099 12 | R~5331
generator mounting stud-------------= 4 90100 12 | R-5332
90099 12 | R-5332
oll pump mounting stud--------------- 4 90100 12 | R-5333
90099 12 | R=5333
fuel pump mounting stud 593~B-------- 4 90122 13 | R-5377
distributor mounting stud------------ 2 90100 14 | R-5390
90099 14 | R-5390
oil strainer body stud-------------u- 4 90072 19 | R=-5586

* Not to be stocked or requisitioned as detail parts

.




Issued 4-1-43

Page 77 JACOBS AIRCRAFT ENGINE COMPANY
SECTION IV — ALPHABETICAL PARTS LIST
ENGINE ASSEMBLY-MODEL L-4MB MANUAL VALVE LUBRICATION ---- DRAWING NO. 90100
AUTOMATIC VALVE LUBRICATION - DRAWING NO. 90099
QTY. ASSEM. BREAKDOWN
DESCRIPTION OF PART maEHINORIpRER | ASSEMBLY S
2 NO. o8 NO.
- W - (Continued)
Washer - 3/8" 595 42
thrust bearing plate stud----------- 6 90100 5| R-5070
90099 5| R-5070
crankcase clamp stud--------------—-- it 90114 6| R-5088
crankcase clamp bolt--------------- 12 90114 6 R-5089
front case to main crankcase stud--14 90100 7| R-5131
90099 7| R-5131
starter mounting stud--------------< 6 90100 12 | R-5337
90099 12 | R-5337
accessory housing mounting stud 935-1 90100 12 | R-5338
90099 12 | R-5338
accessory housing mtg. stud 548-B---2 90100 12 | R-5339
Washer - 25/64"™ x 3/4" x 3/32" (magneto mounting stud) 687 2 90100 |12 | R-5340
90099 12 | R-5340
Washer - 41/64" x 1-5/32" x 1/8", special 381-A 1 90005 4 | R-5036
(cam drive pinion shaft)
Washer - Accessory drive shaft, lock 757 1 90071 13 | R-5360
Washer - Cam drive pinion clamp 686-B 1 90101 4 | R-5039
Washer - Cam drive pinion shaft bearing, lock 378-1 i 90005 4 | R-5032
Washer - Crankshaft cluster gear, lock 362-B d 90100 11 | R-5300
90099 11| R-5300
Washer - Crankshaft rear mailn bearing, lock 358-B il 90100 7 | R-5124
90099 7 | R-5124
Washer - Exhaust valve spring, lower 408 7 90266 9 | R-5217
90267 9 | R-5217
Washer - Intake valve spring, lower 407 7 90266 9 | R-5218
90267 9 [ R-5218
Washer - Knuckle pin bolt 373-B 2 90117 8 | R-5178
Washer - Lock, 5/16" 692 39
rear Intermediate bearing plate to
maln crankcase stud----------- 7 90100 7 | R-5136
90099 7 | R-5136
exhaust port stud--------—-—---cc---- 28 90100 10 | R-5270
90099 10 | R-5270
0ll strainer body stud---------c--uo 4 90072 19 | R-5587
Washer - Push rod cover tube upper packing 654 14 90100 10 | R-5259
90099 10 | R-5259
Washer - Rocker shaft MVL ONLY 418 14 90266 10 | R-5243
Washer - Starter gear bolt 338 1 90100 11 | R-5286
90099 11 | R-5286
Washer - Valve spring upper 30277 14 90267 9 R—52é1
Weight - Front crankshaft balance 364-B 1 90312 8 | R-5143
Weight - Rear crankshaft balance 364-Bl il 90312 8 [ R-5144




VT 4AHESS 01009y,
Rr s £65 QE097|

tr.c. 00

001 A1 €56,

b £ 0002 OL 87|

SEl

OF %0799

® quo_.»:m o

@asol w0006




v t{’i} ,J;"*,: ‘

T e

My o

B -

-
SR I - o~ SR e

L 4

"'".!'.:4"

et

'r‘..?? 1 5"‘1’1;'?' y lf

b




zs0213388 @ Q0|06

V'8 0 YNN3T 'NMo1e110d
‘00 INIBNT 13VYOBIY sE00vP

NOILYOIHENT 3ATVA IVNNVYIN

AN H-1 1300W-AT18W3ISSY 3NION3

ASSV H3ANIVYLS IO 2,006
1108 8000I

1NN €89

ONIY 9.9

dWV0 1100 429

7100 NOILINSI +8S

8-00S-9N71d

NMOHS LON S1¥Vd 1VNOILIaaV

Svv NId
€2. Y3ONITS
Svl dv39
¥89 1NN+
8t UIHSYM-
€6G LINSVO

1-€8S 'OMA 33S
doLnalylsia-

= D2 1N/ DN O30

zt-0l-l| soooz e eocooz| o611l
3vsT €0002 01 L09| S160((D
vo FINVHD 50 32NIVN ONION ON
SNOISIAIN

g-80G

X,

NIVYQ 3SVvO ¥v3y

31ddIN v€9
MNVL WOYd4 L37NI 110

609

8100l

>
0
%:W_y Q‘O
A

g-8is) gee

00I06

® 240213308 Oo_om

@ =240 2133HS




. 00ide

e

Sr——
1/
.

g 2 - %

b
s 2 o >

e o

s

e . it
¥ . ) } !
W [ DRI v
REES RS NPRA .;-;q.-‘..?‘m.y—-}.u'vp
} i & IR A

A %ub
A
A I




- e OOTTUOOUY T U TNV Y UV - > < S v = Z - — —
Y3HLV3INEG ISVONNVHO NYHL NOILO3S £G9 e /ﬁ%oé\p@ = / e[ |
N 60t = bS8
§_J| 8689 ol (TIAD 1 'ON 3QIS LNI)| .
PR H— <1008 2b
7, 0 “
p-——98L 1208
B—a22t
(M3IA ¥v3Y)
S8 SYIANITAD N33ML3E 3NITNIVHA XO8 ¥IM00H mog13 ob6
(7TAO ¥ 'ON (A0S ON
301S 'LNI) Své 00002 30IS'HX3)
S8 £G8
00002
vmooL I208
O,
3S0H 22001 "
i = g-805 H3ANIT 926 g
ﬂ%‘ n“n_mhnn.‘no H
T L]
1 g
[ | )

T2 11335 66006

@



ahei i T SR

VI AN I

o PIAY H
b

o
RN §i [ e
orl N 4
iy s A

f




&Ot 66006 iy = ) w

V'S 'N "YNH3d ‘NMOLSL1Dd wozola= it 232 'sm
‘00 INIHNI LIVYOUIN SBOOVI Zivo [ae wol 3ive e wo

“1A0 G 'ON 3dIS HX3 OL
8Wb 11300 NOILYOENT IATVA
OILYWOLNY HLIM AT8W3SSY INIONI ANITT Y3IONIAVOS - 9910¢

G910¢ ‘ NOILvoIMEaNT IATVA
‘OLNV d04 3INIT 3YNSS3IYd

F1ddIN €9 \.Nwﬁwom_ 0000¢
MNVL WOY4 L3INI 110 1200|
e | 9Nd 8-005

A0S Y3T113d0Md

'A,SSV ¥ANIVYLS 10 22006 \Il o : . « (Yo ()
1108 8000l
IAN €89 : 98£06

ONIM 9.9 4 I
dAV10 29 /A@)dNNd10
700 NOILINSI  b8G / ! ! =
NMOHS LON S14Vd 1VNOILIQQY

@)

Ao
SUUUG— ; : __ ‘ RS ﬁ B : §=_ i O R !
28 + \ S0002
i R Y, | 1 N \
21108 i | ” e
<] i
cee o ! 81001~} 0-00S 9Md
Vs
8I00I \
/ R X Nﬂm
NN ] m
N
N A
o i}
|
2t 94| _g0002 S s000Z | 0611 |(Z = |
"2p-02-2 MW 27 73S | 2860 (2
2000/ sl 2806 | /920 |(S g-8IG Gee
2092 5p4 coooz| ssé0 |(P
WA 27 775|  19%0 |(€)
TWW 27 78| £0g0 |(2 mow
2-62-2 oL/06 stut ovo0z | 1eLo [(/
—2ivd ONVHD 20 I¥UVN ON 3D0N  “ON
SNOISIAIY

@ 23023 133HS 66006

@% 21338 66006







